N=YTwvo

B A 8_70 50 PARTS BOOK
TEILEKATALOG

LIVRE DES PIECES

LIBRO DE REFERENCIA DE PIEZAS

2 AHBENIL MV—THFZv Y

AUTOMATIC TWIN NEEDLE BELT LOOP SEWER

ZWEINADEL GURTELSCHLAUFEN AUFNAH -AUTOMAT

POSE PASSANTS AUTOMATIQUE - 2 AIGUILLES

COSEDORA AUTOMATICA DE PASADORES CON DOS AGUJAS







IN=Y T w7 ZHABICELT

1. ZOXRIE. 1998FBDTF—RIZETVWTERE N EHDTT,
2. BRFFEL LICHEHEBEWBBAN B ET,
3. AN THIIRT 2808ad. | ' BHIRTRLTEY £ 7,
4. BRI— FMFXEL > TVWBBAR, ¥ — VBRB—BRTI5X— )T HAN
T&uw,
H R
AvVCERBR .. 1 N. $HrB&HaamER ... ... .. a7
A2 ERBER ... 3 P.a>bA—IKRy 7 ZBFR .... 49
B. L#h-sH4ERIR ................ 7 Q.ZERR ...................... 51
Cr.XZURBR ..., 9 RI.EBERBEMR ... 55
C2.:XVURBAR ...................... 11 R2.EBERBMR ... ... .. 61
D1. 7«4 —%—B% ............... 13 S. ftBEEER
D2. 74 —4—F8R ..o 15 (FTT a8 p1
D3. T4 —4—BE . 19 T. 77U MEARBER ... 63
DA. T4 —H—PME 23 U.SEERERSRMEAR ... 63
D5. T 4 — 4 — & V.BHEREFR ... 65
(AT a2 8&) ... 27 Wi f1BEERR
E. TEABR ... 29 (AT72a 80 o 67
F.T8ES2—BFE ........... 31 We. g}%f;%iaffgm) ............ €9
G1. %fxdafﬁ/%ﬁﬁﬁ ------------------ 52 Z fTRBEEE 71
G2 . #aiEARER ..., 3 e F—UmE—E®m 75
H.RIAB8R ... 37 a1 oS g, -
J.RBUBEMR . 39 \Wa2. w5 28
K. R&EBHMR ...l 41 % 3 79
L.REIURBER ... 43
M. REFABMR ... 47




.th:—-

A1

A2.

c1.
c2.
D1.
D2.
D3.
D4.

D5.

G1.

G2.

Notes for using this parts book

—————

Thread nipper mechanism ............

. Synchronizer ........................

Control box mechanism ...............

Power supply equipment mechanism . ..

Power supply equipment mechanism ...

. Attachment set (Option parts) .........

. Machineheadparts ..................

.Powertable .........................

Attachment set (Optionparts) .........

Attachment set (Option parts) .........

. ACCESSOMI@S ...t

GaugepartsList ......................

This book was prepared based on information available in May 1998.
Parts are subject to changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line | ____1.
If the symbol 3 is found in the “Parts No.” column, refer to the gauge parts list
on page 75.
. Machinebody ....................... 1 M.
Machinebody ....................... 3 N
. Upper shaft and needle bar P.
mechanism ................. ... ... 7
Q. Air pressure mechanism ...............
Feed mechanism ..................... 9
R1.
Feed mechanism ..................... 1
R2.
Feeder mechanism ................... 13 s
Feedermechanism ................... 15
T. Printed circuit board mechanism .......
Feeder mechanism ................... 19 U
Feedermechanism ................... 23 v
Feeder mechanism (Option parts) ...... 27 W1
. Lower shaft mechanism ............... 29
w2.
Lower shaft module mechanism ....... 31 ;
Lubrication .......................... 35
Ga.
Lubrication .......................... 37 )
Wal. Warninglabels ..................
. Thread wiper mechanism ............. 37 )
Wa2. Warninglabels ..................
. Threading mechanism ................ 39
Index .........coiiiiiiiiii...
. Bobbinwinder mechanism ............ 41
. Thread trimmer mechanism ........... 43



Al.

A2 .

C1.
Cc2.
D1.
D2.
D3.
D4.
D5.

G1.

G2.

Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Mai 1998.

Modellanderungen sind vorbehalten.

-_—————

Die Teile, die als kompletter Satz geliefert werden, sind mit einer [_____:

gestrichelten Linie umrandet.

Dieses Zeichen X in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Lehrenliste auf Seite 75.

Maschinengehéuse ................... 1 M. Fadenspannvorrichtung 47
Maschinengehéuse ................... 3 N. Synchronisator .................... ... 47
. Obere Welle und P. Schaltkasten ....................... .. 49
Nadelstangenvorrichtung ............. 7
Q. Luftdruck .......... ... ... .. ... .. 51
Transportvorrichtung ................. 9
R1. Stromversorgung .................... 55
Transportvorrichtung ................. 1
R2. Stromversorgung .................... 61
Knopfsortierer ....................... 13
S. Anbausatz (Sonderzubehér) .......... 61
Knopfsortierer ....................... 15 )
T. Leiterplatten ........................ 63
Knopfsortierer ....................... 19 i
U. Teile des maschinenoberteils .......... 63
Knopfsortierer ....................... 23
V. Motorgestell ........................ 65
Knopfsortierer (Sonderzubehér) .. ... .. 27
W1. Anbausatz (Sonderzubehor) .......... 67
. UntereWelle ........................ 29
W2. Anbausatz (Sonderzubehér) .......... 69
Module fir untereWelle .............. 31
Z.Zubehor ....... ... ... 71
Schmierung ......................... 35 )
Ga. Lehrenliste .......................... 75
Schmierung ......................... 37
Wal. Warnschilder ..................... ... 77
Fadenwischvorrichtung ............... 37
Wa2. Warnschilder ........................ 78
Fadenfihrungsvorrichtung ........... 39 L
Verzerzeichnis ....................... 79
Spuler ... 41
Fadenabschneidevorrichtung ......... 43

1ii



iv

Al

A2.

Cc1.
c2.
D1.
D2.
D3.
D4.

D5.

G1.

G2.

. Corpsde la machine

. Mécanisme de |'arbre inférieur

. Mécanisme de I'enfilage
. Mécanisme du bobineur

. Mécanisme de coupe-fil

Notes sur ['utilisation de ce manuel de
pieces détachées

. Ce manuel a été faitd'apres les renseignements valables au mois de Mai 1998.

Les piéces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

—_—————

pointillé

t
———ed

Si le symbole X se trouve dans la colonne “Parts No. (N°de piéce)” veuillez la
Liste des Piéces decartment annexe page 75.

TABLE DES MATIERES

Corps de la machine

. Mécanisme de arbre supérieur et barra

a aiguille

Mécanisme de I'entrainement

Mécanisme de l'entrainement

Tricur de boutons

Tricur de boutons

Tricur de boutons

Tricur de boutons

Tricur de boutons (Piéces en option)

. Mécanisme de module d’ arbre

inférieur

1
13
15
19

23

R2

Wi,

w2,

Ga.

Wal .

Wa2.

. Mécanisme de pince-fil ............... 47
N. Synchronisateur ...................... 47
. Mécanisme du boitier de contréle ..... 49
. Mécanisme de la pressiond’air ........ 51

. Mécanisme de |'equipment en
alimentation électrique ............... 55

. Mécanisme de I’equipment en
alimentation électrique ............... 61
. Jeud’accessoires (Piécesen option) .... 61
. Circuitsimprimés ..................... 63
. Piéces supérieures de la machine ....... 63
. Mécanisme du plateau de la machine .. 65
Jeu d'accessoires (Piécesenoption) .... 67
Jeu d’'accessoires (Pieces en option) .... 69
. ACCESSOIreS ... e 71
Liste des Pieces decartment ........... 75
Etiquettes d'avertissement ............ 77
Etiquettes d’avertissement ............ 78
Index ... ... 79



Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en mayo 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

—————

punteada! ____!

Al

A2.

C1.

Cc2.

D1.

D2.

D3.

D4.

D5.

G1.

G2.

. Cuerpo de lamaquina

. Mecanismo del eje inferior

. Mecanismo del limpiador de hilo

. Mecanismo del enhebrado

Cuerpo de laméaquina

. Mecanismo del eje superiory labarra

de aguaja

Mecanismo de la alimentacién

Mecanismo de la alimentacién

Mecanismo de botones

Mecanismo de botones

Mecanismo de botones

Mecanismo de botones

Mecanismo de botones
(Piezas opcionales)

. Mecanimo de médulo de eje inferior ..

Lubricacién

Lubricaciéon ............. ... . ... . ...

. Mecanismo del devanador de

la canilla

. Mecanismo de la cortadura de hiros . ...

1 M
3
P
7
Q
9
R1
1
13 R2.
15
S
19
T
23
U
27 Vv
29 Wi1.
31 W2.
35 Z
37 Ga.
37 Wa1.
39 Wa2.
41
43

N. Sincronizador

. Mecanismo de la caja de controles

. Mecanismo de la presién de aire

. Tableros de circuitos impresos

. Piezas de la cabeza de la mdquina

. Accesorios

. Mecanismo de la mordaza para hilo ....

. Mecanismo del equipo de alimentacién

de corriente

Mecanismo del equipo de alimentaciéon
de corriente

. Juego de fijacién (Piezas opcionales) ...

. Mecanismo de la mesa de la maquina

Juego de fijacion (Piezas opcionales)
Juego de fijacion (Piezas opcionales)

Lista d'ePiezas de calibradores

Etiquetas de advertencia

Etiquetas de advertencia

Indice

De haber un simbolo * junto al “Parts No. (Nimero de Pieza)”, habra que mirar la
lista de piezas separada de la pagina 141.

61
63
63
65

67



. ZEKRBFR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

A1

F 72 a 8BS / OPTION PARTS
Qs

— — — — —

118-705-050



I

A1 . E{&BR / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM|
3 104450109 3|dat8 RUBBER CAP, 8
4 159928009 1|3at15 RUBBER CAP, 15
5 $20164009 1|34at13 RUBBER CAP, 13
6 140392009 UERE L OIL CAP
1 104450109 3|ld4at>8 RUBBER CAP, 8
12 104449009 1|dati1s5s RUBBER CAP, 15.5
13 140392009 1A10742 OIL CAP
14 537915009 1|XY KEHss=R BED COVER, R
15 541675109 1RV Fhi=L BED COVER, L
16 106629002 6| 22437 SCREW, SM4.37
17 018680522 2§73 K b 4.37%5 BOLT, SOCKET SM4.37X5
18 541669009 1NF—bLZAA=Y ARM SPACER
20 062711212 3|3 ~10476-32X12 SCREW, PAN SM4.76-32X12
21 541670009 1Nro1893% FACE PLATE ASSY
21-1 $41671009 1A 12 FACE PALTE
21-2 541672000 L ERE &2 D IAVE 32 PACKING
22 062401012 3{+~2amax10 SCREW, PAN M4X10
26 537920009 17> Evhiki- THREAD TAKE-UP COVER
27 062680612 1|#~24.37-40x6 SCREW, PAN SM4.37-40X6
29 $42227009 117axy tMG3 RUBBER CAP, MG-3
45 541763009 1y FAhrs-L SIDE COVER, L
46 541764009 1|91 EHs=R SIDE COVER, R
47 008300604 8}+ b5 x33x6 SCREW, TRUSS M3X6
85 541673001 1\PA4H-Fv 3 EYE GUARD ASSY
85-1 541733001 WPAH—-FrUYF1592 EYE GUARD SETTIING PLATE ASSY
85-1-1 $34844001 HWFIH=FrUYHT14 EYE GUARD SETTING PLATE
85-1-2 541709001 WPIH-FF&a EYE GUARD BASE
85-1-3 $36071001 HWPLH—-FIF2Y EYE GUARD SCREW
85-1-4 $36070001 WPAH-FEFIIRR SPRING, EYE GUARD
85-1-5 106129002 1|+ b357 NUT, SM3.57
85-2 541674000 1719i-F EYE GUARD
85-3 100257010 2|2 AxT357 SCREW, SM3.57
85-4 106129002 2|+ +3.57 NUT, SM3.57
F7a8BaE “ OPTION PARTS “
910 537057001 TEMRIYFAN=H3 EM SWITCH SPACER, 3
118-705-050

2



A2 . =1{kR81% / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

151-705-050




A2 . E{FBIR / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY BELAq NAME OF PARTS RM|
1 541745001 N1 FXAT 998 POSITIONING BEARING
2 018501236 4|7 F# I b5x12 BOLT, SOCKET M5X12
3 028050246 4|82 HH 25 WASHER, SPRING 2-5
4 025050236 AleSY¥H 2 F2ys WASHER, PLAINM 5
5 S$41746000 171 HEnb EYEBOLT
6 021060206 122+ be NUT, 2 M6
7 $41747009 1|BMeH T4 BM SUPPORT BASE
8 $41748001 1BMYHYITIF 59 BM SUPPORT FULCRUM SHAFT
9 149996001 HA MY ThLeY 2T STOP CAM SET SCREW
10 105299002 1|+ % %635 SET SCREW, SM6.35
1 $41749001 2|25 MY H 16 WASHER, THRUST 16
13 $41750001 1|h5-16 COLLAR, 16
14 018061636 1|7+ F6x16 BOLT, SOCKET M6X 16
15 $41751001 1Mvars BOTTOM PLATE
16 018501036 3|7+ EI b5X10 BOLT, SOCKET M5X10
18 $41752001 1BMY YT XS Ky BM SUPPORT SLIDE SHAFT
19 $41753001 1|A~—4#56 SPACER, 5.6
20 018061636 1|7+ £ +6x16 BOLT, SOCKET M6X 16
21 $03695001 1|¥H %6 WASHER, PLAIN 6
22 $41754000 1ASIKLYLHY 3 SLIDE CYLINDER ASSY
23 $14473000 2|CcQ2% )b k M5X60 BOLT, CQ2 M5X60
24 $41940000 11T 7 — 2042551248 AIR TUBE, 0425S (L = 1240)
25 518387004 1Mz7-52-7 AIRTUBE, 4 (L= 1300)
26 $41757001 2|BMYH I H A AN T Y BM SUPPORT BASE SLIDE SHAFT
27 012060636 4|7+ k£ S56X6 SET SCREW, SOCKET (FT) M6X6
28 $41758001 1|[BMYH#IRZANY S Y SLIDE SHAFT, BM SUPPORT (R)
29 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
30 $41759001 1]smMy 4 IR BM SUPPORT, R
31 018501236 3|7 FEI b5x12 BOLT, SOCKET M5X12
32 $41760001 1M2RS51 K14 SLIDE PLATE
33 062401016 1|#~2aax10 SCREW, PAN M4X10
34 028040246 1z HH %24 WASHER, SPRING 2-4
35 025040236 1eSH¥HxFans WASHER, PLAIN M 4
36 $41761001 1sma 153ty sy ADJUSTING SHAFT, BM BASE
37 018061636 3|7+ K F6X16 BOLT, SOCKET M6X16
38 $03695001 3|¥H ke WASHER, PLAIN 6
39 104833009 1data3 RUBBER CAP, 4.3
40 $41762009 1|1E-%—-41750 MOTOR BASE, 750
41 018062036 4|7 F FI b 6X20 BOLT, SOCKET M6X20
42 028060246 QX2 ¥ H 2 2-6 WASHER, SPRING 2-6
43 025060236 qleSH¥HxFare WASHER, PLAIN M 6
44 104450109 4|dLt>8 RUBBER CAP, 8
48 S$41765009 1 yann- REAR COVER
49 008400604 5|+ 3 x24ax6 SCREW, TRUSS M4X6
50 S41767000 117a-n17 BLOW PIPE
51 $31704000 1|z 7—-F2—-7F4ax1260 AIR TUBE, 4X1260
52 625010000 1102935 > 7NK-2N CORD HOLDER, NK-2N
53 062400616 1|3~ amaxe SCREW, PAN M4X6
54 541768001 VAR & BEAD BASE
55 $41769001 2|k STy HINGE SHAFT SUPPORT
56 018403036 8|7+ £ b ax3o BOLT, SOCKET M4X30
57 104821009 2|3 4a+105 RUBBER CAP, 10.5
58 017086006 6|4 k8X60 BOLT, M8X60
59 213650001 6(72.3X8.5X38ST WASHER, 2.3X8.5X38ST
60 028080246 6|/ 2 H %28 WASHER, SPRING 2-8
61 021080206 6|2>2+V b8 NUT, 2 M8
62 158830001 2|le> o BED HINGE
63 158831001 2| YE PIN
64 048080342 2|k XDE8 RETAINING RING, E8
151-705-050



A2 . E1{AE§1% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

151-705-050



A2 . E14B3% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY Er Ao NAME OF PARTS RM

65 025100132 2lS>H¥Hx>3a90 WASHER, PLAINS 10

66 158832009 2l VLYY I TN HINGE PIN SUPPORTER RUBBER
67 012060636 2|7+ ES56X6 SET SCREW, SOCKET (FT) M6X6
68 018061636 417+ K b6X16 BOLT, SOCKET M6X16

69 028060246 QX2 H %26 WASHER, SPRING 2-6

70 025060236 AleS>H¥HxFaye WASHER, PLAINM 6

71 S41770009 2|19y v3as CUSHION

72 $41771001 11Xy KkaF141¢ BED SETTING BASE

73 018061636 1|7+ K F6X16 BOLT, SOCKET M6X16

74 018401236 2{7F+FEI kax12 BOLT, SOCKET M4X12

75 025040236 2|ESYHEFaYs WASHER, PLAIN M 4

76 159928009 1ldat15 RUBBER CAP, 15

78 S41772009 HF1nnysz OIL PAN ASSY

78-1 $41773009 A 1ne OIL PAN

78-2 154467001 1Mn1a1xvy7 DUST OILER

78-3 037301215 2{vF~ 42 Y E3X12 TAPPING SCREW, PAN V M3X12
78-4 $18093100 117 2 e ®axa WICK, 4X4 (L= 1100)

79 114486002 HEVE RS R OILER

80 062300616 5|+ ~2amM3x6 SCREW, PAN M3X6

81 S$41774001 1ery—-41 SENSOR BASE

82 018400836 2|7+ FE I baxs BOLT, SOCKET M4X8

83 025040236 2/ ESHHExFa1Y4 WASHER, PLAIN M 4

84 028040246 218 ¥ H x2-4 WASHER, SPRING 2-4

85 $41673001 1FPAH-—Fs3 EYE GUARD ASSY

87 028040246 8|/ \xHHx2-4 WASHER, SPRING 2-4

88 S$09197000 1l2aE—-FarrO-5 SPEED CONTROLLER

89 $14085001 1Hzr-5Fa-7 AIR TUBE, 4X82

90 021060206 112a3+Y 16 NUT, 2 M6

91 $44775000 1AL TP FELT

92 018401236 1|7+ HI b ax12 BOLT, SOCKET M4X12
151-705-050



B . ti#f - $H#ERBA{% / Upper shaft and needle bar mechanism
/ Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aigulle
/ Mecanismo del eje superior y la barra de aguaja

118-705-123



B. L - §148B% / Upper shaft and needle bar mechanism
/ Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra 3 aiguille
/ Mecanismo del eje superiory la barra de aguaja
REF.NO. CODE |q7y EL Ao NAME OF PARTS RMJ
1 541677001 1799 UPPER SHAFT
2 153040001 1175 20vFks3 CRANK ROD ASSY
2-1 144712001 2|v 22476 SCREW, SM4.76
3 $41678001 19799 %8 0F UPPPER SHAFT BUSH, F
4 014780622 1P+ b2xxT6357 K32 SET SCREW, SOCKET (CP) SM6.35
5 140726000 19752 x4 0Mm UPPER SHAFT BUSH, M
6 072630260 1|~x7Y > Fe302vv BALL BEARING, 6302VV
7 048150142 1|r2x759a%505 RETAINING RING, C15
10 152231000 1lyur1952 COUNTER WEIGHT
11 100250001 11ox237.14 SCREW, SM7.14
12 014770622 2|7F b AZTV6357 K2 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1|r 227635 SET SCREW, SM6.35
14 541679001 I IVEL % P A THREAD TAKE-UP LEVER ASSY
14-1 $41680001 HEIDLE THREAD TAKE-UP ASSY
14-2 152236001 1|FrEHyHT I THREAD TAKE-UP SUPPORT STUD
14-3 152237001 IRV E P PY NEEDLE BAR CRANK
14-4 132051001 1+435 29357 SCREW, FLAT SM3.57L
14-5 152238001 AV EL PR P NEEDLE BAR CONNECTING ROD
14-6 $41696001 1)Ky Hd %8729 3 NEEDLE CLAMP ASSY, 8.72
14-6-1 062680812 1|#~2437-30x8 SCREW, PAN SM4.37-40X8
15 014760622 1|7+ rx%xT595 SET SCREW, SOCKET SM5.95
16 541928001 3[nuEYTFLFrnyaz NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 | 2|nhuKEmFLFq NEEDLE BAR GUIDE
18 062670612 4|+ ~X20357-40X6 SCREW, PAN SM3.57-40X6
19 541683000 IIVELFPrEE & NEEDLE BAR GUIDE BASE
20 062781412 2|#~N10635-28X14 SCREW, PAN SM6.35-28X14
21 $41684000 1|NVESPLF1F NEEDLE BAR GUIDE, F
22 018501036 2|7+ %K b5x10 BOLT, SOCKET M5X10
23 $41685001 AVE 2 E T NEEDLEBARBUSH, U
24 $41686001 HAVYE L ZE ¥ NEEDLE BARBUSH, D
25 541687001 1|AUESIXZNFAF NEEDLE BAR BUSH BASE, F
26 154627001 1|77 0%k x 2Ds NEEDLE BAR BUSH, DS
27 018681232 2|7 FF b 4a37-40x12 BOLT, SOCKET SM4.37-40X12
28 $37940001 1MNrFxAE> LOCATORPIN
29 $37928019 213 ¥ > /7 Y DPX17NY NEEDLE, DPX17NY (#19)
30 $41688000 1252 +HS - THRUST COLLAR
31 014760622 | 2|7+ b X% U595 SET SCREW, SOCKET SM5.95
32 101482001 P2 PPE VL. CONNECTING ROD PARTITION PLATE
33 541689001 I RVE L £V NEEDLE BAR CLAMP LEVER
34 $41697001 VINDKRyF%7947 3 NEEDLE BAR CLAMP ASSY, 7.92
34-1 062680812 1|+~ 2437-40%8 SCREW, PAN SM4.37-40X8
36 $41691001 U VETA NEEDEL BAR, IP
37 541692001 1|FTanvFEsy AUXILIARY NEEDLE BAR
38 541693001 HEPE P SHOULDER SCREW, M4
39 $41694001 1N kxPLF1 NEEDLE CLAMP GUIDE
40 $41695001 2{/1\ ) KX NEEDLE CLAMP
41 018680822 2|7+ K ba37x8 BOLT, SOCKET SM4.37X8
42 110735002 2[9H % WASHER
43 144458001 2|73V X b ART357 SET SCREW, SM3.57
“ATa BB " OPTION PARTS "
29 $37928021 2|3 22 /N DPX17NY NEEDLE, DPX17NY (#21)
118-705-123



C1 . 1% Y B§f% / Feed mechanism / Transportvorrichtung / Mécanisme de I‘entrainement
/ Mecanismo de la alimentacion

¢
T CORBE.
2435—é 27; ZZ 30
. P

118-705-202



C1.:%"Y) B3R / Feed mechanism /Transportvorrichtung / Mécanisme de |'entrainement

/ Mecanismo de la alimentacion

REF.NO. CODE Q'TY ExAq NAME OF PARTS RM|

1 541698001 1XFoULii—o32 X-FEED LEVER ASSY

1-1 541699000 1[xF 2 Y Ls5s=100 X-FEED LEVER, 100

1-2 152743001 UEEE A F b=k d TACK LENGTH SLIDE BLOCK
1-3 156956001 HY>299 LINK SHAFT

1-4 014760622 1|7+ 232595 SET SCREW, SOCKET SM5.95
1-5 $37932001 U E AR F =] FEED CAM ROLLER

1-6 $37933001 Ll E=1= ROLLER SHAFT

1-7 014760622 1|7+ b X% 595 SET SCREW, SOCKET SM5.95
2 $41700001 U e HOME POSITION DOG, X

3 062680612 1]+~24.37-40x6 SCREW, PAN SM4.37-40X6
4 $37934001 MXFoULKK=2x2N0 FEED LEVERBUSH, X

5 183493001 N E A B o b Al A SET SCREW COLLAR ASSY
5-1 509212001 1ty bhS— SET SCREW COLLAR

5-2 101706001 2|k 2%635 SET SCREW, SM6.35

6 $41701001 HyxoyLsi—oz Y-FEED LEVER ASSY

6-1 $37936001 My 2V L= Y-FEED LEVER

6-2 152743001 UEEEMDF Ei=kd TACK LENGTH SLIDE BLOCK
6-3 537933001 1 =1= ROLLER SHAFT

6-4 014760622 1|7+ b X% 595 SET SCREW, SOCKET SM5.95
6-5 152743001 UEEERAE Ak TACK LENGTH SLIDE BLOCK
6-6 541702001 1| hoa=vy SLIDE BLOCK SHAFT

6-7 048040342 1|+ x7E8 RETAINING RING, E4

6-8 528090001 ey bh5- SET SCREW COLLAR

6-9 014680422 NP+ bXXTa379 43 SET SCREW, SOCKET (CP) SM4.37
6-10 014760622 1|7+ b X%I595 SET SCREW, SOCKET SM5.95
7 152760051 HERE AN ZA ) VERTICAL FEEDING LEVER SHAFT
8 048180142 MHrx7273a9C18 RETAINING RING, C18

9 152756001 2|1RF 2 MY H 218 THRUST WASHER, 18

10 014760622 1|7+ b+ X%U595 SET SCREW, SOCKET SM5.95
11 $41703000 1{PpmM7T 545V +X PM BRACKET, X

12 541704001 L B N FEED CAM

13 014760622 2(7F P X%xT595 SET SCREW, SOCKET SM5.95
14 541705001 HhLsox CAM SHAFT, X

15 070688850 3|2 ¥ 7y r688ZZNR BALL BEARING, 688ZZNR

16 018404532 417 F K b axas BOLT, SOCKET M4X45

19 $37937001 HAIVHLTSHY b FEED CAM BRACKET

20 537941001 A2 Uh 4y FEED CAM, Y

21 014760622 2|7+ b X%I595 SET SCREW, SOCKET SM5.95
22 $37939001 HWhavy CAM SHAFT

23 048060342 1|+ XxT€E6 RETAINING RING, E6

24 070688850 2|5 <Y r688ZZNR BALL BEARING, 688ZZNR

25 $37940001 2[1F¥2xEL LOCATORPIN

26 062681012 2|F ~'20437-40X10 SCREW, PAN SM4.37-40X10
27 537942000 2{h YTV TNnT8 COUPLING HUB, 8

28 $37943000 2(hv TV TnTFe35 COUPLING HUB, 6.35

29 $37944000 2|1h I TV T AN—H COUPLING SPACER

30 014760622 8|7+ bARISIS SET SCREW, SOCKET SM5.95
31 541706001 UERFAEE ST RS FEED BAR GUIDE PLATE

32 145318001 42 2 %2437 SCREW, SM4.37

33 100032004 2(45 22437 SCREW, FLAT SM4.37

34 537946001 UERALY P2 ) FEED HOME POSITION DOG
35 062300512 1|#~2a3x5 SCREW, PAN M3X5

36 $37947001 1WreFoeey—rUY 12 HOME POSITION SENSOR SET PLATE
37 541707001 ISP R UL & X-SENSORSETTING PLATE
38 062680612 2|#~314.37-40X6 SCREW, PAN SM4.37-40X6
39 100645003 1¥Hx WASHER
118-705-202

10



C2 . 3% Y B{% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement

/ Mecanismo de la alimentacion

~

~

151-705-202

11




C2 .:&!) B{Rk / Feed mechanism/ Transportvorrichtung / Mécanisme de |'entrainement

/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY [ NAME OF PARTS RM|

1 $41777001 HEAE R FEED BAR ASSY

1-1 $41778001 NEFARE B FEED BASE ASSY

1-1-1 $16431001 215X117 9 STUD, 5X11

1-2 541780001 BERFUEES VA FEED BAR ASSY, X

1-2-1 $16431001 2|5x11¥ 2 STUD, 5X11

1-3 $41782001 UEFAE ESY FEED BAR, Y

1-4 $41783000 1lyoz20-5% CROSS ROLLER, X

1-5 $41784000 1lvozx0-5y CROSS ROLLER, Y

1-6 018501636 8|7 F %K b5Xi16 BOLT, SOCKET M5X16

1-7 018501036 8|7+ KN b5X10 BOLT, SOCKET M5X10

2 018500836 3|7+ HI b5X8 BOLT, SOCKET M5X8

3 018500636 1|7+ % k5x6 BOLT, SOCKET M5X6

4 $41785001 REAF ZAS FEED COVER

5 008400604 2|+ b5 2204x6 SCREW, TRUSS M4X6

6 $41786000 HEFA N UEE] FEED DECORATIVE PLATE

7 $41787101 I ER s E kY WORK CLAMP ARM ASSY, A

7-1 541789001 BER E = r WOOK CLAMP SET ARM

7-2 018401636 2{7FK raxie BOLT, SOCKET M4X16
O 7-3 028040246 2|82 ¥ H k2.4 WASHER, SPRING 2-4
. 7-4 025040236 2[eS¥HxFaya WASHER, PLAINM 4

7-5 018401036 8|7+ F kax10 BOLT, SOCKET M4X10

7-6 $41791000 2] AR~ SPACER

7-7 $41792000 FiVE LB CYLINDER ASSY

7-8 $41794001 2(7-+bA FOOT, A

7-9 018400836 417+ K b axs BOLT, SOCKET M4X8

7-10 $14974001 PAE o VS PRESSER NUT

7-11 102707002 2|1 H % WASHER, PLAIN 4

7-12 # 2|4 WORK CLAMP

7-13 $21716001 2|FER LAY F2548X10 SCREW, BUTTON HEAD M4X10

7-14 028040246 2|12 ¥ Hx2-4 WASHER, SPRING 2-4

7-15 102707002 2|19 H % WASHER, PLAIN 4

8 541801001 1MNA2 VK% 14 FEED PROTECTED PLATE

9 018401036 2|7 FHI bax10 BOLT, SOCKET M4X10

10 028040246 2|8 ¥H2x2-4 WASHER, SPRING 2-4

11 025040236 2[eS¥HxFaya WASHER, PLAIN M 4

12 $18387007 1MW 7-F2-7F AIRTUBE, 4 (L=370)

13 $08125000 I 7 —k— 2481 AIRTUBE, 4-51 (L=410)
O 14 $41635000 1|T 7%~ 2042550318 AIRTUBE, 04255 (L=310)

15 $41935000 1| T 7k~ 2042550358 AIRTUBE, 0425S (L = 350)

16 $19557000 2(atira=x>7414 MINIATURE UNION, Y4

17 018501636 2|7+ F k5X16 BOLT, SOCKET M5X16

18 028050246 2|8 ¥ H 25 WASHER, SPRING 2-5

19 025050236 2leS¥HxFaYs WASHER, PLAIN M 5

20 541802001 1MAoV1844 FEED PLATE BASE

21 018401036 2|7 FF N kaxio BOLT, SOCKET M4X10

22 028040242 2|8 H %24 WASHER, SPRING 2-4

23 025040136 2leS>¥Hx A4 WASHER, PLAINS 4

24 P HEFLEE FEED PLATE

25 $19543001 2| H % WASHER

26 028040246 2|8 ¥ H %2-4 WASHER, SPRING 2-4

27 018400636 2|7 F+E I kaxe BOLT, SOCKET M4X6

28 $41804001 IEEIPELES RULLER

29 025040236 2lESHHEFa94 WASHER, PLAIN M 4

30 028040246 2|82 Y H x2-4 WASHER, SPRING 2-4

31 018400836 2{7F K haxs BOLT, SOCKET M4X8

32 $41943000 2|I 7k — 042551458 AIR TUBE, 0425S (L = 1450)

34 $46740001 1| +F+~23x42 SCREW, PAN M3X42

151-705-202

12



D1. 7 1« — % —F3f% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

151-705-256
13




D1.7 1+ — % — 1%/ Feeder mechanism /Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY EX4q NAME OF PARTS RM
1 $41511001 N71—-F-~-21% FEEDER BASE PLATE
2 118550001 213V % k> PIN, DOWEL
3 017086006 3{KJ +8x60 BOLT, M8X60
4 028080246 [/ xHyiir2s WASHER, SPRING 2-8
5 213650001 3|72.3X8.5X38ST WASHER, 2.3X8.5X385T
6 021080206 3{2a2+V +8 NUT, 2 M8
7 541512001 N1 F¥A7TOYYC POSITIONING BLOCK, C
8 018062036 2|7+ HI k6X20 BOLT, SOCKET M6X20
1" 028060246 2(/5xHHx2-6 WASHER, SPRING 2-6
12 524089001 11K b 8X50 BOLT, M8X50
16 021080206 1123+ b8 NUT, 2 M8
17 541960001 1eHd—-tUVTr12 SENSOR SETTING PLATE
18 018401036 2{ 7+ FK baxio BOLT, SOCKET M4X10
19 028040246 28X Y Hx2-4 WASHER, SPRING 2-4
20 025040236 2(ESYHxFa4 WASHER, PLAIN M 4
21 $41513001 1214 48-21E14 FEEDER TAKE SHELTER PLATE
22 544688000 W73 7 L8 CLAMPING LEVER
24 543640001 1¥#Hzx WASHER
25 118550001 2(zvY%E> PIN, DOWEL
26 $41514001 1Mr¥¥x7Ovss POSITIONING BLOCK, B
27 018063036 2|7+ K b 6X30 BOLT, SOCKET M6X30
28 028060246 2|82 H x2-6 WASHER, SPRING 2-6
30 $41515001 WviFaner14 LOOP WIDTH ADJUSTING PLATE
31 544688000 N7527L18~ CLAMPING LEVER
33 543640001 1¥#H % WASHER
34 541516001 1N1F¥ATOYIA POSITIONING BLOCK, A
35 018063036 2|7+ H N +6X30 BOLT, SOCKET M6X30
37 028060246 2|8 x A %26 WASHER, SPRING 2-6
38 $24250001 1|4 b 8X90 BOLT, M8X90
39 021080206 2{2>3FV +8 NUT, 2 M8
100 $41517000 oV d=FFS545 Uk CYLINDER ARM BRACKET
101 156958001 2{2ANL x5V FT Yy FEED ROCK ARM STUD
102 018062036 2{7F+H I +6X20 BOLT, SOCKET M6X20
103 028060246 2524 Hx2-6 WASHER, SPRING 2-6
104 076002800 2|27 9600222 BALL BEARING, 600272
105 048320242 2| AT TFIAIC32 RETAINING RING, C32
106 541518101 W27k =07 DRIVING CYLINDER ARM
107 509132051 lerF2Y-773 PINCH SLEEVE ASSY
107-1 018063022 1|7+ K b6x30 BOLT, SOCKET M6X30
109 541519001 HWouLd b Fsy CYLINDER SETTING ARM SHAFT
110 048150142 1 rxZZ73a5C15 RETAINING RING, C15
1M1 116920001 PAE AV & 8 ) THRUST RING
112 $12134001 HFrhxt4IHS— INNER PRESSER COLLAR
113 012060636 2|7+ E>6X6 SET SCREW, SOCKET (FT) M6X6
114 541520001 HovaLrny CYLINDER CONNECTING ROD
115 $09132051 MNevF2Y~-F23 PINCH SLEEVE ASSY
115-1 018063022 17+ Hw b6x30 BOLT, SOCKET M6X30
118 541521000 1>V d—-25%107 3 CYLINDER ASSY, 25X10
118-1 541522000 1|24 —-25%10 CYLINDER, 25X10
118-2 541523000 MNev=+rvonzyaqrt KNUKLE JOINT
118-3 541524000 2{Frvonases PIN
118-4 511426000 2|z FEa=F>ams ELBOW UNION, 4M5
19 025100236 2(e>¥HxFaI10 WASHER, PLAINM 10
120 541525001 1MoV a4y CYLINDER SUPPORT
121 018061636 2{7F K L6X16 BOLT, SOCKET M6X16
122 028060246 2I1xHHx2-6 WASHER, SPRING 2-6
123 025060236 2(eFH¥HxF1I6 WASHER, PLAIN M 6
124 541526001 1AM YN=51 STOPPER BASE
125 018061636 2{7+FI +6X16 BOLT, SOCKET M6X16
126 028060246 2(18 3 Y H 226 WASHER, SPRING 2-6
127 514874000 VENEN I VEIN SHOCK ABSORBER
129 541527001 ey —-bIVr12 SENSOR SETTING PLATE
130 0A5401006 1|#F~2as8xEF4X10 SCREW, PAN (S/P WASHER) M4X10
151-705-256

14



D2 . 7 1+ — 4 —F3{% / Feeder mechanism / Knopfsortierer / Tricur de boutons

/ Mecanismo de botones

265

156 140 §—151
1531 155
158 1601_62%@ A 154 &=l o2
(7 - | . '

@% — € \161 1391531 \ij\ 43
TRt 160 159 @A ] 1532
157.1 161 << 1502~ & 153-1

157-1 L |
266N Y T@ 15021503
F'CIQ.\ ~—

1

229 | <=
224

33

- w— 193
3 239 251 . . 197 198
2;73 A 040 _— o ¢ 230 225-1 232> 192
267—\F 255 247.5 <=8 %’ (T 226
272 268 D59 257 e wsp 231
270 220 230 25 [ 0
2473 254 _ 5 223 ooB,h A
\ @;%I 227
) ( 220 228
/85, Ve o3 e
200
228 230
scat b i
€ ~x 226
238 el 231 <Y/
25.1 :
225.21 8 210
MQZZS 227

F 72 3 &84k / OPTION PARTS

SE4 IV — T / For light materials loop

. 246-3
| <S8 0061 |
246-] 2464 % 246.5|

[E49)v— 7H / For heavy materials loop

i _8? BT
| S 481
248 2483 %& 2485 |

s

15

151-705-256




D2.7 4 — & —8{% / Feeder mechanism / Knopfsortierer/ Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY B XA NAME OF PARTS RM|

131 541528001 Nery—F7 SENSOR DOG

132 060400816 1|71 > Faxs SCREW, BIND M4X8

133 541529001 2|K =72V TP F1TY FORK UNIT GUIDE SHAFT

134 012500536 4|7+ ES5%5 SET SCREW, SOCKET (FT) M5X5
136 $41530001 4leH—-bUVT12 SENSOR SETTING PLATE

137 060400816 41/51 > Faxs SCREW, BIND M4X8

138 025040236 S5|es¥#HxFam4 WASHER, PLAIN M 4

139 544979000 1yavorTv-nr SHOCK ABSOBER

140 544978001 HWPTv—1id41 ABSOBER BRACKET

142 $41912001 LAV, i HAND GUARD SUPPORT

143 018061436 2{7FFRIL6X18 BOLT, SOCKET M6X14

144 028060246 204 Hx2-6 WASHER, SPRING 2-6

145 025060236 2lESHYHxF21T6 WASHER, PLAIN M 6

146 $41913100 TN A=K HAND GUARD, 1

147 004400814 2|+43>34x8 SCREW, FLAT M4X8

148 541914000 1 FH—F2 HAND GUARD, 2

149 $31258001 4]+H3>24x6 SCREW, FLAT M4X6

150 541531001 NV I—Fd19 3 CYLINDER BASE ASSY

150-1 $41532001 1Hovd—-Fr44q CYLINDER BASE

150-2 $41533000 275>y 7Fvva FLANGE BUSHING

150-3 060400616 2[/51 > FMaxX6 SCREW, BIND M4X6

151 018062036 2|7+ FI k6X20 BOLT, SOCKET M6X20

152 028060246 2{1x ¥ H %26 WASHER, SPRING 2-6

153 $41534000 1|2V 416X407 2 CYLINDER ASSY, 16X40

153-1 $41535000 1|21 > 416X40 CYLINDER, 16X40

153-2 511426000 2|T K=+ 4aM5 ELBOW UNION, 4M5

154 116662004 2(¥H % WASHER, PLAIN

155 153218001 UPERENIAE & LOWER THREAD RETAINER COLLAR
156 541536001 1MNovedLeryasa CYLINDER CONNECTING PLATE
157 541537000 1oV a16X1257 % CYLINDER ASSY, 16X125

157-1 541538000 12V 416X125 CYLINDER, 16X125

157-2 511426000 2{zKa=+>ams ELBOW UNION, 4M5

158 $37454000 MNysFvonyacsst KNUCLE JOINT

159 $41539001 11T GUIDE SHAFT

160 021500216 2|23V b5 NUT, 2 M5

161 028050246 28 ¥ H 25 WASHER, SPRING 2-5

162 028050246 1|[/8x¥H %25 WASHER, SPRING 2-5

190 028030246 2|82 ¥ H 223 WASHER, SPRING 2-3

191 541540000 1W&=0T375 YR FORK BRACKET, R

192 $12004000 41V=77va LINEAR BUSH

193 0A5400806 2|+ ~Y¥ Y 14x8DB SCREW, PAN (S/P WASHER) M4X8
194 $23653001 HESASE RPN A SLIDE BASE STOPPER

195 062300502 2|3+ ~33X5 SCREW, PAN M3X5

196 $12054000 1\ovar CUSHION

197 062401016 1]#~2a4x10 SCREW, PAN M4X10

198 025040236 1es¥HxFav4a WASHER, PLAIN M 4

199 541541001 W&=—214F45>2aVFT FORK POSITION DETECTOR DOG
200 541630001 k=14 Fr>2avEkJ2 FORK POSITION DETECTOR DOG, 2
201 018401036 2|7+ HKI bax10 BOLT, SOCKET M4X10

202 028040246 2|8 xHHx2-4 WASHER, SPRING 2-4

210 028040246 20824 H %24 WASHER, SPRING 2-4

211 541542001 11E> PIN

212 048050142 x2S 73a90 RETAINING RING, C5

213 012400436 2|7+ ESaxa SET SCREW, SOCKET (FT) M4X4
214 541544001 U Kk ) GUIDE SHAFT

215 012060636 1|7+ ES6x6 SET SCREW, SOCKET (FT) M6X6
216 541545201 1k—=2251F14 FORK SLIDE PLATE

217 018501236 2|7+ Hw r5X12 BOLT, SOCKET M5X12

218 028050246 2|82 HX25 WASHER, SPRING 2-5
151-705-256

16



D2. 7 1« — % —B3{k /Feeder mechanism /Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE _ [qQTY ExAA NAME OF PARTS RV

219 026050136 2{eS¥HxaH4s WASHER, PLAINS S

220 541543100 NWk—2TSH5Y bF FORK BRACKET, F

221 543636001 252 AV KX I5X18 SCREW, BUTTON HEAD M5X18

222 028050246 2{KxH¥H %25 WASHER, SPRING 2-5

223 026050136 2ieS5H¥HxaH4as WASHER, PLAINS 5

224 021500216 21223 bs NUT, 2 M5

225 541548100 2(0-2y—-) 420493 ROTARY CYLINDER ASSY, 20

225-1 $41549100 2l0-aY-2yc4 ROTARY CYLINDER

225-2 $11426000 41T K= F > aM5 ELBOW UNION, 4M5

226 541550100 AP PR ERIDE B CYLINDER SETTING BASE

227 018402536 4|7 FFE Ik ax2s BOLT, SOCKET M4Xx25

228 $13330001 4R zxhHy SPRING HOOK

229 516422001 2|E¥/3% SPRING

230 541551001 2l0-2U—-2 UL 4—-S4 ROTARY CYLINDER SHAFT

231 110367001 2(¥H % WASHER, PLAIN SPECIAL 8

232 012500536 2(|7FEF5X5 SET SCREW, SOCKET (FT) M5X5

237 $41553000 2k~ Fva FORK BUSHING

238 048120142 Alr 27T 939C12 RETAINING RING, C12

239 543958001 21K=9hF TSy FORK SHAFT

240 012400436 4|7+ E54x4 SET SCREW, SOCKET (FT) M4X4
<GtEHPN-TH> <For medium materials loop >

247 $44958001 2|k—-9h+5BY 3 FORK ASSY, B

247-1 543960001 2|k -2 h+Y8 FORK, B

247-2 012400436 417+ Saxa SET SCREW, SOCKET (FT) M4X4

247-3 $41626001 21F -2 720L FORK SHAFT, 2.0L

247-4 $41627001 21Kk—2 %9208 FORK SHAFT, 2.0S

247-5 012400436 417> ES54axa SET SCREW, SOCKET (FT) M4X4

251 541556101 202 2FHIT b YVH 14 LOOSEN LOOP PRESSER SET PLATE

252 017501006 4|+ b5xi0 BOLT, M5X10

253 028050246 42 Y H 225 WASHER, SPRING 2-5

254 541557001 1zurxr4IF LOOSEN LOOP PRESSER FOOT, F

255 $41558001 1[axx4x8 LOOSEN LOOP PRESSER FOOT, B

256 $21715001 4R B AY K ZRTaX6 SCREW, BUTTON HEAD M4X6

257 541559000 NWk=2hFrTaryn FORK STOPPER

258 018401636 2|7F K ax16 BOLT, SOCKET M4X16

259 028040246 2(R2YH x2-4 WASHER, SPRING 2-4

260 025040236 2[5 HxFans WASHER, PLAIN M 4

261 541560001 AT VAR S O N COVER SETTING PLATE, A

262 $41561001 AR NAE S ey COVERSETTING PLATE, B

263 018401036 4|7+ £ bax10 BOLT, SOCKET M4X10

264 028040246 4{RxH¥H %24 WASHER, SPRING 2-4

265 541563109 W71 5 =HiN- FEEDER COVER

266 0A5400806 4] + F N4 3 4X8DB SCREW, PAN (S/P WASHER) M4X8

267 028040246 4(RN2H¥H 224 WASHER, SPRING 2-4

268 025040236 4leS¥HxF194 WASHER, PLAIN M 4

270 543634101 HLerv14 CONNECTING PLATE

271 018400836 2|7F KN b axs BOLT, SOCKET M4X8

272 028040246 2(R"xYHx2-4 WASHER, SPRING 2-4

273 025040236 2[eS¥HxFay4s WASHER, PLAINM 4

17

151-705-256




O

D2. 7 1« — & —[E{% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE a7y B> A1 NAME OF PARTS RM]|
"F7var@a” ” OPTION PARTS “
<mpL-7A> < For light materials loop>

246 544957001 2| k—2Hh+ A7 3 FORK ASSY, A

246-1 543959001 2|F—-2HhFrJA FORK, A

246-2 012400436 4|7+ kSaxa SET SCREW, SOCKET (FT) M4X4

246-3 541626001 21kx—7 9200 FORK SHAFT, 2.0L

246-4 541627001 2|5k=20 %9208 FORK SHAFT, 2.0S

246-5 012400436 4i7+kESaxa SET SCREW, SOCKET (FT) M4X4

<Fpr-78> < For heavy materials loop>

248 544959001 2| k-2 Hh+JCv 3 FORK ASSY, C

248-1 543961001 2|R—-2h*JC FORK, C

248-2 012400436 47+ ESaxa SET SCREW, SOCKET (FT) M4X4

248-3 541626001 2|k -9J920L FORK SHAFT, 2.0L

248-4 $14627001 2|k—27<%720S8 FORK SHAFT, 2.0S

248-5 012400436 47>k S4axa SET SCREW, SOCKET (FT) M4X4
151-705-256

18



D3 . 7 1 — & —R3f% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

372 372
371 E¥::371
348-2 348-2 348-1 F 7 a L8
133 év / OPTION PARTS
334 344 343
! | 335 \Jii
d SN
348-1- !
357\
354\
358—{ 355\, .
359——ﬂv /§;1~350 i 314 07 318
356 362 353 |/ 247 3%83:: 3277 &\ﬁéLﬂle
35 322 -
346 335 323 TR~
345 334
361 333
341 - ¢ . 330
339 358 356 398 {°
338 3481355 Lsez 29
331

ge
359" “g

349 342

360

352

351

* 7 a L EB& / OPTION PARTS

37311:1373 373;739 E?—3734e
37342:1 373.2 ﬂ%? !373 @—373-17
) 3739373 5_@ 373-15 %—37318
é i 373 8 373-14
373-7
373- 10
373-5 373 4
373-4 373-10 3733
373.3 373 13

19

151-705-256




D3. 7 4« — & —{% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY ELX o NAME OF PARTS RV
298 025060236 2|leSHYHERF6 WASHER, PLAIN M 6
299 544980001 1]% —3x3x77 KEY, 3X3X77
300 $41562009 1Mw=—7az=yr 44 LOOP UNIT BASE
301 156958001 2RAANLA UG FSY FEED ROCK ARM STUD
302 018062536 3|7 F kI b6X25 BOLT, SOCKET M6X25
303 028060246 3|82 HHx2-6 WASHER, SPRING 2-6
304 $41564201 NE U E-A0 N NTTR, PRESSER UNIT SETTING PLATE
305 018502036 3|7+ H I b5X20 BOLT, SOCKET M5X20
306 028050246 3|2 HHR2-5 WASHER, SPRING 2-5
307 $41565101 1AS A4 —~—2B SLIDER BASE, B
308 018401036 2|7 F+FEIL +ax10 BOLT, SOCKET M4X10
309 028040246 21524 H%2-4 WASHER, SPRING 2-4
310 S$41566101 HESER S SLIDER BASE, F
311 018401036 2|7 F KN+ ax10 BOLT, SOCKET M4X10
312 028040246 218 ¥H %24 WASHER, SPRING 2-4
313 158722002 41 #H 242 WASHER, PLAIN 4.2
314 541567001 pAPAVIVE B SURME B & ¥ CYLINDER SETTING PLATE, A
316 018400836 2|7+ #I raxs BOLT, SOCKET M4X8
317 018400836 2|7+ K b 4xs BOLT, SOCKET M4X8
318 028040246 4|2 HYHx2-4 WASHER, SPRING 2-4
319 $44976000 2y o3arda CUSHION RUBBER
320 541568000 2|24 —10X45% 2 CYLINDER ASSY, 10X45
320-1 541569000 2{ U4 —10Xx45 CYLINDER, 10X45
320-2 $11426000 2|TuKa=4>4m5 ELBOW UNION, 4M5
321 021400316 4[322+Y +a NUT, 3 M4
322 S$41570001 21 0 H—Z b YN CYLINDER STOPPER
323 018400836 2|7+ K I b 4xs BOLT, SOCKET M4X8
324 $41571001 2125144 -TS55 b SLIDER BRACKET
325 $41572001 20V kA9 I 12 ROD PRESSER PLATE
326 060400816 4l/51 > Kaxs SCREW, BIND M4X8
327 028040246 4|2 ¥ H x2-4 WASHER, SPRING 2-4
328 $41573001 21254 —H1F SLIDER GUIDE
329 $41574001 21RS A HHAKFAN—H SLIDER GUIDE SPACER
330 004400814 4| +%>24x8 SCREW, FLAT M4X8
331 $44972001 P PEERUNEEE T CYLINDER SETTING PLATE, BB
332 $44973001 1NoUsd—bVYT14BF CYLINDERSETTING PLATE, BF
333 018401036 4|7 F KL b ax10 BOLT, SOCKET M4X10
334 028040246 QU2 HYH %24 WASHER, SPRING 2-4
335 025040236 4leSH¥HxFaYa WASHER, PLAIN M 4
336 $41577001 1NN=—TFHIT Y Y4148 LOOP PRESSER SETTING PLATE, B
337 $41578001 =T FHT YY1 5F LOOP PRESSER SETTING PLATE, F
338 018400836 4|7+ K kaxs BOLT, SOCKET M4X8
339 028040246 QXY H % 2-4 WASHER, SPRING 2-4
340 025040236 4 eSHHXF1Y4 WASHER, PLAIN M 4
34 $41579001 1v—2F4I8 LOOP PRESSER, B
342 $41580001 1Ww—7F4IF LOOP PRESSER, F
345 018400836 4|7+ K I kaxs BOLT, SOCKET M4X8
346 028040246 Q413 YH %24 WASHER, SPRING 2-4
347 $41911101 2I=T 71— LOOP WIPER
348 544209000 2|2V 4—-10X307 3 CYLINDER ASSY, 10X30
348-1 544210000 2|2 U 4—10X30 CYLINDER, 10X30
348-2 $11426000 2|TKa=F>4M5 ELBOW UNION, 4M5
349 $41583001 1|#4x7av s PRESSER BLOCK, B
350 541584001 A4z 7avoE PRESSERBLOCK, F
351 $05356000 2|FKaFHTA BUTTON PRESSER, A
352 541585101 1I—7491TUB LOOP PRESSER, UB
353 $41586101 1v—7F4TUr LOOP PRESSER, UF
354 012400436 2|7FES4xa SET SCREW, SOCKET (FT) M4X4
355 541587001 2|83 +w70vy WIDTH NARROW BLOCK
151-705-256

20



D3. 7 4 — % — &% /Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY EAAq NAME OF PARTS RM
356 155103001 2|4%x93.18 SHOULDER SCREW, SM3.18
357 028040246 213 Y K %2-4 WASHER, SPRING 2-4
358 541588001 217 F15% GUIDE SPRING
359 012400436 2|7FESaxa SET SCREW, SOCKET (FT) M4X4
360 541589001 LIAYAER-ZA% 1} SPRING, WIDTH NARROW (B)
361 $41590001 LIAYAER-7AE Y- SPRING, WIDTH NARROW (F)
362 012400436 2|7 ESaxa SET SCREW, SOCKET (FT) M4X4
363 $41591001 =298 UYsr 14 LOOP HOLD SETTING PLATE
364 018400836 2|7 F KN b axs BOLT, SOCKET M4X8
365 028040246 2|12 H x2-4 WASHER, SPRING 2-4
366 025040236 2|ES¥HxFana WASHER, PLAIN M 4
367 $41592001 1Mw—o9ho14 LOOP HOLD PLATE
368 018400836 2|7 FEI b axs BOLT, SOCKET M4X8
369 028040246 2182 Hx2-4 WASHER, SPRING 2-4
370 025040236 2|ES¥HxFaya WASHER, PLAINM 4
371 $44975000 2100 H—hii—~ CYLINDER COVER
372 117936009 2|3 4+94 RUBBER CAP, 9.4
375 541596201 1fv—744xr LOOP SUPPORT, F
376 018400636 2|7 FFI) b axe BOLT, SOCKET M4X6
377 028040246 2(NzHH 224 WASHER, SPRING 2-4
378 158722002 2|¥H %42 WASHER, PLAIN 4.2
<HtRIBRS2mmLL L H > <For stitch interval 52mm over>

380 $41604101 HoTHSA K12 UPPER GUIDE PLATE, A
<$tRRS6mmLL LB > <For stitch interval 56mm over>

381 $41605101 1[vxH1rr48 UPPER GUIDE PLATE, B

382 018400836 2|7FHI baxs BOLT, SOCKET M4X8

383 028040246 2|8xY %24 WASHER, SPRING 2-4

384 025040236 2|leS¥HxFama WASHER, PLAIN M 4

385 $44964000 Twv=7H1 K1 LOOP GUIDE, 1

386 544965000 1MN=—TH1 k2 LOOP GUIDE, 2

387 018400836 17 FH baxs BOLT, SOCKET M4X8

388 028040246 1Nz H%2-4 WASHER, SPRING 2-4

389 025040236 1eSHHEFa4 WASHER, PLAINM 4
"A7vame"” " OPTION PARTS”

343 541594001 tlv—7aF4x708 LOOP PRESSER, 70B

344 $41595001 1W=TFH4T70F LOOP PRESSER, 70F

373 $44974001 tW—=FF4T404 3 LOOP PRESSER ASSY, 40

373-1 543969001 1N =TFHYIT YUY 14sB LOOP PRESSER SETTING PLATE, SB

373-2 543970001 =T FHIT rUYH 1 2SF LOOP PRESSER SETTING PLATE, SF

373-3 018400836 4|7 F K b axs BOLT, SOCKET M4X8

373-4 028040246 A R ¥ Hx2-4 WASHER, SPRING 2-4

373-5 025040236 dleS5H¥H2Fa194 WASHER, PLAIN M 4

373-6 543967001 1)v—7F4 1408 LOOP PRESSER, 40B

373-7 543968001 1JV—7# YT 40F LOOP PRESSER, 40F

373-8 018400836 4|7+ K b axs BOLT, SOCKET M4X8

373-9 028040246 QXX Y H x2-4 WASHER, SPRING 2-4

373-10 $43963001 2|10 —=T 7 18-S LOOP WIPER, S

373-11 $43965001 1|)Vv—=-77FH4TuUBs LOOP PRESSER, UBS

373-12 543966001 1=+ YT UFS LOOP PRESSER, UFS

373-13 541596201 1—FHoHTF LOOP SUPPORT, F

373-14 544964000 1W=T4H1F1 LOOP GUIDE, 1

21

151-705-256




D3.7 1« — & — % / Feeder mechanism / Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY B XA NAME OF PARTS RM|
"F7varBma" ” OPTION PARTS
373-15 544965000 MH—-74H1 K2 LOOP GUIDE, 2
373-16 018400836 1|7++Kn+axs BOLT, SOCKET M4X8
373-17 028040246 TRy x2-4 WASHER, SPRING 2-4
373-18 025040236 Hes¥hixFans WASHER, PLAIN M 4
151-705-256

22



D4 . 7 1« — % —F4{% / Feeder mechanism / Knopfsortierer / Tricur de boutons

/ Mecanismo de botones

534 532 533 937
528

526 —|e %7

407

406

405 408

23

151-705-256




D4.7 4 — 4 —M{%k / Feeder mechanism/Knopfsortierer /Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE |qTv EL XA NAME OF PARTS rRM|
385 544964000 1|lw=T#41 K1 LOOP GUIDE, 1
386 544965000 1Hw=—7%#1 K2 LOOP GUIDE, 2
387 018400836 1|75 % raxs BOLT, SOCKET M4X8
388 028040246 | 1|/sx¥H 224 WASHER, SPRING 2-4
389 025040236 | 1|es¥#xF7ama WASHER, PLAIN M 4
400 541621001 azvrsq UNIT BASE
401 156958001 2{zx1AttoUn7Yy FEED ROCK ARM STUD
402 018062536 | 2|7+ r6x25 BOLT, SOCKET M6X25
403 028060246 | 2|/sx¥#H %26 WASHER, SPRING 2-6
404 541597001 1|E-2ryvsrqas MOTOR SETTING PLATE
405 018501236 | 2|7+ % k5X12 BOLT, SOCKET M5X12
406 028050246 | 2|/Sx¥H 225 WASHER, SPRING 2-5
407 025050236 | 2|e>¥#HxFays WASHER, PLAIN M 5
408 $41598000 | 1|1azxx—%243 PULSE MOTOR ASSY
409 018401036 | 4|7+ % kax10 BOLT, SOCKET M4X10
420 $41600000 1|z705v B SPROCKET WHEEL, B
421 012400436 | 2|7+t S5axa SET SCREW, SOCKET (FT) M4X4
422 523696101 1H+sy-57-4 FEED ROLLER ARM
423 $14924001 1lo-5>5>354 ROLLER FULCRUM SHAFT
424 012400436 | 1|7+t 5axa SET SCREW, SOCKET (FT) M4X4
425 507129001 1ev rns5- SET SCREW COLLAR
426 014060622 | 2|7+ K % 2 Yex6% % 3 SET SCREW, SOCKET (CP) M6X6
427 048130242 | 2|rx77+35C13 RETAINING RING, C13
428 514919000 | 2|32 v v v 94136022 BALL BEARING, 136022
429 $23697001 1la-5v4% ROLLER SHAFT
430 $23698001 1|z~=4 SPACER
431 $23699201 1|+2v0-5 FEED ROLLER
432 012400436 | 2|7+t >axa SET SCREW, SOCKET (FT) M4X4
433 514920000 | 1|zx7osvra SPROCKET WHEEL, A
434 012400436 | 2|7+t Saxa SET SCREW, SOCKET (FT) M4X4
435 $41602000 1l#z-2> CHAIN
436 $41603101 12705 rHs- SPROCKET WHEEL COVER
437 018400836 | 2|7+ # L haxs BOLT, SOCKET M4X8
438 028040246 | 2|/<x¥#Hx24 WAGSHER, SPRING 2-4
439 026040136 | 2|eS¥#Hxa%%z4 WASHER, PLAIN S 4
440 $15700009 HPER KNOB
441 014680422 | 2|7+t A%Ta377#K3 SET SCREW, SOCKET (CP) SM4.37
442 $41606100 | 1|#svn-S#H1k FEED ROLLER GUIDE
443 018401036 | 2|7 +#u raxio BOLT, SOCKET M4X10
444 028040246 | 2|/<x¥#x2-4 WASHER, SPRING 2-4
445 025040236 | 2|eS¥#HxF1a WASHER, PLAIN M 4
446 159114001 HEPEE T PNE SPRING
447 140947002 19 1a7anevary ADJUSTING SCREW
448 021400202 | 2|22+ ra NUT, 2 M4
449 $41925101 1|ksaL- SUB LEVER
450 514958101 1loa=5z2ryn ROLLER STOPPER
451 018401036 | 2|7+ # M rax10 BOLT, SOCKET M4X10
452 028040246 | 2|/<x¥#Hx2-4 WASHER, SPRING 2-4
453 025040236 | 2|eS¥HxFava WASHER, PLAIN M 4
454 523701101 HESPEILY 2 CHANNEL SUPPORT
455 062400816 | 2|+~2axs SCREW, PAN M4X8
456 $23702201 HEX D S CHANNEL ASSY
456-1 $23703101 1Fveri~n—2L CHANNEL BASE, L
456-2 $41926001 HES DI CHANNEL, B
456-3 $41927001 EXEDF YN CHANNEL, F
456-4 060300516 | 4|/s1> K3xs SCREW, BIND M3X5
456-5 028030246 | 4|/<x¥#Hx23 WASHER, SPRING 2-3
456-6 105161004 | 4|¥# % WASHER
457 018401036 | 2|7+ # 1 rax10 BOLT, SOCKET M4X10
151-705-256

24



D4 . 7 1 — X —[8{% / Feeder mechanism / Knopfsortierer / Tricur de boutons
/Mecanismo de botones

25

REF.NO. CODE |qQTY B Ao NAME OF PARTS RM|
458 $14946101 1v&Exerdraq JOINT SENSOR BASE
459 018401036 | 2|7+ # . b ax10 BOLT, SOCKET M4X10
460 028040246 | 2|/<x¥H 224 WASHER, SPRING 2-4
461 025040236 | 2|eS¥#H 27194 WASHER, PLAIN M 4
462 $14949101 1l x7s7ar~4 JOINT ACTUATOR
463 $14950001 7o Faz~5/52 SPRING
464 149864051 ey bH5— SET SCREW COLLAR
465 100402004 | 2|+ x 2357 SET SCREW, SM3.57
466 $14947101 vexesvaq JOINT SENSOR BASE
467 018400836 | 2|7+ #J kaxs BOLT, SOCKET M4X8
468 028040246 | 2|/ xx¥#H 224 WAGSHER, SPRING 2-4
469 025040236 | 2|e5##Hx7ama WASHER, PLAIN M 4
470 $14948101 1xamteysss ADJUST SHAFT, 6
471 025040236 | 1|eS¥ #2524 WASHER, PLAIN M 4
472 048030346 | 1|k x7E3 RETAINING RING, E3
473 540518000 1v-7e244z3 LOOP SENSOR ASSY
474 018300636 | 2|7+ % r3xe BOLT, SOCKET M3X6
475 018301236 | 2|7+ # p3x12 BOLT, SOCKET M3X12
476 028030246 | 4]/xx¥#H 223 WASHER, SPRING 2-3
477 025030236 | 2|eS¥HxFam3 WASHER, PLAIN M 3
478 021300103 | 2|+ r1323 NUT, 1 M3
480 $47399009 1hvsa=vraq KNIFE UNIT BASE
481 018501636 | 2|73 # . rsx16 BOLT, SOCKET M5X16
482 028050246 | 2|/<x¥#H 225 WASHER, SPRING 2-5
483 025050236 | 2|e5¥#HxFams WASHER, PLAIN M 5
484 $47393001 HEZSEEDY L1 KNIFE ROTATION BASE
485 $47394001 Hxz2n157 412 KNIFE ROTATION BASE, 2
486 004400814 | 3|+%3514xs SCREW, FLAT M4X8
487 547369001 1RPYLG44T BEARING PRESSER
488 076805800 112759446805 BALL BEARING, 6805
489 154514001 3(zaA—4 SPACER
490 004401414 |  3]|+%>2ax14 SCREW, FLAT M4X14
491 $47398000 1|2V #25x15% 3 CYLINDER ASSY, 25X15
491-1 $23741000 | 2|TA%z=%>ams ELBOW UNION, 4M5
492 018503536 | 3|7+ % r5x35 BOLT, SOCKET M5X35
494 541609000 1>y s—16x30% 2 CYLINDER ASSY, 16X30
494-1 524175000 1[> U #16x30 CYLINDER, 16X30
494-2 $11426000 | 2|TA%z=%>4ams ELBOW UNION, 4M5
494-3 $37454000 1hivsryonsares KNUCLE JOINT
495 $41610001 1y57o o592 FULCRUM SHAFT, 2
496 048050142 IS PTED TS RETAINING RING, C5
497 $41611001 1y7o99 FULCRUM SHAFT
498 048050142 k279230 RETAINING RING, C5
502 $41612001 1222 kYo KNIFE STOPPER
503 018400836 1|7+ % b axs BOLT, SOCKET M4X8
506 $47395001 xzxkg1Lhy 14 KNIFE BASE CONNECTING PLATE
507 018401036 | 2|7+ # . rax10 BOLT, SOCKET M4X10
508 028040246 | 2|/Xx¥H 224 WASHER, SPRING 2-4
509 025040236 | 2|eS¥##H2Fama WASHER, PLAIN M 4
510 $43997001 1xz k44 KNIFE BASE
511 018401136 | 2|7+ # . rax10 BOLT, SOCKET M4X10
512 028040246 | 2|1z ¥#H 224 WAGSHER, SPRING 2-4
513 025040236 | 2|eS54¥HxF1ma WASHER, PLAIN M 4
514 $41613001 1xzLLrygn KNIFE CONNECTING BAR
515 $14935001 MNxZRTI1L b JOINT
516 021500102 | 2(+¥ r1> a5 NUT, 1 M5
517 $23709001 1[4 Ko MOVABLE KNIFE
518 148417001 1429837 SHOULDER SCREW, SM4.37
519 $41915001 1Mr-—v94x LOOP SUPPORT

151-705-256




D4.7 1« — 45 — %k / Feeder mechanism /Knopfsortierer / Tricur de boutons
/ Mecanismo de botones

REF.NO. CODE Q'TY ErxA NAME OF PARTS RM]

520 105288001 2|2 x%2238 SCREW, SM2.38

521 543998001 NAEINTLFA MOVABLE KNIFE GUIDE

522 S41615001 1H=THHIT LOOP SUPPORT, T

523 513385001 1|2 x % 3.57X10 SCREW, SM3.57X10

524 025350236 1|eS>¥#HxF2735 WASHER, PLAIN M 3.5

525 100257010 2| 227357 SCREW, SM3.57

526 527853001 11 Fon#tyx MOVABLE KNIFE PRESSER

527 018300822 2({7F K b3x8 BOLT, SOCKET M3X8

528 028030242 2|/8x¥H %23 WASHER, SPRING 2-3

529 $43999001 1MaF1hard~n-2 FIXED KNIFE HOLDER BASE

530 513385001 2|Y % 33,5710 SCREW, SM3.57X10

532 $23714001 1MaF1n FIXED KNIFE

533 544000000 HNaF1ansnyg-— FIXED KNIFE HOLDER

534 141542001 2(435 2318 SCREW, FLAT SM3.18

535 $35020001 H2FTLF—i% SPREADER SPRING

537 060400816 2|/31 > Kaxs SCREW, BIND M4X8

538 018401422 217+ K +ax14 BOLT, SOCKET M4X14

539 008400604 21+ b3 2204x6 SCREW, TRUSS M4X6

551 541601101 1MNFVIXAhI15—-A CLIPPING DISPOSAL COVER, A

553 018401236 2|7FFN b aX12 BOLT, SOCKET M4X12

554 028040246 2|52 Y H 224 WASHER, SPRING 2-4

555 025040236 2| HxFaI4 WASHER, PLAINM 4

556 523794001 1%V 7 XHni<-8B CLIPPING DISPOSAL COVER, B

557 052300606 2|# N2/ EF3X6 SCREW, PAN (S/P WASHER) M3X6

560 544966001 -4 4I81 LOOP SUPPORT, B1

561 544967001 1|Ww—744x82 LOOP SUPPOER, B2

562 018400836 2|7+ K 1 axs BOLT, SOCKET M4X8

563 028040246 2{18xYH x2-4 WASHER, SPRING 2-4

564 025040236 2[e3¥HxFa4 WASHER, PLAINM 4
151-705-256

26



D5 . 7 1 — & —Rifk (+ 7 3 > 88&) / Feeder mechanism (Option parts)
/ Knopfsortierer (Sonderzubehér) / Tricur de boutons (Piéces en option)
/ Mecanismo de botones (Piezas opcionales)

— ——— — — — — — — — — — — —— ——

570-1-2

151-705-256
27




D5.7 1« — & —B{R (+ 7 < 3 > 8a) / Feeder mechanism (Option parts)
/ Knopfsortierer (Sonderzubehor) / Tricur de boutons (Piéces en option)
/ Mecanismo de botones (Piezas opcionales)

REF.NO. CODE Q'TY Er A NAME OF PARTS RV
<)~ 7t825.4mmEH v FHA > | <Using the loop width 25.4mm for flat cut only >
570 547058001 M1 Fr-—y€Y b GAUGE SET, 1
570-1 544983001 1|Fvo 3207325 CHANNEL ASSY, 25
570-1-1 544984001 1|y 2r=-225 CHANNEL BASE, 25
570-1-2 544985001 1|Fv> 310825 CHANNEL, BACK 25
570-1-3 544986001 1|F% > 2IF25 CHANNEL, FRONT 25
570-1-4 060300516 41/<1 > K3X5 SCREW, BIND M3X5
570-1-5 028030246 4118x Y H %23 WASHER, BIND 2-3
570-2 544987001 1w—7x4IBL LOOP PRESSER, BL
570-3 544988001 L LOOP PRESSER, FL
570-4 544989001 1|/v/f3 € /8%BL SPRING, WIDE NARROW (BL)
570-5 544990001 IRAYAEE-ZA¢ 3:1 SPRING, WIDE NARROW (FL)
570-6 541919001 2|k -7 720LL FORK SHAFT, 2.0LL
570-7 547528001 1|w~-74941B2L LOOP SUPPORT, B2L
570-8 $47529001 2{—7#H 41 FiL LOOP GUIDE, 1L
570-9 547553001 1]ansd4IBL LOOSEN PRESSER FOOT, BL
570-10 547554001 1|2 AFHIFL LOOSEN PRESSER FOOT, FL
151-705-256

28



E .~ #4B84% / Lower shaft mechanism / Untere Welle / Mécanisme de l'arbre inférieur
/ Mecanismo del eje inferior

29

118-705-305



E. T#hR31% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY e XA NAME OF PARTS RM|

1 141786001 tloscoavraL 2y SHOULDER SCREW, CRANK ROD
2 100090004 1|+v b7.14 NUT, SM7.14

3 014680622 1|PFrAXTA379K 2 SET SCREW, SOCKET (CP) SM4.37
4 152245001 INEL R E & ROCK GEAR

5 $37978151 INELANE & ML/ ROCK GEAR SHAFT

6 181995001 1ty brhs5-22 SET SCREW COLLAR ASSY

6-1 101706001 2| b X% V635 SET SCREW, SM6.35

7 014760622 1|7+ b A %595 SET SCREW, SOCKET SM5.95

8 S$41710001 PR PR LOWER SHAFT ASSY

9 $37981051 NVEPEZEED LOWER SHAFTBUSH

10 014760622 1|7+ bA%xTs595 SET SCREW, SOCKET SM5.95

1 152678001 1p=wFaAoev sy ADJUSTING STUD

12 081003670 1oV > 7pw3 O RING, PW3

13 $03704002 1Mevybrs3-92 SET SCREW COLLAR ASSY

13-1 014770622 2|7+ b AFTV6357 K3 SET SCREW, SOCKET (CP) SM6.35
14 $41717001 HEE RS EEKE SHUTTLE RACE BASE ASSY

14-1 502428001 BEER A X SHUTTLE RACE BASE

14-2 S$41718001 1At b72r1A SHUTTLE RACE THREAD GUIDE
14-3 062660412 2|7+~ 1318-40X4 SCREW, PAN SM3.18-40X4

14-4 152683001 VIEE & KA WY A/ B SHUTTLE RACE BODY SETTING CLAW
14-5 152684101 VIR B AW AL SPRING, COMPRESSION

14-6 402887001 2|¥H%3.2 WASHER, 3.2

14-7 062660712 2|7+~ 1318-40X7 SCREW, PAN SM3.18-40X7

14-8 153050000 2|1*FHhI B2 1T b SHUTTLE RACE BASE FELT

14-9 502877000 2|7 2t Eaxa WICK, 4X4 (L = 350)

15 014760622 17+ b x%T595 SET SCREW, SOCKET SM5.95

16 152678001 1HheFIAsLv Iy ADJUSTING STUD

17 081003670 1loV > FpPw3 O RING, PW3

18 048080342 1|~ x7€E8 RETAINING RING, E8

19 541712001 1KFS15~ DRIVER

20 018501422 1|7+ K bsxia BOLT, SOCKET M5X14

21 120438001 1Mzvvyter PIN, DOWEL

100 S41714101 HEEF kL) SHUTTLE RACE BODY, D

101 $41713901 B E Ed T YA KA SHUTTLE HOOK BOX ASSY, LD
102 $18974101 1|FELHr—27 31AN BOBBIN CASE ASSY, LAN

102-1 $16074101 1Wr—xFamiiza TENSION SPRING, A

102-2 $16492101 LB -2 VA & &7 SCREW, BOBBIN CASE SPRING
102-3 515667001 I Ar B2 Sy VA SPRING, ANTI-SPIN

103 515665001 1|KE> LA BOBBIN, LA
118-705-305

30



F. F#E 2 12 —JLEBR / Lower shaft module mechanism / Module fur untere Welle
/ Mécanisme de module d' arbre inférieur / Mecanismo de médulo de eje inferior

66 67 85 71 7; ?——! 81

e’ e °i‘ QQ] '

8 ; . o —69
@ A o~

3 Q e 70422 454

| B “""[{Q?% %1

151-705-311
31




F. T#hE 2 2 — JLE& / Lower shaft module mechanism / Module fiir untere Welle
/ Mécanisme de module d’ arbre inférieur / Mecanimo de médulo de eje inferior

REF.NO. CODE Q'TY e XAAq NAME OF PARTS RM}
2 120438001 1M3vVvyxEe PIN, DOWEL
3 048260242 1|b227F39C26 RETAINING RING, C26
4 $41808000 HERS " OIL SEAL
5 072600080 1|2 << 7% 4 600022 BALL BEARING, 6000ZZ
6 541809000 Haewsorr-—2 BALL BEARING CASE
8 012500536 1|7+ ES55X5 SET SCREW, SOCKET (FT) M5X5
9 048260242 1|b227F39C26 RETAINING RING, C26
1 072600080 12~ %% 4 600022 BALL BEARING, 6000ZZ
12 541810001 1Hsms 52939 BM-CRANK SHAFT
13 048100142 1fr2x7¥23a9c10 RETAINING RING, C10
14 $09027001 1esyHxanio WASHER, PLAINS 10
15 072512260 IESF A A THRUST BEARING
16 $41811000 21A5 A MY H R WASHER, THURST
17 541812001 1pazy-7 CAM SLEEVE
18 541813001 I ERE F:FA THREAD TRIMMING CAM
19 013719412 2|FARXTRT767 K SET SCREW, (CP) SM4.76
20 150594001 1evybrhs- SET SCREW COLLAR
21 014760622 2|7+ b A XT595 SET SCREW, SOCKET SM5.95
22 $41814000 2OV K7L EX16 ROD STOPPER, 1.6
25 $41815001 1lsBM75>20V Ky 3 BM-CRANK ROD ASSY
27 $41819001 1A FI¥Yy ROCK GEAR
28 541820001 HUFIAw vy BUSHING
29 122257001 R ES WASHER
30 151602002 2|k X3 ¥437 SET SCREW, SM4.37
31 153596001 2|¥H % WASHER
32 541821001 INER RN E & o2/ ROCK GEAR SHAFT
33 012500536 17+ ES5X5 SET SCREW, SOCKET (FT) M5X5
34 541822001 1h=os SHUTTLE HOOK SHAFT
35 541823001 Nhwsoransyz SHUTTLE HOOK SHAFT BUSH. ASSY
35-1 $13744001 1N=— KNI 794953 NEEDLE BEARING, 9.53
35-2 541824001 1HhxTox80 SHUTTLE HOOK SHAFT BUSHING
36 503490001 Hevbns-—232 SET SCREW COLLAR ASSY
36-1 115127001 MHevrrs-— SET SCREW COLLAR
36-2 013710512 2|bX2Ta767 K3 SET SCREW, (CP) SM4.76
37 541805001 2|25 A MHHZX WASHER, THRUST
39 152678001 1HhvFanevsy ADJUSTING STUD
40 081003670 1{oV > pPw3 O RING, PW3
41 012500536 1|7+ ES55%5 SET SCREW, SOCKET (FT) M5X5
42 $41825001 1ArAH=21BMY 3 SHUTTLE RACE BASE ASSY, BM
42-1 541826001 1FxFH~<%1BM SHUTTLE RACE BASE, BM
42-2 S$41718001 1pe1 b7+ 1A SHUTTLE RACE THREAD GUIDE
42-3 062660412 3|+ ~2318-40%4 SCREW, PAN SM3.18-40X4
42-4 152683001 YIEEF KA WNE DB SHUTTLE RACE BODY SETTING CLAW
42-5 152684101 21FFHhT PV TR SPRING, COMPRESSION
42-6 402887001 2|¥#H %322 WASHER, 3.2
42-7 062660712 2|3 ~1318-40X7 SCREW, PAN SM3.18-40X7
42-8 153050000 2|xFHh21 TN SHUTTLE RACE BASE FELT
42-9 028350243 178k ¥ H %235 WASHER, SPRING 2-3.5
42-10 025030335 1eSH¥HxH13 WASHER, PLAINL 3
42-11 $02877000 2|7 T EE4X4 WICK, 4X4 (L = 350)
43 012500536 1|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
44 152678001 1MHeFantLyiy ADJUSTING STUD
45 081003670 1{lov > 7pPwW3 O RING, PW3
46 048080342 1+ 2x7€E8 RETAINING RING, E8
47 $41712001 IR AT DRIVER
48 018501422 1|7+ F N b5x1a BOLT, SOCKET M5X14
52 $41829001 MNrrHULIK=SY THREAD TRIMMER LEVER SHAFT
53 153596001 R ES WASHER
54 148239001 1Erdvons— THRUST COLLAR
151-705-311

32



F. T #E 2 2 —JLRI% / Lower shaft module mechanism / Module fiir untere Welle
/ Mécanisme de module d' arbre inférieur / Mecanismo de médulo de eje inferior

33

151-705-311




F. T#E o 2 — JLEA®R / Lower shaft module mechanism /Module fur untere Welle
/ Mécanisme de module d' arbre inférieur / Mecanimo de médulo de eje inferior

REF.NO. CODE Q'TY AT NAME OF PARTS rRM|
55 $41830001 I ERE U NTACE 3 THREAD TRIMMER LEVER ASSY
55-1 $41831001 11 bV LIC= THREAD TRIMMER LEVER
55-2 154590001 1lamyocr s ROLLER SHAFT ASSY, C
55-3 105234003 1|+ +a37 NUT, SM4.37
55-4 028680242 1|32 ¥#H%2-437 WASHER, SPRING 2-4.37
56 $41850001 1FE2AY FRI5X14 SCREW, BUTTON HEAD M5X14
57 $41832001 IR URAES SPRING, THREAD TRIMMER
58 107657001 1isxny SPRING HOOK
59 $41833001 RSP N WAL i i) SETTING PLATE, TR CYLINDER
60 018400636 2|7+ HN baxe BOLT, SOCKET M4X6
61 $41834000 IR VRV R £ 3 THREAD TRIMMER CYLINDER ASSY
62 228475000 1|4y 28> K1.9x80 FASTENING BAND, 1.9X80
63 $41836001 I ERE AT & N K TR LEVER DRIVING PLATE
65 028050246 1S x ¥ H 225 WASHER, SPRING 2-5
66 $41943000 1|xT 7+~ 2042551458 AIR TUBE, 0425S (L = 1450)

67 $31706000 1|z 7-F2—-7F4ax1510 AIRTUBE, 4X1510
68 $41837000 11BMnY %> BM-PACKING
69 $41838001 1|sMY 1 KA — BM-SIDE COVER
70 106629002 6| 2xxv437 SCREW, SM4.37
71 $41839001 1lsmn) 14 BM-NEEDLE PLATE
72 $41840001 1M1V h THREAD TRIMMER CONNNECTING ROD
73 510205001 11 Kons s MOVABLE KNIFE ASSY
74 $10208001 1M1 Enhey ... <t=04> |WASHER, MOVABLEKNIFET=0.4 <t=0.4>
74 $10208002 1M1 F9npLy ... <t=05> |WASHER, MOVABLEKNIFET=0.5 <t=0.5>
74 $10208003 1M1 E9nhLY ... <t=0.6> |WASHER, MOVABLEKNIFET=0.6 <t=0.6>
75 S00705001 1M EINHS~ MOVABLE KNIFE COLLAR
76 $10209101 1o 225437 SCREW, SM4.37
77 $41738001 1as1n FIXED KNIFE
78 111140002 2| 233238 SCREW, SM2.38
79 100032004 2|45 %7437 SCREW, FLAT SM4.37
80 $10212101 1Y T7F+1RE NEEDLE HOLE PLATE, E
81 100360003 2145 %2238 SCREW, FLATSM2.38
82 $41841109 1sm7Aax> b HIS— BM-FRONT COVER
83 541842000 A= PANAVE 3 FRONT PACKING
84 106629002 6| A%xT437 SCREW, SM4.37
85 153208002 2104323437 SCREW, SM4.37
86 541843009 1|8m#/8—R BM-COVER, R
87-1 541844009 1|8mMB/i—L BM-COVER, L
87-2 $45721001 1h=erI1VISINNL LABEL, CLEANING
88 060300416 8|/81> K3xa SCREW, BIND M3X4
89 541845000 2|72y bRvVF MAGNET CATCH
90 060300612 4l/$1 > K M3X6 SCREW, BIND M3X6
91 541846001 1|%—18 KEY, 18
92 018400636 2|7 F+ KL b 4x6 BOLT, SOCKET M4X6
93 $41847009 1|BME~ 2 H/{~ BM-MOTOR COVER
94 106629002 1o 2x%x3437 SCREW, SM4.37
95 $41848000 A|5L+t>66 RUBBER CAP, 6.6
97 $41849000 eV FUPEE COUPLING, 8
98 $44773101 2( 7V EXA1H STOPPER PLATE
100 S41714101 1|x*+H~<D SHUTTLE RACEBODY, D
101 541713901 1FAn=DNay 3 SHUTTLE HOOK BOX ASSY, LD
102 518974101 1|FEL -2 3LAN BOBBIN CASE ASSY, LAN
102-1 516074101 1yr—-xF3mo18xA TENSION SPRING, A
102-2 $16492101 B2 P 0 E & SCREW, BOBBIN CASE SPRING
102-3 $15667001 I Ar R % 3y IPTAE 3 SPRING, ANTI-SPIN
103 $15665001 1|FE>LA BOBBIN, LA
"FTFoaBE" ” OPTION PARTS "
96 $46563001 U LEVAVEE ] NEEDLE PLATE, EBM
151-705-311

34



G1

. #5878 B{R / Lubrication / Schmierung / Lubrification / Lubricacion

35

118-705-350




G1. ¥ miRaARIR / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY Er XA NAME OF PARTS RV
1 152948001 IEEE% SV AN AN OIL WINDOW
2 $07333001 A1V FNLTS OIL FEEDING PIPE, S
3 $07456000 1lEz=nF2-7 OILTUBE, L= 160
4 148738000 1l7z2ex WICK, L=335
5 107149001 17z b FELT
6 $37983001 W7o s%a194T WICK SUPPORT
7 062680612 1|+ ~24.37-40%6 SCREW, PAN SM4.37-40X6
8 025680232 1eS>H¥HxF1437 WASHER, PLAIN M 4.37
9 028680242 1824 #H 22-437 WASHER, SPRING 2-4.37
10 $10478000 1Yy rFxayazznt FELT
1" 534986000 1leznvFa-J OILTUBE,L=135
12 153920001 117 2 eEaxa WICK, 4X4 (L = 300)
13 107149001 17zt FELT
14 $21527001 1|7rEr%ayayyI WICK SUPPORT
15 $10162201 1NVEIEESHYT WICK SUPPORT
16 060670512 1|75 > K 357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 1leznFa-7 OILTUBE, L=290
18 541715001 117 2 £ Eaxa WICK, 4X4 (L = 800)
19 153562001 1le>73E% FLATWICK, L=150
20 151927001 15y F72Tb CLUTCH FELT
21 104567001 1173cx9H4T WICK SUPPORT
23 $37985000 1R1F7H 7T b FELT
24 537986000 1lE=nFa-—T OIL TUBE, L=440
25 518093100 117 2 £ Eaxa WICK, 4X4 (L= 1100)
26 145547001 1| Fa—FHns TUBE HOLDER
27 062670512 1|+~ 2357-40Xx5 SCREW, PAN SM3.57-40X5
28 $37987001 IVEPYESLER & FELT SUPPORT
29 $37988000 1oaT9%a92T7IMb FELT
30 062680612 1|+ ~24.37-40X6 SCREW, PAN SM4.37-40X6
31 $09043000 17z b FELT
32 152948001 HEES T VA EAN OIL WINDOW
34 534983000 1fE=nFa-7F OILTUBE, L= 160
35 534986000 1|lE=Fa-7F OILTUBE,L=135
36 $34982000 1lE=nFa-7 OILTUBE,L=70
37 153920001 117 2 e Eaxa WICK, 4X4 (L= 300)
38 152969001 1[a—-k4yIHx CORD SUPPORT
39 062670512 1|+~ 2357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 1173k=x WICK, L=335
41 148738000 1l73e=x WICK, L=335
42 152956001 117 3 £ Eaxa WICK, 4X4 (L =500)
44 228475000 3|5V 7152 K1.9X80 FASTENING BAND, 1.9X80
45 $37984000 1|E=Fa-7F OILTUBE, L=290
46 $41715001 117 2 £ E4xa WICK, 4X4 (L = 800)
50 541716000 1173c=x WICK, (L= 80)
51 152962001 1ANDEIAZIEEYHT WICK SUPPORT
52 152960001 1lES73kE FLAT WICK (L = 40)
118-705-350

36



H . %341 BIf% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-

/ Mecanismo del limpiador de hilo

151-705-350

fil

37

151-705-405



G2 . #8;dRARI{R / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE  [qTY Es A1 NAME OF PARTS RM|
1 152948001 | 1|+ kY pv K OIL WINDOW
2 541852000 | 1|e=-nxa-7 OIL TUBE, (L = 480)
3 $41853001 | 1]~ 3 £ xaxa WICK, 4X4 (L = 700)
4 $34982000 [ 1|e=nF2-7 OIL TUBE, L=70
5 $41855001 | 1}~ 3 e xaxa WICK, 4X4 (L = 40)
6 140647001 | 1|a-fk##z CORD HOLDER
8 062670512 | 1| ~a357-40x5 SCREW, PAN SM3.57-40X5
9 $41856000 | 1[emzsxavas4x BM-BASE WICK SUPPORT
10 106629002 | 2|> xxva37 SCREW, SM4.37
11 $41857001 | 1lpmMrm oo #4zozb FELT, BM WICK SUPPORT
12 $35001000 [ 2[{#f@>u~v b NYLON RIVET
13 153562001 | 1|e>73:k=x FLAT WICK, L= 150
14 145624000 | 1|7z b FELT
15 228475000 | 1|4V v 5 /¢> K1.9x80 FASTENING BAND, 1.9X80
16 $07333001 | 1|t1ns71n17s OIL FEEDING PIPE, S
151-705-350
H. %3, B8R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil
/ Mecanismo del limpiador de hilo
REF.NO. CODE  |qTy T NAME OF PARTS RV
1 $07553001 | 1|1 +n5+ THREAD WIPER
2 $41865001 | 1|1 /1S 1F THREAD WIPER, F
3 $07424001 | 2|k x %318 BOLT, SOCKET SM3.18X4
4 541866001 [ 2|1 rn5197 THREAD WIPER ARM
5 541867000 [ 1|>u> 443 CYLINDER ASSY
6 $41581000 [ 1|>v>#—10x307 2 CYLINDER ASSY, 10X30
7 $41870001 | 1|1 rAS149T14F THREAD WIPER SUPPORT PLATE, F
8 018401036 | 1|7+ # raxio BOLT, SOCKET M4X10
9 028040246 | 1|/<x #3224 WASHER, SPRING 2-4
10 025040236 | 1|es¥#x5ava WASHER, PLAIN M 4
11 $41871001 | 1|1 +AS 14T 1 4R THREAD WIPER SUPPORT PLATE, R
12 018401036 | 2|7+ # rax10 BOLT, SOCKET M4X10
13 028040246 | 2[/<x 4324 WASHER, SPRING 2-4
14 025040236 | 2|es¥HzFava WASHER, PLAIN M 4
15 $41936000 | 2|T 7% — 2042550448 AIR TUBE, 04255 (L = 440)
17 $41935000 | 1|T 7% — 2042550358 AIR TUBE, 04255 (L = 350)
18 $28741000 | 1|z7-52-7 AIR TUBE, L =290
19 $19557000 | 2|a#sa=+>7a MINIATURE UNION, Y4
20 $41943000 | 2|x 74— 2042551458 AIR TUBE, 04255 (L = 1450)
21 $41872001 | 1|1 r/AS 1251 K1 42F THREAD WIPER SLIDE PLATE, F
22 018400836 | 2|7+ 4. I axs BOLT, SOCKET M4X8
23 028040246 | 2[/<x ¥ #3224 WASHER, SPRING 2-4
24 025040236 | 2[e5¥HzFava WASHER, PLAIN M 4
25 $41873001 [ 1|1 rAS 1251 K1 4R THREAD WIPER SLIDE PLATE, R
26 018401236 | 2{7+#u1 bax12 BOLT, SOCKET M4X 12
27 028040246 | 2[/<2## %24 WASHER, SPRING 2-4
28 025040236 [ 2[e5##Hxraa WASHER, PLAIN M 4

151-705-405

38



— S— o - o

J . @ 2 BIfR / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de I'enfilage
/ Mecanismo del enhebrado

118-705-401
39




J. %l > % / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de I'enfilage
/ Mecanismo del enhebrado

REF.NO. CODE Q'TY [ 3¢ NAME OF PARTS RM]

1 S41719001 i AR G 2 Iy B2 UPPER THREAD TENSION ASSY
1-1 S41721001 13wy THREAD TENSION STUD

1-2 S41722001 LI ESUYAE SN TENSION SPRING, L

1-3 $41723001 14 FJISER TENSION SPRING, R

1-4 $41724001 2011 b FUNRXTLF147 3 TENSION SPRING GUIDE ASSY
1-5 146124001 1|oxxT238 SCREW, SM2.38

1-6 108265009 N rFaAnoF+v b TENSION NUT

1-7 $41725001 HER =Y F L] TENSION RELEASE PLATE

1-8 $38274001 I EA =P Fi¢ SPRING, TENSION RELEASE

1-9 112712001 214> %357 SHOULDER SCREW, SM3.57
1-10 S07488001 1M1 banxreL PIN, TENSION RELEASE (L)

1-11 158769001 1|1 bW AELR PIN, TENSION RELEASE (R)

1-12 145446001 8|1 hFaAYLHS TENSION DISC

1-13 159805001 Al bFAZHSHYT TENSION DISC PRESSER

1-14 149566109 A4 rFA92FY b TENSION NUT

1-15 148851001 2|1 ) 1 b FI Y D% THREAD TENSION ADJUST SPRING
1-16 $41726001 L RNV ZAL & 8 A TENSION SPRING STOPPER
1-17 $41727001 L ES VAT .8 WA TENSION SPRING STOPPER, L
1-18 062670512 1|3~ 2357-40%5 SCREW, PAN SM3.57-40X5
1-19 060350812 1{/51 > K¥35x8 SCREW, BIND M3.5X8

1-20 S08605101 1| AN—%— SPACER

1-21 508606001 1|1h35- COLLAR

1-22 $41728001 I EAVIALE STOPPER SUPPORT

1-23 S08610101 1|Favteyy<s ADJUST THUMB

1-24 013660612 122 U3187 K3 SET SCREW, (CP) SM3.18

1-25 144105000 AFA9 LR x99I ¥ H2 FLANGE WASHER, TENSION SPRING
1-26 144110001 20122 =nq pFAY IR THREAD TENSION ADJUST SPRING
1-27 109893002 1|74 % WASHER

1-28 012400436 1|7rEeSaxa SET SCREW, SOCKET (FT) M4X4
2 $03303001 1h5- COLLAR

3 $07071001 1A+ xz 74520 PRESSER BAR LIFTER ROLLER

4 062682012 1]3~2437-40X20 SCREW, PAN SM4.37-40X20

5 062681212 1|+ ~3437-40%12 SCREW, PAN SM4.37-40X12

6 $41729001 6|7-L1b+PrHa ARM THREAD GUIDE

7 153215001 U PEREEF PR COLLAR, 21

8 062671412 1| ~20357-40x14 SCREW, PAN SM3.57-40X14

9 060670612 41,341 > K357-40X6 SCREW, BIND SM3.57-40X6

10 $41730001 HUZ—LA b TPoF ALK GUIDE, ARM THREAD GUIDE
11 060670612 1]/¢1 > K357-40X6 SCREW, BIND SM3.57-40X6

14 S$41731001 1\ 7P-—L1bhy ARM THREAD GUIDE

15 021680202 1Y b222437 NUT, 25M4.37

16 152889001 IEV BRSNS L THREAD RETAINER

17 062670612 2|F~1357-40%X6 SCREW, PAN SM3.57-40X6
118-705-401

40



K . 5% %B3{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

151-705-402
41



K . %%M81% / Bobbin winder mechanism /Spuler/ Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

REF.NO. CODE [qTy Erxq NAME OF PARTS RV}
1 $41859009 1|mo7as% TOP COVER ASSY
1-1 $41860009 1774 TOP COVER
1-2 159574101 1 bF35oKn TENSION STUD
1-3 100136001 M vFa o+ Y b TENSION NUT
1-4 144110001 1|an=—nq1 bFag % THREAD TENSION ADJUST SPRING
1-5 145446001 2|11 b FAHVHS TENSION DISC
1-6 144105000 U EERPZAE 7S s B FLANGE WASHER, TENSION SPRING
1-7 021680202 1F+v b2o2437 NUT, 25M4.37
1-8 141590001 1T r AR THREADING BAR, U
1-9 541861000 1ovyacL CUSHION, L
1-10 541862000 1|7vvacs CUSHION, S
1-11 100022004 2|#+v 595 NUT, SM5.95
1-12 062681212 3|+~ 20437-40x12 SCREW, PAN SM4.37-40X12
1-13 025680232 3leS¥HxFa437 WASHER, PLAIN M 4.37
2 S41863009 1A reFYIFI2 BOBBIN WINDER ASSY
2-1 $41858009 1|1 bFA~N-—2X BOBBIN WINDER BASE
2-2 $41851001 1Nt reEE—22T12 B-WINDER MOTOR SUPPORT PLATE
2-3 008300604 2|+ b5 Z203X6 SCREW, TRUSS M3X6
2-4 018401236 2|7 F+ K +ax12 BOLT, SOCKET M4X12
2-5 110735002 2|42 WASHER
2-6 $35032101 2| A2 T26X55 SCREW, M2.6X5.5
2-7 $39903001 L B L i BOBBIN WINDER SHAFT
2-8 014300332 2|7+ 7K 33x3 SET SCREW, SOCKET (CP) M3X3
29 154024001 1|Ker+4x BOBBIN PRESSER
2-10 154092001 11 r=Fvxd29% BOBBIN WINDER CLAW
2-11 014680422 2|17 F b X2 TA379 K3 SET SCREW, SOCKET (CP) SM4.37
2-12 152361001 RS LA BOBBIN WINDER LEVER
2-13 152362001 R E & X 32 BOBBIN WINDER SHOULDER SCREW
2-14 111942001 LI EE AL S SPRING, PLATE
2-15 111943001 UIEEIAES &/ F 3 WASHER
2-16 060660512 1]784 > F318-40X5 SCREW, BIND SM3.18-40X5
2-17 152363001 12 8%A SPRING, TWIST A
2-18 047301042 12a705E PIN, SPRING ROLL AW3
2-19 152364001 2|Hr5—- COLLAR
2-20 146197001 L RV E R THREAD CLAMP ASSY
2-21 $39847001 LI EELEE & Tl X783 BOBBIN WINDER MOTOR ASSY
2-21-1 $39908000 1|1 E-—% BOBBIN WINDER MOTOR
2-21-2 152507000 1|=1 20X 1 YFD MICRO SWITCH, D
2-21-3 152508000 1|07 F1T-% MICRO ACTUATOR
2-21-4 152509000 1102027 42E NYLON CONNECTOR, E
2-21-5 552851001 2|5 —3FI#1854 TERMINAL PIN, #1854
2-22 152645001 1|FKELFHIT A4 BOBBIN HOLDER PLATE
2-23 062300616 1|+~ M3x6 SCREW, PAN M3X6
2-24 025030236 1les¥HxFamys WASHER, PLAINM 3
2-25 158597001 HtbeFXbYN=- BOBBIN WINDER STOPPER
2-26 $21103000 11 F=E¥ =% ZC BOBBIN WINDER HARNESS, C
2-27 516669000 117’854 4205A PROTECTOR, 0.5A
2-28 $31960009 IR L ¥ TAt BOBBIN WINDER COVER
2-29 028260242 2|/8x¥H x2-26 WASHER, SPRING 2-2.6
2-30 052300606 2|F~/8%ES3X6 SCREW, PAN (S/P WASHER) M3X6
2-31 S00505001 2iavAHs7s0+Y kMa NUT, CAP M4
3 104450109 2|d4at>8 RUBBER CAP, 8
4 541864009 NI r=EUIFPUYTAL2 SETTING PLATE, BOBBIN WINDER
5 106629002 2| 429437 SCREW, SM4.37
151-705-402

42



L. R0 RSk / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

54 53 51 52 43

34 35

118-705-403
43




L. ¥ B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY e xq NAME OF PARTS RV
1 538001001 N1 rXUBL THREAD TRIMMER CAM
2 014770622 2|7PF b AXT635V RS SET SCREW, SOCKET (CP) SM6.35
3 538002101 HyL/q4F I Y14 SOLENOID SETTING PLATE
4 060680712 2|/31 > K 437-40X7 SCREW, BIND SM4.37-40X7
5 154599000 VP SV ANE M SOLENOID CUSHION
6 502652001 1|¥H2 WASHER
7 $23836001 1L/ KLIS=9 3 SOLENOID LEVER ASSY
7-1 502654001 1L/ 1 KL= SOLENOID LEVER
7-2 014680622 1|7F b A%T8377K3 SET SCREW, SOCKET (CP) SM4.37
8 538003001 1o EgLis—F 8= PUSHING LEVER DRIVING LEVER
9 145478101 1|5 %476 SHOULDER SCREW, SM4.76
10 538004002 17 kL= by <BEE2> |DRIVING LEVERSTOPPER, H=0.3 .. <Mark2>
10 538004003 17 EyLi-R by <itB3> {DRIVING LEVERSTOPPER,H=0.6 .. <Mark3>
10 538004004 17Kk LiK—R by <iEBa> |DRIVING LEVER STOPPER, H = 0.45 <Marka>
11 018681022 2|7+ FE b a37x10 BOLT, SOCKET SM4.37X10
12 025680132 2|esHHx 3437 WASHER, PLAIN S 4.37
13 159905001 1bARIFIAEY XY ADJUST SCREW
14 106147002 1+ +794 NUT, SM7.94
15 $38005001 1N RLIK=ToF15Y DRIVING LEVER SHAFT
16 231071001 1|2 28X15 BUSH, 8X15
18 $41734001 AN PEA T ZALS RETURN SPRING, DRIVING SHAFT
19 048070342 2| b XTE7 RETAINING RING, E7
20 154596000 1M rxDALLI=sYLT CUSHION
21 $38006001 14 rxVIRyLIN=-7 2 TR. TRIMMER DRIVING LEVER ASSY
21-1 538007001 1A rHYTKELIS- THREAD TRIMMER DRIVING LEVER
21-2 153597001 1oaq bgFERS— LOWER THREAD RETAINER COLLAR
21-3 530033001 1422357 SHOULDER SCREW, SM3.57
21-4 148813001 2| % H % WASHER
21-5 106129002 114 +3.57 NUT, SM3.57
21-6 028350242 1|[/Sx ¥4 %235 WASHER, SPRING 2-3.5
22 014770622 17F b XA2T6357K3 SET SCREW, SOCKET (CP) SM6.35
23 502354001 HEESE T F PEST: SHOULDER SCREW, B
24 100022005 1]+ k595 NUT, SM5.95
25 538008001 HERE T I=PA A THREAD TRIMMER ROD ASSY
25-1 $38009001 11,200V K THREAD TRIMMER ROD
25-2 $07512001 HEESE A TA ROUND JOINT ASSY, R
25-3 100022005 1+ k595 NUT, SM5.95
26 110233001 114> %2476 SHOULDER SCREW, SM4.76
27 110161004 1|+ ha7e NUT, SM4.76
28 109893002 1¥H = WASHER
29 538010001 R LI ZA% THREAD TRIMMER LEVER
30 $10195001 NI b2YLIS=TY LEVER SHAFT
31 110367001 IV ES WASHER, PLAIN SPECIAL 8
32 048060342 1|~ 27E6 RETAINING RING, E6
33 014760622 1|73 b2 %595 SET SCREW, SOCKET SM5.95
34 538011001 1M1 rHVERINR THREAD TRIMMER RETURN SPRING
35 158940001 1ixasr SPRING HOOK
36 110233001 11427476 SHOULDER SCREW, SM4.76
37 110161004 1+ bave NUT, SM4.76
38 153484001 1% 4 %476 WASHER, PLAIN 4.76
39 025680232 1eS>H¥HxF1v437 WASHER, PLAIN M 4.37
40 541735001 1LeasLn-43 CONNECTIG ROD LEVER ASSY
41 510202101 1MLehoLni—-s4 CONNECTING ROD LEVER SHAFT
42 121007001 1|7avv% b 237437 SET SCREW, SM4.37
43 $41737001 NAVEE NEEDLE PLATE
44 538016001 11 rxULLHY THREAD TRIMMER CONNECTING ROD
45 $10205001 R E A PAY A MOVABLE KNIFE ASSY
46 $10208001 I ER P ZAY e A <t=0.4> |[WASHER, MOVABLEKNIFET=0.4 <t=0.4>
46 $10208002 I EE 22V, PR S <t=0.5> |WASHER, MOVABLEKNIFET=0.5 <t=0.5>
118-705-403

44



— — —_— - - - !

L. Rt E® / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

r
|
|

54 53 51 52 43

118-705-403
45



L. )V &k / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY EXq NAME OF PARTS RV
46 510208003 1 LI ZAY 0 SO <t=0.6> |WASHER, MOVABLEKNIFET=0.6 <t=0.6>
47 500705001 L R RAY A MOVABLE KNIFE COLLAR
48 510209101 1| »x%5437 SCREW, SM4.37
49 541738001 HaF1n FIXED KNIFE
50 111140002 2|1 4327238 SCREW, SM2.38
51 100032004 2{43 %2437 SCREW, FLAT SM4.37
52 511244001 2| A%x9437 SCREW, SM4.37
53 510212101 1INUTF12E NEEDLE HOLE PLATE, E
54 100360003 2|45 %238 SCREW, FLAT SM2.38
55 228475000 14718 F1.9x80 FASTENING BAND, 1.9X80

118-705-403

46



M . % #5 % B8{% / Thread mipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo

151-705-406
N . B4R H2%EIR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

1 &L ~ E—*‘*
s

118-705-501
47



M . %k X Bk / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO. CODE__[qTv EL Ao NAME OF PARTS RM|
1 $41874000 | 1|ou>#a43 CYLINDER ASSY
2 $41877001 | 1|1 ranazyss1s THREAD RELEASE CYLINDER PLATE
3 018501436 | 2|7+ #u rsx1a BOLT, SOCKET M5X 14
4 028050246 | 2|/<x¥# 225 WASHER, SPRING 2-5
5 025050236 | 2{e5¥#HzF1vs WASHER, PLAIN M 5
6 41878001 | 1|1 ranxsq THREAD RELEASE BASE
7 018501636 | 2|77 #u Ksx16 BOLT, SOCKET M5X 16
8 $11440004 | 1|z 7-72-7 AIR TUBE, 4 (L = 1750)
151-705-406
N . $tIEH& H2EEMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
REF.NO. CODE  |Q'Ty b Aq NAME OF PARTS RM|
1 $41741000 | 1|xmastryrs DIRCTION SENSOR PLATE
2 541742000 | 1|99vse> 414 UPPER SHAFT SENSOR PLATE
3 062300512 | 2|+ ~a23xs SCREW, PAN M3X5
4 062680812 | 1|+ ~z437-40x8 SCREW, PAN SM4.37-40X8
118-705-501

48



R i

P.2>kA—JKRy 7 XR{% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de controle / Mecanismo de la caja de controles

151-705-502
49



P.a> bA—JFKy 7 XEHK/Control box mechanism/Schaltkasten
/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY e Aq NAME OF PARTS RM]
1 $40438001 1|FoHFrazybsz POWER SUPPLY UNIT ASSY
1-1 540439001 U B FAYY YA POWER CIRCUIT BOARD ASSY, A
1-1-1 215769001 1hrea-=x3a FUSE, 3A
1-1-2 152566000 2]ea-Xc FUSE, C2A
1-2 540440001 1\FoF5- %8873 POWER CIRCUIT BOARD ASSY, B
1-2-1 153242000 1lea—-X6A FUSE, 6A
1-2-2 157219000 2|H> k21— X5AD FUSE, 5A
1-2-3 152566000 1lex-XcC FUSE, C2A
2 0A5400806 4| + F~Y ¥ 2 4x8DB SCREW, PAN (S/P WASHER) M4X8
3 540445009 1voynaz2asz CONTROL BOX COVER ASSY
3-1 540447000 1|LcoEZZ2-0 LCD MODULE
3-2 546833001 4|+~ % I M1.6Xa SCREW, PAN M 1.6
3-3 540448000 I ERZARE INVERTER
34 540511001 IRPAY: 91 FASR 3 PANEL PCB ASSY
3-5 $40455000 LA TG TATE FATE 378 INVERTER HARNESS, PANEL
3-6 0A5300605 6! +F ¥4~ 33X6DB SCREW, PAN (S/P WASHER) M3X6
3.7 0A5301005 3} +3~¥Y 4 33X10D8 SCREW, PAN (S/P WASHER) M3X10
4 540451009 Tlvynazxar ks s STAND ASSY, OPERATION BOX
4-1 540452009 1fyognaza> k¥ STAND, OPERATION BOX
4-2 $40499009 L AL 912 B=F; FATE SIDE COVER, PANEL
4-3 107321003 1|4-%476 SHOULDER SCREW, SM4.76
4-4 107017002 NF2rx¥Hx WASHER, WAVE SPRING 6.45
<H*iE. XiEF> <For Japanese & English version>
5 $40453000 1|PROM705/8 % JLIY 2 PROM ASSY, 705 PANEL
6 008400604 4|+ + > Z224X6 SCREW, TRUSS M4X6
7 540454000 TINFNA—2 2R PANEL HARNESS
8 510409002 1|¥H % WASHER
9 510408000 HILs—+ RUBBER SHEET
10 515056001 AERA S % ¥ 2 BOX HOLDER
1 018065036 2|7 F K +6X50 BOLT, SOCKET M6X50
12 014760622 1|7+ F 22595 SET SCREW, SOCKET SM5.95
<=18380V, 400V, 415VE > | <For 3-phase 380V, 400V & 415V" >
13 $40504000 1[3v ) b5 2705 TANSFORMER, THREE PHASE 705
14 018081236 4|7+ #F b 8x12 BOLT, SOCKET M8X12
15 028080246 4/8xYHx2-8 WASHER, SPRING 2-8
16 025080236 AleS5¥HxFam8 WASHER, PLAIN M 8
17 $40505000 1|F> 52 n—2ZXHA POWER SUPPLY HARNESS, HA
18 541969000 1|74 /v—%AHB POWER SUPPLY HARNESS, HB
19 $41964000 17vva BUSH
20 511763000 1|28 1 F 01008 SPIRAL, 1005
24 150357001 2|12-F2352713 CORD CLAMP, 13-L
26 152510000 2|a-FFva CORD BUSH
21 025060336 2|eS>HH x4 16 WASHER, PLAINL 6
22 028060246 2|3 ¥ H%2-6 WASHER, SPRING 2-6
23 021060206 22v3+Y ke NUT, 2 M6
25 140392009 2[F 1024 OIL CAP
"ATa R " OPTION PARTS ”
<HEEE. KL FHILED> <For English & Portuguese version>
5 $45730000 1|PROM705/V 2 VP 2 PROM ASSY, P 705 PANEL
<FKE. FAOE> <For English & Turkish version>
5 545731000 1[PROM705/A X LT 2 PROM ASSY, T 705 PANEL
<HEE. ARTUE> <For English & Spanish version>
5 $45732000 1|PROM705/V 2 LS 2 PROM ASSY, S 705 PANEL
<EE. 750 RE> <For English & French version>
5 $45733000 1|PROM705/S 2 IVEY PROM ASSY, F 705 PANEL
151-705-502

50



Q . Z2[£R81% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presion de aire

. W W W W W W O . O/ 0 W . ¥

me

2

———— —— —

151-705-514

51



Q . Z[ERS1% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air
/ Mecanismo de la presién de aire

REF.NO. CODE Q'TY e XA NAME OF PARTS rRM|
1 $41641000 172148 —-L¥2L—-4%93 FILTER REGULATOR ASSY
1-1 $09231000 1|FE—=rLF1/8 BALL VALVE, 1/4
1-2 $31169000 1lzfar=x>8 ELBOW UNION, 8
1-3 153252000 1|PTF~x PT-JOINT
1-4 $17028000 1M7Zyvaszsvs PRESSURE SWITCH
2 018061222 2|7 F K F6X12 BOLT, SOCKET M6X12
3 028060242 2|18 ¥ H 22-6 WASHER, SPRING 2-6
4 025060232 2|leSH¥HxFav6 WASHER, PLAIN M 6
5 504891000 1Famhrr=vy7018 MIDDLE NIPPLE, 1/4
6 $06857000 R E ., PR AIR GUN ASSY
6-1 506858000 1Mz7PH AIRGUN
6-2 506859000 1Nh-nFk-—2 CURLTUBE
8 $31764000 1|z 752 - 78x280 AIRTUBE, 8 (L = 280)
9 $39113000 1|T 7k — 2080650308 AIR TUBE, 08065 (L= 300)
10 $41637000 1|x 74— 2080650248 AIR TUBE, 0806S (L = 240)
11 $31170000 1|¥—-=x8 T-JOINT, 8

KNIV RSyVRTR> <For Belt feed device >

20 541632000 1sn7a=yrigy 3 VALVE UNIT ASSY, 18
20-1 541633000 1|e=k—-F18 MANIFOLD, 18
20-2 $39115000 9{/8FvQz1151-5 VALVE, VQZ1151-5
20-3 $39116000 91/%) FvQz11518-5 VALVE, VQZ1151S-5
20-4 $14159000 2|T /88 ELBOW, 1/8-8
20-5 140682001 2i41L9 SILENCER
20-6 504897000 317574 PLUG, 4
21 541631000 rsnFa=y r174 3 VALVE UNIT ASSY, 17
211 541633000 1|v=k-JF18 MANIFOLD, 18
21-2 $41634000 11F5o%9T70L~t BLANKING PLATE
21-3 $39115000 8(/%FvQz1151-5 VALVE,VQZ1151-5
21-4 $39116000 91/ FvQz11518-5 VALVE, VQZ1151S-5
21-5 514159000 2|z u# 188 ELBOW, 1/8-8
21-6 140682001 29 1L 4> SILENCER
21-7 $04897000 4175454 PLUG, 4
22 018503036 2|7+ # bF5x30 BOLT, SOCKET M5X30
23 028050246 2|82 H 225 WASHER, SPRING 2-5
25 554482000 1a—-kEg#12 CORD HOLDER, 12N
26 0A5401006 1|+~assxE54ax10 SCREW, PAN (S/P WASHER) M4X10
27 S04557000 | 20(/v> % 1PLTIM BAND, PLTIM
28 $11763000 2| R\ 1 511005 SPIRAL, 100S
30 523747001 2|z 7-70-73% AIR BLOWER ASSY
31 025050236 2leSH¥HxFays WASHER, PLAIN M 5
32 028050246 282 H %25 WASHER, SPRING 2-5
33 021500106 21123+ ks NUT, 1 M5
51 541938000 1|7+~ 2082551058 AIR TUBE, 0425S (L = 1050)
52 $41938000 1]T 74— 2042551058 AIR TUBE, 0425S (L = 1050)
53 $41939000 1| 7k — 2042551128 AIRTUBE, 04255 (L= 1120)
55 $41636000 1T 74 — 042551008 AIR TUBE, 04255 (L = 1000)
56 508176000 1|lT7-4—-2480 AIRTUBE, 4-O (L =980)
57 508176000 1|lT7~-*k~2480 AIR TUBE, 4-O (L =980)
58 541943000 1| 7%~ 2082551458 AIR TUBE, 0425S (L = 1450)
59 $31706000 1T 7—F2—-F4x1510 AIRTUBE, 4X1510
60 541943000 1|T 7k~ 2042551458 AIR TUBE, 0425S (L = 1450)
61 $31706000 1z 7-5F2-7F4ax1510 AIRTUBE, 4X1510
62 541941000 1| 74~ 2042551378 AIRTUBE, 04255 (L= 1370)
63 $41943000 1T 7 & — 2042551458 AIR TUBE, 0425S (L = 1450)
64 $41941000 1T 7% — 2042551378 AIR TUBE, 0425S (L= 1370)
151-705-514

52



Q . Z2]ER31R / Air pressure mechanism / Luftdruck / Mécanisme de la pression d‘air
/ Mecanismo de la presion de aire

151-705-514

53




Q . ZIERR / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air

/ Mecanismo de la presion de aire

REF.NO. CODE [qTY B X o NAME OF PARTS RM|
65 $31706000 1T7—-F21-74x1510 AIRTUBE, 4X1510
66 $41940000 1| 7k — 2042551248 AIRTUBE, 0425S (L = 1240)
67 $41940000 1| 74— 2042551248 AIR TUBE, 0425S (L = 1240)
68 541938000 1|x 7k — 2042551058 AIR TUBE, 0425S (L = 1050)
69 $41939000 1T 75— 2042551128 AIRTUBE, 04255 (L= 1120)
70 514085008 21T 7P—-Fa2-7 AIRTUBE, 4X1160
71 $19557000 204422 =F2714 MINIATURE UNION, Y4
72 $41916000 2| T 75K — 2042550228 AIRTUBE, 4 (L= 220)
75 $15031002 21T P~F2-7 AIRTUBE, (L = 240)
77 $33870001 11T7-Fa2-7 AIRTUBE, 4 (L = 840) BLACK
78 $19557000 1|lansaz=+>714 MINIATURE UNION, Y4
79 $41935000 1| 7% — 2042550358 AIR TUBE, 0425S (L = 350)
80 $41937000 1|x 7 & — 2042550608 AIRTUBE, 04255 (L = 600)
81 062302506 1|#~2a3x25 SCREW, PAN M3X25
82 021300206 12v2+V 13 NUT, 2 M3
151-705-514

54



R1

. EEMER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

60
S

|
603 |

i

* 72 3 &% / OPTION PARTS

=

120

/ @923
= 926

921 924

T ©

920
-922 910

55

151-705-515



R1. WiE5AEAR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de |'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM

1 516566000 219=-V2 927> COOLING FAN

2 $32294001 8|7+ #IL b ax3s BOLT, SOCKET M4X35

3 021400206 8|22+ ba NUT, 2 M4

4 $38819000 117 L —$HEA33/5 BREAKER, EA33/5

5 538820000 2|7va3s BUSHING, 35

6 $10333000 2|77>a-F FAN CORD

7 152510000 1a-FrF7vya CORD BUSH

9 $40456000 1|RS-XY/\— % X RS-XY HARNESS

10 $40457000 1y oan—x2 SYNCHRONIZER HARNESS

1" $40458000 2|ACDR/N— % R ACDR HARNESS

13 540460000 1T Nn-%24% VALVE HARNESS ASSY

14 $40461000 143 SENSOR ASSY

14-1 540462000 6|t H#GL12L SENSOR, GL-12L

14-2 540500000 1y reron—22 SET SENSOR HARNESS

14-3 541961000 17yuasswnh—22 PRESSURE SWITCH HARNESS
14-4 541963000 =7 FUswWHh—2 R SWITCH HARNESS, LOOP FOLD
15 546476001 6|lt>HvH+y SENSOR BRACKET

16 062301006 4|+ ~23x10 SCREW, PAN M3X10

17 540464000 1|FoFrn—22ma POWER SUPPLY HARNESS, MA
18 540467000 2|ACDR-POW/N— % A ACDR-POWER SUPPLY HARNESS
19 $40468000 2|ACDR-SIG/\ — % X ACDR-SIGNAL HARNESS

21 $41972000 2|ACDRF >4 L /\— % ZB ACDR-POWER SUPPLY HARNESS, B
22 $40510000 1|F> 42— 2 XFDF POWER SUPPLY HARNESS, FDF
23 $41967000 1|FoHon—%XFA POWER SUPPLY HARNESS, FA
24 $40469000 1|PROMX 1 > 7 2 PROM MAIN ASSY

25 $40470000 1|PROMXY 2 1 > PROM, XY1

26 $40471000 1|PROMXYE — & PROM, XY2

27 $40472000 1|24 — bSWHA—% 2R START SWITCH HARNESS

28 002301203 3|+F+~303x12 SCREW, PAN M3X12

29 021300206 7122+ Y k3 NUT, 2 M3

30 $43402000 1N Fzx1vF SENSOR ASSY

30-1 540462000 1> ¥G6L-12L SENSOR, GL-12L

31 546476001 1e>yhrd SENSOR BRACKET

32 $40463000 2|t HG6L-12L-A SENSOR, GL-12L-A

33 546476001 1eoyhsd SENSOR BRACKET

34 062300806 1|+~2a3x8 SCREW, PAN M3X8

35 $41964000 1Fvya BUSH

36 0A5400806 1]+ ~¥ % 24axsDB SCREW, PAN (5/P WASHER) M4X8
37 625010000 1|#10>%95 > 7NK-2N CORD HOLDER, NK-2N

50 540485001 1|[FERRE—PRIYFY 3 HAND START SWITCH ASSY
50-1 $40449001 1lswA—-2 SWITCH BASE

50-2 $20871001 1MN7ErZIVYFH 2 HAND SWITCH ASSY

50-3 0A5301405 2| +F ¥4 33X14DB SCREW, PAN (5/P WASHER) M3X14
50-4 $40491001 1 sw/tz SPRING, SWITCH

50-5 018404036 1|7+ %I+ axa0 BOLT, SOCKET M4X40

50-6 154514001 1 AR=—4~ SPACER

50-7 021400216 122+ +a NUT, 2 M4

50-8 025040236 2|leSsHHxFaI4 WASHER, PLAIN M 4

50-9 102707002 2| H % WASHER, PLAIN 4

50-10 018400636 1|7+ # I kaxe BOLT, SOCKET M4X6

50-11 021400216 1222+ ra NUT, 2 M4

50-12 $10243000 2|310>%95 > 7NK-3N CORD HOLDER, NK-3N

50-13 060300612 2|/51 > F M3X6 SCREW, BIND M3X6

50-14 540492001 Tiswb /=4 3 SWITCH LEVER ASSY

50-14-1 540493001 1{swbL s¢{— SWITCH LEVER

50-14-2 540494000 1swxvv 7 SWITCH CAP

50-14-3 062301005 1|#+~33x10 SCREW, PAN M3X10

50-14-4 021300303 11#+v k3323 NUT, 3 M3
151-705-515

56



R1 . EEaaFH% / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

00:10_? | é—50-13 \-1 //
50-22 72-1
D\J I @8500'12 50'19J® \I"\// T
0_1 e ) _21/ -|
5(5)-23 ‘\c[50'2° % ‘/ ‘ 7
50_8\© 50-1%‘3’ o
50 é5zo'8 50-14-4 |p ] !
A A XY i
50-14-1, =@ 28-50-14-350;
% 50-5
Flza 50-6] b

50-1750.4 5.
| 50_1550 450/9/

50-14-2

120 920
-1
é,f;==‘§B Eé;:gzz 910
923
925 E‘
926

151-705-515

57




R1 . Wik SARA% / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY ErAA NAME OF PARTS RV}
50-15 507370102 14> %595 SHOULDER SCREW, SM5.95
50-16 153113001 HASAPFHZR THRUST WASHER
50-17 503695001 1{¥H %6 WASHER, PLAIN 6
50-18 $40495001 1|swh - SWITCH COVER
50-19 008300604 6|+ F>213x6 SCREW, TRUSS M3X6
50-20 018502036 2| 7FFE I b 5X20 BOLT, SOCKET M5X20
50-21 025050236 2|lESHYHXFIS WASHER, PLAINM 5
50-22 152863001 2vvvarhs— CUSHION COLLAR
50-23 106588003 1|3V +5.95 NUT, SM5.95
51 149547000 1[a-Ft4zx CORD HOLDER, 4N
52 500480000 2|2—-FHRLF#5 CORD HOLDER, 5N
53 052400806 2|~/ RES4X8 SCREW, PAN (S/P WASHER) M4X8
54 525567000 =l 2 CORD HOLDER, 8N
55 052400806 1|~xaxxEe54x8 SCREW, PAN (S/P WASHER) M4X8
56 554482000 1a=Fkrng#12 CORD HOLDER, 12N
57 052400806 1|F~a/82E54x8 SCREW, PAN (S/P WASHER) M4X8
58 511763000 1|21 501008 SPIRAL TUBE, 100S
60 $40513009 1emOY 7swW% 2 EM-LOCK SWITCH ASSY

D 60-1 008300604 2]+ b5 223X6 SCREW, TRUSS M3X6
- |60-2 $32335000 1|SW-AVS311N SWITCH, AVS311N
60-3 $40473000 1|eMOY Z7SW/N— % R EM-LOCK SWITCH HARNESS
61 $40474000 1|EMSW/N— 3 2 EM-SWITCH HARNESS
62 062710812 2|+~ 1476-32x8 SCREW, PAN SM4.76-32X8
63 $10243000 2|>10>%75>7NK-3N CORD HOLDER, NK-3N
64 062670612 2|+ ~2357-40%6 SCREW, PAN SM3.57-40X6
65 025350236 2|ESYHXFr35 WASHER, PLAIN M 3.5
67 $40475000 1|aCH —KE—%100 AC-SERVO MOTOR, 100
68 018301236 4|7 F+HK I b 3X12 BOLT, SOCKET M3X12
69 540476000 1|ACH —FKE-4750 AC-SERVO MOTOR, 750
70 018501636 4|7+ KN k5X16 BOLT, SOCKET M5X16
71 544823001 1|4 —KDR705> 2 7 3 AC-SERVO ASSY, LOWER
71-1 544832001 1|4 —KDRS NIN705 2 LABEL, SERVO DR 705 (LOWER)
72 544822001 1|¥—#DR7059 T 7 3 AC-SERVO ASSY, UPPER
72-1 $44831001 1|4 —FDRS NINT05% T LABEL, SERVO DR 705 (UPPER)
74 S04557000 | 20|/ > % 1PLTIM BAND, PLTIM
76 540486000 1| Fo45oswy POWER SUPPLY SWITCH ASSY
77 540509000 R ZANE W BOBBIN WINDER HARNESS
:) 78 $11733000 2|7—-2t>1700 GROUND WIRE, 1700
79 538145000 1|7—-2€>2 GROUND WIRE, 2
80 540497000 P21 4894 GROUND INDUCTOR
81 $40481000 1[4 b2V FaA9Nn—%2 EXTENDED HARNESS, THR. TRIMMER
87 $40503000 1[EMCBOX” 2 BOX ASSY, EMC
87-1 J02469001 3|n > ex—X10A250V GLASS FUSE, 10A250V
88 0A5401006 4| ~a/8%xES548X10 SCREW, PAN (S/P WASHER) M4X10
89 541965001 2|FSA 44T 142 DRIVER SUPPORT PLATE
91 018401236 | 10{7 K hax12 BOLT, SOCKET M4X12
92 028040246 | 10|/sxv¥Hx2-4 WASHER, SPRING 2-4
93 025040236 | 10leSsH¥HxFaya WASHER, PLAINM 4
94 541889001 T swhkUUsr 14 SWITCH SETTING PLATE
95 018400836 2|7 F+ K baxs BOLT, SOCKET M4X8
96 028040246 2182 Hx2-4 WASHER, SPRING 2-4
97 025040236 2|ESYHxFass WASHER, PLAINM 4
98 018400836 2|7+ HE I b axs BOLT, SOCKET M4X8
99 028040246 2|12 ¥ H %24 WAGSHER, SPRING 2-4
100 025040236 2IESH¥HZF4 WASHER, PLAINM 4
101 157270101 2|7—-xa2—-FK¥ 3D GROUND WIRE ASSY, D
103 $09142000 | 24|(a-FK25>720L CORD CLAMP, 20-L
104 $31760000 8{cKksy 5> 726l CORD CLAMP, 26L
151-705-515

58



R1 . TR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

T 61

50-12
50-13 18

[é\% §¢—50-3

27
2 50-2 97
0-10—o [ 55013 68 67 2% L

| &-50-75 201 J®

\e .
50'8é5zo‘8 50-14-4 |
= ‘\Q"’&5044-350-

RS 504 Fe. 50-5

50-6
( E l5°“750-4 50-9 —
50'15 -
50-14-2 -
/

50-16 _-
/

+ 7% a > 85 / OPTION PARTS
921 924

120 %920
/ =922 910
®-923 i
926 E‘

925

151-705-515
59




R1 . Wik SAEER / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |qQ7TY B Aq NAME OF PARTS RM|
105 $17024000 5|cksv 5> 7 20-H CORD CLAMP, 20-H
109 018402036 1|7 F+HI b ax20 BOLT, SOCKET M4Xx20
110 021400206 1j2>aF+Y ra NUT, 2 M4
111 052400606 2|F#~a/8xES4X6 SCREW, PAN (S/P WASHER) M4X6
112 052401605 1|r~Na/8xES48X16 SCREW, PAN (5/P WASHER) M4X 16
113 S00554000 12|49 K — k6NS SUPPORT, 6NS
114 $11763000 1|27y 1 Z 11008 SPIRAL TUBE, 100S
115 228475000 15 vv282 K1.9%80 FASTENING BAND, 1.9X80
117 150349001 1Ma-krks25>710 CORD CLAMP, 10-L
"ATvarEm” " OPTION PARTS “
120 546502000 1|PROM705CK ¥ = PROM ASSY, I/0 CHECK 705
910 $37057001 1EMRAYFAAN—H3 EM SWITCH SPACER, 3
920 540623000 4|emIa 7 TR-40-27 EMI CORE, TR-40-27
921 0A5401605 4]+ F XY 24X16D8B SCREW, PAN (S/P WASHER) M4X16
922 025040236 4le5¥HZF1I4 WASHER, PLAIN M 4
923 021400106 413+ r13224 NUT, 1 M4
924 540622000 4|EMIA 7 ESD-SR-25 EMI CORE, ESD-SR-25
925 $04557000 2|/\> B A PLTIM BAND, PLTIM
926 149809000 1Ha15v7L BEAD BAND, L
151-705-515

60



= i S — — ————— —

R2 . &iR&ARIR / Power supply equipmet mechanism / Stromversorgung
/ Mécanisme de I’equipment en alimentation électrique
/ Mecanismo del equipo de alimentacion de corriente

118-705-515

S. (TBRERERR (F 7 3 > EB&) / Attachment set (Option parts)

/ Anbausatz (Sonderzubehon) / Jeu d‘accessoires (Piéces en option)
/ Juego de fijacion (Piezas opcionales)

151-705-940

61




R2 . W% SARA{R / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE |qTv B XA NAME OF PARTS RV

1 $41975000 1| nzE—48x22 PULSE MOTOR ASSY, X

2 541976000 1l nzE-—4vs3 PULSE MOTOR ASSY, Y

3 018401222 | 8|7+ # hax12 BOLT, SOCKET M4X12

5 0A5401006 | 2|F+~a3/5xE54ax10 SCREW, PAN (S/P WASHER) M4X 10

6 540431000 HIGFAPET N HEAD SENSOR ASSY

6-1 540432000 1|77 eodxn—%2 HOME POSITION SENSOR HARNESS, X
6-2 540433000 1|FoFoeovyn—z2 HOME POSITION SENSOR HARNESS, Y
7 0A4300605 | 4|++~%% 33x6DA SCREW, PAN (S/P WASHER) M3X6

11 117150001 2[a-rkyyzIHz CORD SUPPORT

12 062670512 | 2|3 ~2357-40x5 SCREW, PAN SM3.57-40X5

13-1 $38144100 1M1 rxUVL/1EYE THREAD TRIMMER SOLENOID ASSY
13-2 538146000 1|2 %7 %3191-04R CONNECTOR, 3191-04R

32 540435000 PR TA SENSOR ASSY

32-1 540436000 1l H#a6L12L SENSOR, GL-12L

33 540437000 11er4nrs SENSOR BRACKET

34 062300806 3|F+~3x8 SCREW, PAN M3X8

118-705-515

S. (TERIERMR (4 7> 3 > 88&) / Attachment set (Option parts)

/ Anbausatz (Sonderzubehér) / Jeu d'accessoires (Piéces en option)
/Juego de fijacion (Piezas opcionales)
REF.NO. CODE [qTy Erxq NAME OF PARTS RM|
<=7t MEMA > <For loop setting detector>

15 $41959001 1=y bty -2% LOOP SET SENSOR ASSY

15-1 541628001 1Moo -—2T141 SENSOR SUPPORT PLATE, 1

15-2 $41629001 ey =-vT142 SENSOR SUPPORT PLATE, 2

15-3 018400636 417+ K kaxe BOLT, SOCKET M4X6

15-4 028040246 4N Y H %24 WASHER, SPRING 2-4

15-5 025040236 | 4|eSH¥HxFava WASHER, PLAIN M 4

15-6 $31930000 Ho5v7+e % FLAP SENSOR

15-7 062301006 2|F~233X10 SCREW, PAN M3X10

15-8 028030246 | 2|/<x¥H%23 WAGSHER, SPRING 2-3

15-9 025030236 2leS5¥HxFay3 WASHER, PLAIN M 3

15-10 021300206 | 2[2v2+v +3 NUT, 2 M3
151-705-940

62



— - — —_— e e — -

T. 7> bEARBIHR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

3 151-705-518
U . S EBEBSARI{R / Machine head parts / Teile des maschinenberteils

/ Piéces supérieures de la machine / Piezas de la cabeza de la maquina

151-705-601
63



T. 7 > b ZEARBAR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés
/ Tableros de circuitos impresos

REF.NO. CODE QTY e A NAME OF PARTS RM|
<X-Yi%+) ZARH > <For Prited circuit board for “X-Y feeding” >
1 538151001 A4 %03 MAIN PCB ASSY
1-1 538154000 4|BIPICSLA4390 BIPIC, SLA4390
1-2 $38155000 3 |MOSFET25K1306 MOS FET, 25K1306
1-3 538164000 6|MOSFET25K1937 MOSFET25K1937
1-4 533849000 8|FRD7 L - D8LD20U FRD ARRAY D8LD20U
1-5 U32744000 1|DIPSWDSS708 DIP SWITCH:DS5708
1-6 0A4301005 | 27| ++~H#% 33X10DA SCREW, PAN (5/P WASHER) M3X10
<A IR > < For Main printed circuit board >
2 540489101 1A1 %193 MAIN PCB ASSY
151-705-518
U . SBERERSA % / Machine head parts / Teile des maschinenoberteils
/ Piéces supérieures de la machine / Piezas de la cabeza de la maquina
REF.NO. CODE Q'TY ErXdq NAME OF PARTS R
1 541881000 1Ay FVT19 COUPRING, 19
2 541882001 1N k7= HAND PULLEY
3 012060636 2|7FES6x6 SET SCREW, SOCKET (FT) M6X6
4 541883009 I ZBZ/E BF B FASS UPPER SHAFT MOTOR COVER
5 008400604 4|+ + 5> 2 24xe6 SCREW, TRUSS M4X6
6 541884001 N L i 75 ok § LOOP GUIDE
7 018401222 2|7FKI+ax12 BOLT, SOCKET M4Xx12
8 146354001 2|94 % WASHER, PLAIN 5
151-705-601

64



V. By 15 RER / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maquina

07— F
24 4

25

?-10
D12
11

65

151-705-652



V. BhyHEEIR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY B A NAME OF PARTS rRM|
<tiitHA > <For Export>
$41885009 L B STAND FRAME ASSY, |

1-2 541894001 P ADJUSTTING SCREW, L

<EHNA> <For Japan only>
541886009 | 1|%#+v47L—-4%3D |-

1-2 541893001 | 4|xamevxys  |eeeeemeeee

1-1 541887009 1F¥o7L—-4 STAND FRAME

1-3 021200203 413 22220 NUT, 2 M20

1-4 152393200 4|25 - CASTER

1-5 021160303 415 F32 116 NUT,3M16

1-6 133172003 1W7Fo4244 OIL BRACKET

1-7 062501006 1|>+~2as5x10 SCREW, PAN M5X10

4 541888009 1|57—F 705 TABLE, 705

5 159150009 2|34+2205 RUBBER CAP, 20.5

6 018082036 6|7+ K +8x20 BOLT, SOCKET M8X20

7 025080236 6leSYHxFLs WASHER, PLAINM 8

8 028080246 6|/ <2y Hx28 WASHER, SPRING 2-8

9 541890009 1w ox2hii- FRAME SIDE COVER

10 018400836 6|7+ H I baxs BOLT, SOCKET M4X8

11 025040236 6|lES>¥HERFLY4 WASHER, PLAINM 4

12 028040246 6|/ XXy H %24 WASHER, SPRING 2-4

13 008400604 5|+ > 2204x6 SCREW, TRUSS M4X6

14 541891001 2|FES AT - DOORSTAY

15 521306001 4|4> %6 STUD SCREW 6

16 541892009 AR A REAR COVER

17 008400604 6}+ b3 204x6 SCREW, TRUSS M4X6

24 $15158009 1€/ -2 ACCESSORY CASE

25 502740000 17zt FELT

26 502739000 1Fasdovo5-7F RUBBER MAGNET TAPE

27 039411215 2N PS5 REYECEX12 TAPPING SCREW, TRUSS 1 M4X12

30 541895001 1|79V 7z3 CHAIN ASSY

31 541909000 117299 HOOK

39 541896000 1|7-214L GROUND PLATE, L

40 541897000 1|7—-X14R GROUND PLATE, R
<HiHAE> <For Export>

43-1 541899009 O SUB-STAND, A
<ERA> <ForJapan only>

43-2 $41900009 23 %v78 SUB-STAND, B

44 018081636 4|7 +FI b8xie BOLT, SOCKET M8X16

45 025080236 41eSHHExF18 WASHER, PLAINM 8

46 028080246 415247228 WASHER, SPRING 2-8

48 501265001 2|lL Ay 2 LEVEL ADJUSTER ASSY

48-1 $01004000 2l vodayon RUBBER

48-2 153769001 2{L~NILY LEVEL ADJUSTER

48-3 022120306 2[+v r3>212 NUT, 3 M12

49 022120306 2[Fv r3v 212 NUT, 3M12

55 524194009 2NV K%Y T BEAM END CAP
<HiHH> <For Export “3-Phase 230V over” >

41 541898009 L TRANSFORMER COVER, THREE PHASE

42 008400604 ] SCREW, TRUSS M4X6

50 541910009 L B SETTING PLATE, TRANSFORMER

51 018061036 R BOLT, SOCKET M6X10

52 025060236 B WASHER, PLAIN M 6

53 028060246 O - WASHER, SPRING 2-6

151-705-652

66



W1 . TREZERIR (F 72 3 > EB4) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehdr) / Jeu d accessoires (Piéces en option)
/ Juego de fijacién (Piezas opcionales)

67

151-705-940




W1 . fTREFBR (4 7 > 3 > &8&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehdr) / Jeu d'accessoires (Piéces en option)
/ Juego de fijacion (Piezas opcionales)

REF.NO. CODE |qTY E2 A1 NAME OF PARTS RV

<FWI-TIFRAZRVIF> <Hand operation SW for folding the loop>

1 541639001 MUNC Ky PRI YFUD 3 HAND SET SWITCH DEVICE

1-1 541640001 1N AV B N & X A HAND SET SWITCH ASSY

1-1-1 541638001 NN FR1YFHA HAND SWITCH BASE

1-1-2 514972001 1 Fswh/i— HAND SWITCH COVER

1-1-3 540496000 1 Fswy 2 HAND SWITCH ASSY

1-1-4 008300604 2]+ F5223x6 SCREW, TRUSS M3X6

1-2 018400636 2|74 HE b axe BOLT, SOCKET M4X6

1-3 028040246 2|/18x Y H x2-4 WASHER, SPRING 2-4

1-4 504557000 3|12 1PLTIV BAND, PLTIM
<ty [FinRekE > < Clipping disposal funnel assemblely >

8 541776001 1Famevszxsavunss ADJUSTING C-DISPOSAL DEVICE

8-1 $41906001 1xVox23us3 CLIPPING DISPOSAL FUNNEL ASSY

8-1-1 541907001 2|:dag - CLOTH SUPPORT BAR

8-1-2 018065022 4|7+ K F6x50 BOLT, SOCKET M6X50

8-2 541908001 11#V2xv3Y220 CLIPPING DISPOSAL FUNNEL

8-3 541744001 1{FaAoLyvnFs s AJUSTING DEVICE SET

8-3-1 541732009 2|3 8- VERTICAL BAR

8-3-2 541739001 2|1€d8— BAR

8-3-3 541740009 2{F3nLyJijavy ADJUSTING BLOCK

8-3-4 541743000 1\zoansrr—-70 CABLE

8-3-5 018081236 8|7+ K b8X12 BOLT, SOCKET M8X12

8-3-6 018063036 47 FE I b6X30 BOLT, SOCKET M6X30
<LAPNIRHMER > <Upper thread breakage detector>

10 540520009 LB PR G o R e Sl U-TR. BREAKAGE DETECTOR ASSY

10-1 509400009 NN E K f SETTING BRACKET

10-2 509401001 2lv7299 FULCRUM SHAFT

10-3 025030233 4leS>HHxFay3 WASHER, PLAIN M 3

10-4 028030243 21532 HH %23 WASHER, SPRING 2-3

10-5 021300103 2|+ r12a3 NUT, 1 M3

10-6 509402101 2|17 -\ - PULLEY

10-7 048020342 2| b A 7E2 RETAINING RING, E2

10-8 540519000 R A% P St THREAD BREAKAGE SENSOR ASSY

10-9 062300616 4|+ ~am3xe SCREW, PAN M3X6

10-10 028030243 ANXHH x2-3 WASHER, SPRING 2-3

10-11 500480000 13— FRILA#S CORD HOLDER, 5N

10-12 062400616 1|+~ 2amaxe SCREW, PAN M4X6

10-13 025040233 1eSHHERF2II4 WASHER, PLAINM 4

10-14 509403009 1|#s5— COVER

10-15 062300616 2| ~X2M3X6 SCREW, PAN M3X6

10-16 025030233 2|ESHHERFY3 WASHER, PLAIN M 3

10-17 028030243 2|8 YH %23 WASHER, SPRING 2-3

10-18 503566001 REPEE ALy FACE PLATE THREAD HOOK

10-19 052400806 1|F~anxEeSax8 SCREW, PAN (S/P WASHER) M4X8

10-20 021400202 12227 +a NUT, 2 M4

10-21 183377001 217LF>v3273A PRE-TENSION ASSY, A

10-21-1 502611001 211 b7 F A THREAD GUIDE

10-21-2 502612001 2{1 b 7oF1FAYVEY PRE-TENSION STUD

10-21-3 144504001 211 b7 oF1YS THREAD GUIDE DISC

10-21-4 154560001 2|7LFrvaviiza SPRING, PRE-TENSION (A)

10-22 014500522 2|7F b AXTISTRR SET SCREW, SOCKET (CP) M5

10-23 504557000 1177 2 1PLTIM BAND, PLTIM

1 062761212 2|7 ~2595-28X12 SCREW, PAN SM5.95-28X12

12 025060232 dleSHHxFLI6 WASHER, PLAIN M 6

13 100022005 2|+ +595 NUT, SM5.95

151-705-940

68



W2 . HBEEERMR (F 7> 3 > 88&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehér) / Jeu d accessoires (Piéces en option)

/ Juego de fijacion (Piezas opcionales)

6-1-12

6-1-13

T ,‘\@ g)

@%%

69

151-705-940




W2 . HBEEFRR (F 7 > 3 > 88&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehor) / Jeu d’accessoires (Piéces en option)
/ Juego de fijacién (Piezas opcionales)

REF.NO. CODE |qQTY ELAq NAME OF PARTS RM]
KNI RSV IER> <Belt feed device>
6 $43632001 1INV ERSYIIIFY 2 BELT FEED DEVICE
6-1 543622001 1IXWVERSYYPYFO7 3 BELT FEED DEVICE, SUB
6-1-1 543611001 1IXWVbF2VERET BELT FEED BASE
6-1-2 $43623000 1) 4201257 1 CYLINDER ASSY, 20-125
6-1-2-1 $43624000 12V 420125 CYLYNDER, 20-125
6-1-2-2 504909000 1MNzufaz=%> ELBOW UNION
6-1-2-3 $23647000 1M2E=Far+0-3 SPEED CONTROLLER
6-1-3 543612001 1N bTLF1 BELT GUIDE
6-1-4 $43613000 2{2A~A-% SPACER
6-1-5 061300616 4195 23x%6 SCREW, FLAT M3X6
6-1-6 062401016 4]F+~24x10 SCREW, PAN M4X10
6-1-7 028040246 418z ¥ Hx2-4 WASHER, SPRING 2-4
6-1-8 $43625000 11>V 41657 2 CYLINDER ASSY, 16-5
6-1-8-1 $43627000 11>V 4165 CYLINDER, 16-5
6-1-8-2 543628000 2|F -V X¥Fams5 T-JOINT, 4M5
6-1-9 543629000 11U 41657 2 CYLINDER ASSY, 16-5
6-1-9-1 $43630000 112> 416-5 CYLINDER, 16-5
6-1-9-2 $43631000 1F5oFTKams BRANCH ELBOW, 4M5
6-1-10 062401416 8|+ ~a4x14 SCREW, PAN M4X14
6-1-11 028040246 8|/ xYH %24 WASHER, SPRING 2-4
6-1-12 543614001 2| bFHYT BELT PRESSER
6-1-13 543613000 4| 2A~—% SPACER
6-1-14 061300616 8|% > 3xe6 SCREW, FLAT M3X6
6-1-15 $43615001 2|1 KT8 GUIDE SHAFT, B
6-1-16 018501236 A7+ FI b 5X12 BOLT, SOCKET M5X12
6-1-17 028050246 Q1SR H %2-5 WASHER, SPRING 2-5
6-1-18 543616001 11T 7A GUIDE SHAFT, A
6-1-19 018401236 1| 7F+H baxi12 BOLT, SOCKET M4X12
6-1-20 028040246 /X2 Y H %24 WASHER, SPRING 2-4
6-1-21 025040236 HHesvHxFans WASHER, PLAIN M 4
6-1-22 $43617001 21H1FToC GUIDE SHAFT, C
6-1-23 018401236 2|7+ FI bax12 BOLT, SOCKET M4X12
6-1-24 028040246 211524 H %24 WASHER, SPRING 2-4
6-1-25 025040236 2|eS5H¥HxFav4 WASHER, PLAINM 4
6-1-26 543619001 17+ 1HhN- GUIDE COVER
6-1-27 $35221001 1o xIma SHOULDER SCREW, M4
6-1-28 107017002 TFzmnx¥Hzx WASHER, WAVE SPRING 6.45
6-1-29 543618001 7L 114 GUIDE PLATE
6-1-30 $43620001 HER YA SPRING, PLATE
6-1-31 008400604 3|+ k> R204x6 SCREW, TRUSS M4X6
6-1-32 S01557000 1|12 xh0WTFD MICRO VALVE, D
6-1-33 062302016 2|(#~am3x20 SCREW, PAN M3X20
6-1-34 025030233 2(eSsH¥HxFay3 WASHER, PLAIN M 3
6-1-35 028030243 2{\xHH %23 WASHER, SPRING 2-3
6-1-36 021300103 2{+#Y r13 23 NUT, 1 M3
6-1-37 543621001 2(K 2 b POST
6-1-38 018061236 2(7+F bexi12 BOLT, SOCKET M6X12
6-1-39 028060246 2{"x Y Hx2-6 WASHER, SPRING 2-6
6-1-40 $37445000 MW 1y9T%J-2F} QUICK EXHAUST
6-1-41 515031006 2|1z 7-Fa2-F AIRTUBE, L=1400
6-1-42 $14085005 1lx7P-F2-7 AIRTUBE, 4X145
6-1-43 $14085012 20T 7-Fa2-7 AIR TUBE, 4X73
6-1-44 $15031001 1zP—-F2-7 AIRTUBE,L=120
6-1-45 518387003 1|1 z7P-F2-7 AIRTUBE, 4 (L =260)
6-1-46 504557000 2]/ > # 1PLTIM BAND, PLTIM
6-2 $39115000 1|75 FvQz1151-5 VALVE, VQZ1151-5
151-705-940

70



Z . FIESES1R / Accessories / Zubehér / Accessoires / Accesorios

20
$tiEkRs6mmil L/

/ For stitch interval
56mm over

50 51 52 53

o 1182
P P ke by
_

151-705-910
71




Z . {TmBSaRA{% / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE |qTY Er A NAME OF PARTS rRM|
1 541803001 1AV 14 FEED PLATE
2 $41901009 1l=95%3 HEAD REST ASSY
3 114483002 1|xkyr15-53 OILER ASSY
4 154702101 IEZS T PY OIL TANK
5 149796001 1|Tak—2HFT V% AIR TUBE WITH CONNECTOR
6 107779001 1|2 1vF6x7 WRENCH, 6X7
7 142205001 1|2\ 7x8 WRENCH, 7X8
8 100887001 1]z /vF8x9 WRENCH, 8X9
9 107780001 1]z /85 10%12 WRENCH, 10X12
10 142002001 1l651 4 £ 21852 HEXAGONAL WRENCH, 2
11 154125001 1l6h 7 £ 28F25 HEXAGONAL WRENCH, 2.5
12 142721001 1{6h 2 £y 21N F3 HEXAGONAL WRENCH, 3
13 118064001 1|6n o F 21n+4 HEXAGONAL WRENCH, 4
14 150335001 1|6h 2 K9 21 F5 HEXAGONAL WRENCH, 5
15 122991001 1l7voe>)ky74n0 ACCESSORY BAG
16 120192000 1|{no115K ) 740 PE. BAG, 78X80
17 502767309 1|4 h25 4149 23THF COTTON STAND ASSY, 3THF
17-1 150189109 1175459k COTTON STAND BASE
17-2 502773001 11755y rxT€Y b COTTON STAND BRACKET SCREW SET
17-2-1 062060806 | 2|+ ~ae6xs SCREW, PAN M6X8
17-2-2 031452206 | 3|</E745x22 WOOD SCREW, ROUND M4.5X22
17-3 150180001 3|vr¥s SPOOL STAND BASE
17-4 150182000 | 3|x7-n=vr SPOOL MAT
17-5 126863001 3|z7-nsvay SPOOL CUSHION
17-6 504109001 1A RT7oFIHHIEY THREAD GUIDE SUPPORT BAR
17-7 142997001 1|1 rPor13 THREAD GUIDE, 3
17-8 $40639001 1|asans7xv979% COLUMN PIPE WITH CAP
17-8-1 150172003 1|asane7 COLUMN PIPE
17-9 150173003 1la5avarst COLUMN JOINT
17-10 $21798001 3|27z TEY SPOOL SCREW SET
17-10-1 150179002 | 3|{zx7-av 48 SPOOL SHAFT, B
17-10-2 028050246 | 3|/Sx¥#x2-5 WASHER, SPRING 2-5
17-10-3 021500106 | 3|1>2+V t5 NUT, 1 M5
17-11 150185009 1A r7oF1RLs— THREAD GUIDE HOLDER
17-12 138843001 P LDE S JOINT
17-13 150188009 1ATF=FNT—HHIA SPOOL HOLDER SUPPORT, A
17-14 $02779009 12T =nFksd-3 SPOOL HOLDER, 3
17-15 $02788009 1ALy kN #H—-7 323 THREAD HANGER ASSY, 3
17-15-1 502789009 2Ly Ens -3 THREAD HANGER, 3
17-15-2 150183000 | 3|1 rhsnti—-441 THREAD HANGER BASE
17-15-3 142990001 3{RLY KTYSa THREAD BUSH
17-16 150172003 11asanqe7s COLUMN PIPE
17-17 $40641001 1|27=S925€Y bA SPOOL SCREW SET, A
17-17-1 021500106 | 4|1>2F Y ks NUT, 1 M5
17-17-2 $37038001 1|3~k S5+s5x14 SCREW, PAN (S/P WASHER) M5X14
17-17-3 $37037001 1]~k 5 45x32 SCREW, PAN (S/P WASHER) M5X32
17-17-4 062501406 | 2|+~asx14 SCREW, PAN M5X 14
17-18 $40643001 1AENI-V €720 b HOLDER JOINT SCREW SET
17-18-1 014060632 | 2|7+ h A6X64 K 3 SET SCREW, SOCKET (CP) M6X6
17-18-2 021500106 IIPET AN NUT, 1 M5
17-18-3 $37037001 1|+~2akE5#5x32 SCREW, PAN (S/P WASHER) M5X32
17-19 $40644001 1AENEg—UEF2T50Y b HOLDER JOINT SCREW SET
17-19-1 021500106 119259 b5 NUT, 1 M5
151-705-910

OBROBMEIEETAIZENHNET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.
© Los detalles des accesorios inclufdos pueden variar.

72



Z . [FIE5RS{R / Accessories / Zubehér / Accessoires / Accesorios

20

$TREIEs6mmil A
/ For stitch interval
56mm over

17-7

v
18-1 j . %l
50 51 52 53 $ | s
17-18-2—i/0/
oL 17-17-1
- X

151-705-910

73




Z . TR 5aBI{& / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY EL A NAME OF PARTS rRM|
17-19-2 031452206 1= E 2 45%22 WOQOD SCREW, ROUND M4.5X22
17-19-3 062501006 1|+~asxi0 SCREW, PAN M5X10
18 $41903001 NN TFIY NEEDLE HOLE JIG

< ftRIBRS6mmMLL LA > <For stitch interval 56mm over>

20 541605101 1lyTHC1 K148 UPPER GUIDE PLATE, B
31 515665001 41K E LA BOBBIN, LA
32 537928419 113 2>/ UDP17NY197 3 NEEDLE ASSY, DPX17NY (#19)
33 510208001 2|11 Enney . <t=0.4> [WASHER, MOVABLEKNIFET=0.4 <t=0.4>
33 510208002 211 Enney . <t=05> [WASHER, MOVABLEKNIFET=0.5 <t=0.5>
33 510208003 24 K9nney L. <t=0.6> |[WASHER, MOVABLE KNIFET=0.6 <t=0.6>
35 508170001 1zHiazxv=2Y SCREW DRIVER, Z-STEEL
36 $23926001 1|21 F5 WRENCH, 5
37 514696001 121+ 11X13 WRENCH, 11X13
38 154760001 1FEyz2nFn17 PIPE, WRENCH
39 118837001 12T %723.4x70 SCREW DRIVER, 3.4X70
40 101572101 12T <7255%X190 SCREW DRIVER, 5.5X190
43 541626001 21k—9 7200 FORK SHAFT, 2.0L
44 541627001 2|%—-92 %7205 FORK SHAFT, 2.0S
45 544968001 1=FF4T 1428 LOOP PRESSER PLATE, B
46 544969001 1N=TFYIT 1 RF LOOP PRESSER PLATE, F
47 $44970001 1z xt4zxB LOOSEN LOOP PRESSER FOOT, B
48 $44971001 1z xFH4IF LOOSEN LOOP PRESSER FOOT, F
50 215769001 1lhrea-x3a FUSE, 3A
51 152566000 3leax-xcC FUSE, C2A
52 153242000 1lez—Xe6A FUSE, 6A
53 157219000 2| 21— X5AD FUSE, 5A
54 $11243001 1AREE=-KS 18- SCREW DRIVER
55 502747101 3|1 rhyiiz SPRING
56 545188001 2|1\ T 1 REX NEEDLE HOLE PLATE, EX
60 115157001 (3 A P YA A HEXAGONAL WRENCH, 6
151-705-910

ONBERADPAMITET I N B ET,

© The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.

74



Ga. ¥ — 2 8bda—E %R / Gauge parts List / Lehrenliste / Liste des Piéces decartment
/ Lista d’ePiezas de calibradores

XX

Ref No.1 X | Ref No.2 Ref No.3 ¥ | Ref No.4
> o S =° é )
- D C=5
¢4 BLLS - 810
$16 Qaw r 2.6 $3.4
' —JE =115 | 3! - 1
-1\J ,3 .- | \I_J_I:.~ . I—‘ F3
f20e $2.6 -l
Ref No.5 Ref No.6 Ref No.7 Ref No.8
=) > = = (=) > =)
o &> () =
A NS N A
$2.6 $4.7
422 $2.2 e $33
| \ _/ V.1 \
[ B 'y 1.5 15
3 $3 T - U (g &
Ref No.9 ¥ | Ref No.10 ¥ | Ref No.11 Ref No.12
> =) (3 5y s s 009
=€
& | J
LY il TEON
$3.4 23| ‘ N
i
= e H@sm RS )
t 115 ‘ 11,51
Ref No.13 * RefNo.14
" 155 .
Ot J o]
28 25 '
/
of ! X K oJ
7l
S XX
Ref No.15 Ref No.16
| 9 °)
' |
25
Y
= H oJ OJ

75

151-705




Ga . ¥ — T EB&—193% / Gauge parts List / Lehrenliste / Liste des Pieces decartment

/ Lista d'ePiezas de calibradores

“ $RABE = XX ”

REF.NO. CODE  |q'TY 2 x4 NAME OF PARTS RV
1 $10211001 NNV FF12A NEEDLE HOLE PLATE, A
2 529997001 1INV TFH+150 NEEDLE HOLE PLATE, D
<Fz=LA> <For Denim>
3 $10212101 | 1|nUFPF15E NEEDLE HOLE PLATE, E
4 $30925001 111U TH145ED NEEDLE HOLE PLATE, ED T
5 $10213001 1NV TFH+1EF NEEDLE HOLE PLATE, F
6 $30926001 1|V 7+152F0 NEEDLE HOLE PLATE, FD
7 $30450001 1NV F7Hr1442H NEEDLE HOLE PLATE, H
8 $25127001 | 1|nu7#1 4L NEEDLE HOLE PLATE, L
<AHEEWA > <In case of using the heavy weight thread >
9 545188001 HN) T+ 3EX NEEDLE HOLE PLATE, EX
<P R &23mmkiBA > <For bar tack length "Max. 23mm” >
10 $41796101 2(#4x WORK CLAMP
<P R & 22mmskis > <For bar tack length “Max. 22mm"” >
1" 544762001 1|44 xF WORK CLAMP, F
<P R & 16mm*kiEA > <For bar tack length “Max. 16mm"” >
12 $44763001 1{FvxFs WORK CLAMP, FS
<EWERTS o> <Blank plate for "feed plate” >
13 541803001 EAEE] FEED PLATE

" Stitch interval = XX "

< 31RFR40~53mmA > <For stitch interval “40~53mm” >
14 $449610XX 1|x270145s FEED PLATE,S

< $tBIpE4A8~63mmA > <For stitch interval "48~63mm"” >
15 $449620XX 1|F#270148m FEED PLATE, M

< $tMFES58~70mmA > <For stitch interval “"58~70mm"” >
16 5449630XX 1A 7V 142L FEED PLATE, L
151-705

“ ok ENOEB&SIE, REEBRTT .

¥ The x symbol is for Standar parts.

¥ Mit dem Zeichen x Standardteile bezechnet.
¥ Le symbol x correspond aux piéces.

¥ El asterisco i« es para piezas normales.

76



77

Wa 1. BESAIL / Warning labels / Warmschilder / Etiquettes d’avertissement
/ Etiquetas de advertencia

&E3NIL / Warning labels Ga# / Name of Parts Size(mm) Code
A B
e P = A
A BESAN) -1 40X64 | S38353-101
BBENY), 59
LoTHbhii-¢
rETIE.
- o T e
/é\ ol il o =T Label, elec. shock 4 lang. 35X118 | S38352-101
swich ond wad 5 hﬂﬁ;lllm m.nsuv:.h‘-m &m
AER 40X64 S$38357-001
BBYTUHETS
/\ Semmasay B{EEES~IL - BASH
ko VP11 g R
= 52X84 S38357-002
A CAUTION 40X64 S38571-001
sy, .
A eyt Label, operation (BAS) Eng.
- changing neadie, cleanng
52X84 S38571-002
AW AWARNINGI‘
) e BABRAHTES NI - 1
%x Bamces £t oo Label, Pinch 40X84 | S38355-001
ABRR
A\ s
A CAUTION AA'CHTUNG la;}ma’\“
i e Label, Entanglement. 72X59 | $38351-001
:;TENTION 4 ATENCION
| i oy
D—=Z0903%—-0
118-705-050




Wa 2. #5555 ~)b / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

Label, grounding

&S~ / Warning labels 2% /Name of Parts Size(mm) T
KEIN—2

l @' ‘ Label  Btrow 10X30 | S37058-001
PEY—2

PE Label, PE 7.5X12.5 | $37059-001
F — a

@ T @12  |S37060-001

118-705-050

78



#%5| /INDEX /VERZEICHNIS
/INDEX / INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
102469001 |R1 -87-1 58 508606001 fJ -1-21 40 514085001 JA2 -89 6
500480000 |R1 -52 58 508610101 §J -1-23 40 514085005 [W2-6-1-42 70

W1-10-11 68 509027001 |F -14 32 514085008 |Q -70 54
$00505001 | K -2-31 42 509043000 | G1 -31 36 514085012 | W2-6-1-43 70
500554000 JR1 - 113 60 509132051 {D1 - 107 14 514159000 {Q -20-4 52
500705001 |F -75 34 D1 -115 14 Q -21-5 52

L -47 46 509142000 |R1 -103 58 514473000 | A2 -23 4
501004000 [V -48-1 66 509197000 | A2 -88 6 514627001 [ D2 -248-4 18
$01265001 |V -48 66 509212001 | C1 -5-1 10 514696001 |Z -37 74
501557000 | W2-6-1-32 70 509231000 |Q -1-1 52 514874000 | D1 -127 14
502354001 jL -23 44 509400009 | W1 -10-1 68 $14919000 | D4 -428 24
502428001 |E - 14-1 30 509401001 |W1-10-2 68 $14920000 | D4 -433 24
502611001 | W1-10-21-1 68 509402101 | W1-10-6 68 514924001 | D4 -423 24
502612001 |W1-10-21-2 68 509403009 |W1-10-14 68 514935001 | D4 -515 25
502652001 |L -6 44 510162201 |G1 -15 36 514946101 | D4 -458 25
502654001 |L -7-1 44 510195001 |L -30 44 514947101 | D4 - 466 25
502739000 |V -26 66 510202101 L -41 44 514948101 | D4 - 470 25
502740000 |V -25 66 510205001 |F -73 34 514949101 | D4 - 462 25
502747101 |Z -55 74 L -45 44 514950001 | D4 - 463 25
502767309 [Z -17 72 510208001 |[F -74 34 $14958101 | D4 -450 24
502773001 |Z -17-2 72 L -46 44 514972001 [W1-1-1-2 68
502779009 |Z -17-14 72 Z -33 74 $14974001 | C2 -7-10 12
502788009 {Z -17-15 72 510208002 |[F -74 34 $15031001 | W2-6-1-44 70
502789009 |Z -17-15-1 72 L -46 44 515031002 |Q -75 54
502877000 |[E -14-9 30 Z -33 74 $15031006 | W2-6-1-41 70

F -42-11 32 510208003 |[F -74 34 515056001 |P -10 50
503303001 {) -2 40 L -46 46 515158009 |V -24 66
503490001 |F -36 32 Z -33 74 515665001 |E -103 30
503566001 | W1-10-18 68 510209101 |F -76 34 F -103 34
503695001 | A2 - 21 4 L -48 46 Z -31 74

A2 -38 4 $10211001 |Ga -1 76 $15667001 |E -102-3 30

R1 -50-17 58 510212101 |F -80 34 F -102-3 34
503704002 {E -13 30 L -53 46 $15700009 | D4 -440 24
504109001 {Z -17-6 72 Ga -3 76 516074101 [E -102-1 30
504557000 |Q -27 52 510213001 |Ga -5 76 F-102-1 34

R1 -74 58 510243000 |R1 -50-12 56 516422001 | D2 -229 17

R1 -925 60 R1 -63 58 516431001 JC2 -1-1-1 12

Wi1-1-4 68 $10333000 |R1 -6 56 C2 -1-21 12

W1-10-23 68 510408000 |P -9 50 516492101 |E -102-2 30

W2-6-1-46 70 510409002 |P -8 50 F -102-2 34
504891000 |Q -S 52 510478000 | G1 -10 36 516566000 |R1 -1 56
504897000 |Q -20-6 52 511243001 |Z -54 74 516669000 | K -2-27 42

Q -21-7 52 511244001 L -52 46 $17024000 JR1 -105 60
504909000 | W2-6-1-2-2 70 511426000 | D1 - 1184 14 517028000 |Q -1-4 52
505356000 | D3 - 351 20 D2 -153-2 16 518093100 | A2 -78-4 6
506857000 |Q -6 52 D2 -157-2 16 G1 -25 36
506858000 ]Q -6-1 52 D2 -225-2 17 518387003 | W2 -6-1-45 70
506859000 |Q -6-2 52 D3 -320-2 20 518387004 | A2 - 25 4
507071001 |) -3 40 D3 -348-2 20 518387007 |C2 -12 12
S07129001 | D4 - 425 24 D4 -494-2 25 518974101 |E -102 30
507333001 |G1 -2 36 511440004 |[M -8 48 F -102 34

G2 -16 38 511733000 |R1 -78 58 519543001 JC2 -25 12
507370102 | R1 -50-15 58 $11763000 [P -20 50 $19557000 jH -19 38
507424001 |H -3 38 Q -28 52 Q -7 54
507456000 | G1 -3 36 R1 -58 58 Q -78 54
S07488001 |J -1-10 40 R1 -114 60 C2 -16 12
507512001 |L -25-2 44 512004000 | D2 - 192 16 520164009 | A1 -5 2
507553001 JH -1 38 512054000 | D2 - 196 16 520871001 | R1 -50-2 56
508125000 jC2 -13 12 $12134001 | D1 -112 14 521103000 K -2-26 42
508170001 |z -35 74 $13330001 | D2 -228 17 521306001 |V -15 66
508176000 jQ -56 52 513385001 | D4 -523 26 521527001 | G1 -14 36

Q -57 52 D4 -530 26 521715001 | D2 - 256 17
508605101 ) -1-20 40 513744001 JF  -35-1 32 521716001 | C2 -7-13 12

79



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
521798001 }Zz -17-10 72 $37057001 |R1 -910 60 538357001 | wal 77
$23647000 | W2-6-1-2-3 70 537058001 | Wat 78 538357002 | Wal 77
523653001 | D2 - 194 16 $37059001 | Wat 78 538571001 | Wal 77
523696101 | D4 -422 24 537060001 | Wat 78 538571002 | Wal 77
523697001 | D4 -429 24 537445000 | W2 -6-1-40 70 538819000 |R1 -4 56
523698001 | D4 -430 24 $37454000 | D2 - 158 16 $38820000 JR1 -5 56
523699201 | D4 -431 24 D4 -494-3 25 $39113000 |Q -9 52
523701101 | D4 -454 24 537915009 | A1 -14 2 539115000 |Q -20-2 52
523702201 | D4 -456 24 $37920009 | A1 -26 2 Q -21-3 52
523703101 | D4 - 456-1 24 $37927000 |B -17 8 W2-6-2 70
523709001 | D4 -517 25 537928019 |B -29 8 539116000 [|Q -20-3 52
523714001 | D4 -532 26 $37928021 |B -29 8 Q -214 52
523741000 | D4 -491-1 25 537928419 |Z -32 74 539847001 [K -2-21 42
523747001 |Q -30 52 $37932001 | C1 -1-5 10 539903001 |K -2-7 42
523794001 | D4 - 556 26 $37933001 |C1 -1-6 10 539908000 |K -2-21-1 42
523836001 |L -7 44 C1 -6-3 10 540431000 |R2 -6 62
523926001 |Z -36 74 537934001 |C1 -4 10 540432000 |R2 -6-1 62
524089001 | D1 -12 14 537936001 | C1 -6-1 10 540433000 |R2 -6-2 62
S24175000 | D4 -494-1 25 537937001 {C1 -19 10 540435000 |R2 -32 62
524194009 |v -55 66 537939001 |C1 -22 10 $40436000 {R2 -32-1 62
524250001 | D1 -38 14 $37940001 |B -28 8 540437000 |R2 -33 62
525127001 | Ga -8 76 C1 -25 10 540438001 [P -1 50
527853001 | D4 -526 26 537941001 | C1 -20 10 540439001 |P -1-1 50
528090001 | C1 -6-8 10 $37942000 |C1 -27 10 540440001 |P -1-2 50
528741000 |H -18 38 537943000 {C1 -28 10 540445009 |P -3 50
$29997001 | Ga -2 76 537944000 | C1 -29 10 540447000 [P -3-1 50
530033001 |L -21-3 44 537946001 jC1 -34 10 540448000 |P -3-3 50
530450001 |Ga -7 76 537947001 | C1 -36 10 540449001 | R1 -50-1 56
530925001 | Ga -4 76 537978151 |E -5 30 540451009 jP -4 50
530926001 JGa -6 76 $37981051 {E -9 30 540452009 [P -4-1 50
$31169000 |Q -1-2 52 537983001 |G1 -6 36 540453000 |P -5 50
$31170000 |Q -11 52 537984000 | G1 -17 36 540454000 |P -7 50
531258001 | D2 - 149 16 G1 -45 36 540455000 [P -3-5 50
$31704000 | A2 - 51 4 537985000 | G1 -23 36 540456000 |R1 -9 56
$31706000 |F -67 34 $37986000 {G1 -24 36 540457000 |R1 -10 56

Q -59 52 537987001 }G1 -28 36 540458000 | R1 - 11 56

Q -61 52 537988000 | G1 -29 36 $40460000 fR1 -13 56

Q -65 54 538001001 L -1 44 540461000 |R1 - 14 56
531760000 |R1 -104 58 538002101 L -3 44 540462000 |R1 - 14-1 56
531764000 |Q -8 52 538003001 |L -8 44 R1 -30-1 56
$31930000 |S -15-6 62 538004002 |L -10 44 540463000 |R1 -32 56
531960009 | K -2-28 42 538004003 |L -10 44 540464000 |R1 -17 56
$32294001 fR1 -2 56 538004004 {L -10 44 540467000 JR1 -18 56
$32335000 |R1 -60-2 58 $38005001 L -15 44 540468000 |R1 -19 56
$33849000 |T -1-4 64 538006001 |L -21 44 540469000 |R1 -24 56
533870001 |Q -77 54 538007001 |L -21-1 44 540470000 JR1 -25 56
534844001 J A1 -85-1-1 2 538008001 JL -25 44 540471000 |R1 -26 56
534982000 | G1 -36 36 538009001 JL -25-1 44 540472000 |R1 -27 56

G2 -4 38 $38010001 JL -29 44 540473000 JR1 -60-3 58
534983000 | G1 -34 36 538011001 L -34 44 540474000 | R1 -61 58
$34986000 | G1 - 11 36 538016001 |L -44 44 540475000 |R1 -67 58

G1 -35 36 538144100 {R2 -13-1 62 540476000 |R1 -69 58
$35001000 | G2 -12 38 538145000 fR1 -79 58 540481000 |R1 -81 58
$35020001 | D4 -535 26 538146000 | R2 -13-2 62 540485001 |R1 -50 56
$35032101 |K -2-6 42 $38151001 | T -1 64 540486000 |R1 -76 58
$35221001 | W2-6-1-27 70 $38154000 | T -1-1 64 540489101 |T -2 64
536070001 | A1 -85-1-4 2 $38155000 |T -1-2 64 540491001 ] R1 -50-4 56
$36071001 | A1 -85-1-3 2 538164000 | T -1-3 64 540492001 [R1 -50-14 56
536924001 [Wwa 77 538274001 {J -1-8 40 540493001 |R1 -50-14-1 56
$37037001 |Z -17-17-3 72 538351001 | Wat 77 540494000 | R1 -50-14-2 56

Z -17-18-3 72 538352101 | Wat 77 540495001 |R1 -50-18 58
537038001 |Z2 -17-17-2 72 538353101 jwal 77 540496000 | wW1-1-1-3 68
537057001 JA1 -910 Z_J 538355001 JWal 77 540497000 JR1 -80 58

80



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$40499009 |P -4-2 50 541561001 | D2 - 262 17 541633000 |Q -21-1 52
540500000 |R1 -14-2 56 541562009 | D3 -300 20 541634000 |Q -21-2 52
540503000 |R1 -87 58 541563109 1D2 - 265 17 541635000 JC2 -14 12
540504000 [P -13 50 541564201 | D3 -304 20 541636000 |Q -55 52
540505000 |P -17 50 541565101 | D3 -307 20 541637000 |Q -10 52
540509000 {R1 -77 58 541566101 | D3 -310 20 541638001 W1 -1-1-1 68
540510000 ] R1 -22 56 541567001 | D3 -314 20 541639001 | W1 -1 68
540511001 |P -3-4 50 541568000 | D3 -320 20 541640001 | W1-1-1 68
540513009 |R1 -60 58 541569000 | D3 - 320-1 20 541641000 |Q -1 52
540518000 | D4 -473 25 541570001 | D3 -322 20 541669009 | A1 -18 2
540519000 [w1-10-8 68 541571001 | D3 - 324 20 541670009 |A1 - 21 2
540520009 [wW1-10 68 541572001 | D3 -325 20 541671009 JA1 - 2141 2
540622000 |R1 -924 60 541573001 | D3 -328 20 541672000 |A1 -21-2 2
540623000 |R1 -920 60 541574001 | D3 -329 20 541673001 | A1 -85 2
S40639001 |z -17-8 72 541577001 } D3 -336 20 A2 -85 6
540641001 |Z -17-17 72 541578001 | D3 -337 20 541674000 [ A1 -85-2 2
540643001 |z -17-18 72 541579001 | D3 - 341 20 541675109 | A1 -15 2
540644001 |2 -17-19 72 541580001 | D3 -342 20 541677001 |B -1 8
541511001 D1 -1 14 541581000 |H -6 38 541678001 |B -3 8
S41512001 |D1 -7 14 541583001 | D3 -349 20 541679001 |B -14 8
541513001 | D1 - 21 14 541584001 D3 -350 20 541680001 |[B -14-1 8
541514001 | D1 -26 14 541585101 | D3 -352 20 541683000 |B -19 8
541515001 D1 -30 14 541586101 | D3 -353 20 541684000 |B - 21 8
541516001 | D1 -34 14 541587001 | D3 -355 20 541685001 |B -23 8
541517000 | D1 -100 14 541588001 | D3 - 358 21 541686001 |B -24 8
541518101 | D1 - 106 14 541589001 | D3 -360 21 541687001 |B -25 8
541519001 [ D1 -109 14 541590001 { D3 - 361 21 541688000 |B -30 8
541520001 | D1 -114 14 541591001 [ D3 -363 21 541689001 |B -33 8
541521000 §D1 - 118 14 541592001 | D3 -367 21 541691001 |B -36 8
541522000 D1 - 118-1 14 541594001 | D3 -343 21 541692001 |B -37 8
541523000 | D1 -118-2 14 541595001 D3 -344 21 541693001 [B -38 8
541524000 | D1 -118-3 14 541596201 | D3 -373-13 21 541694001 |B -39 8
541525001 D1 -120 14 D3 -375 21 541695001 |B -40 8
541526001 | D1 -124 14 541597001 | D4 - 404 24 541696001 |B -14-6 8
$41527001 ] D1 -129 14 541598000 | D4 - 408 24 541697001 |B -34 8
541528001 | D2 - 131 16 541600000 | D4 -420 24 541698001 ] C1 -1 10
541529001 | D2 -133 16 541601101 | D4 - 551 26 541699000 | C1 -1-1 10
541530001 | D2 -136 16 541602000 | D4 -435 24 541700001 ] C1 -2 10
541531001 | D2 - 150 16 541603101 [ D4 -436 24 S41701001 [C1 -6 10
$41532001 | D2 - 150-1 16 541604101 | D3 -380 21 541702001 | C1 -6-6 10
541533000 | D2 -150-2 16 541605101 |z -20 74 541703000 | C1 - 11 10
$41534000 | D2 - 153 16 D3 -381 21 541704001 ] C1 -12 10
541535000 | D2 - 153-1 16 541606100 | D4 - 442 24 541705001 [C1 -14 10
541536001 | D2 - 156 16 541609000 | D4 -494 25 541706001 | C1 - 31 10
$41537000 | D2 - 157 16 541610001 | D4 - 495 25 $41707001 [C1 -37 10
541538000 | D2 - 157-1 16 541611001 | D4 - 497 25 541709001 | A1 -85-1-2 2
541539001 | D2 -159 16 541612001 | D4 -502 25 $41710001 [E -8 30
541540000 | D2 - 191 16 541613001 | D4 -514 25 541712001 |E -19 30
541541001 | D2 -199 16 541615001 [D4 -522 26 F -47 32
541542001 | D2 - 211 16 541621001 | D4 - 400 24 541713901 |E -101 30
541543100 | D2 - 220 17 541626001 |Z -43 74 F -101 34
$41544001 | D2 -214 16 D2 -246-3 18 541714101 |E -100 30
541545201 [ D2 - 216 16 D2 -247-3 17 F -100 34
541548100 | D2 - 225 17 D2 -248-3 18 $41715001 | G1 - 18 36
541549100 | D2 -225-1 17 541627001 |Z -44 74 G1 -46 36
541550100 | D2 - 226 17 D2 -246-4 18 541716000 {G1 -50 36
$41551001 | D2 -230 17 D2 -247-4 17 S41717001 [E -14 30
$41553000 | D2 - 237 17 541628001 |S -15-1 62 S41718001 |E -14-2 30
541556101 | D2 - 251 17 541629001 {S -15-2 62 F -42-2 32
541557001 | D2 -254 17 541630001 | D2 -200 16 541719001 |J -1 40
541558001 | D2 - 255 17 541631000 |Q -21 52 541721001 |J -1-1 40
541559000 | D2 -257 17 541632000 |Q -20 52 541722001 |J -1-2 40
541560001 | D2 - 261 17 541633000 | Q -20-1 52 541723001 |J) -1-3 40

81




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$41724001 |) -1-4 40 541801001 | C2 -8 12 541874000 |M -1 48
S41725001 |J -1-7 40 S41802001 JC2 -20 12 S41877001 |M -2 48
$41726001 |J -1-16 40 541803001 |z -1 72 541878001 [M -6 48
$41727001 |J -1-17 40 Ga -13 76 541881000 jU -1 64
541728001 |J -1-22 40 $41804001 |C2 -28 12 S41882001 |U -2 64
$41729001 |J -6 40 541805001 |F -37 32 541883009 |U -4 64
$41730001 |J -10 40 541808000 [F -4 32 541884001 jU -6 64
$41731001 |J -14 40 541809000 |[F -6 32 541885009 |V -1 66
541732009 | W1 -8-3-1 68 541810001 |F -12 32 541886009 jV -1 66
541733001 | A1 -85-1 2 $41811000 |F -16 32 541887009 |V -1-1 66
$41734001 |L -18 44 541812001 |F -17 32 541888009 |V -4 66
541735001 |L -40 44 $41813001 |F -18 32 541889001 fR1 -94 58
$41737001 |L -43 44 541814000 |F -22 32 541890009 vV -9 66
$41738001 [F -77 34 $41815001 |F -25 32 541891001 |V -14 66

L -49 46 541819001 |F -27 32 541892009 |V -16 66
541739001 | W1 -8-3-2 68 $41820001 |F -28 32 541893001 |V -1-2 66
541740009 jwW1-8-3-3 68 541821001 |F -32 32 541894001 |V -1-2 66
541741000 [N -1 48 $41822001 |F -34 32 541895001 |V -30 66
541742000 [N -2 48 $41823001 |F -35 32 541896000 |V -39 66
541743000 [ W1-8-3-4 68 541824001 |F -35-2 32 541897000 |V -40 66
$41744001 fW1-8-3 68 541825001 |F -42 32 541898009 |V -41 66
$41745001 A2 -1 4 541826001 [F -42-1 32 S41899009 |V -43-1 66
541746000 | A2 -5 4 541829001 |F -52 32 541900009 |V -43-2 66
541747009 |A2 -7 4 541830001 |F -55 34 541901009 JZz -2 72
$41748001 | A2 -8 4 $41831001 |F -55-1 34 541903001 }z -18 74
$41749001 |A2 - 11 4 541832001 |F -57 34 541906001 | W1 -8-1 68
$41750001 A2 -13 4 541833001 |F -59 34 541907001 | W1 - 8-1-1 68
S41751001 { A2 -15 4 541834000 |F - 61 34 541908001 | W1 -8-2 68
$41752001 | A2 - 18 4 541836001 |F -63 34 541909000 |V -31 66
541753001 fA2 -19 4 541837000 |F -68 34 541910009 |V -50 66
S41754000 | A2 -22 4 541838001 |F -69 34 541911101 | D3 - 347 20
$41757001 | A2 -26 4 541839001 |F -71 34 541912001 | D2 - 142 16
$41758001 | A2 -28 4 541840001 |F -72 34 541913100 | D2 - 146 16
541759001 |A2 -30 4 S41841109 |F -82 34 541914000 | D2 - 148 16
$41760001 | A2 -32 4 541842000 |F -83 34 S41915001 | D4 -519 25
541761001 | A2 -36 4 541843009 [F -86 34 541916000 |Q -72 54
541762009 | A2 -40 4 541844009 |F -87-1 34 541919001 | D5 -570-6 28
541763009 | A1 -45 2 541845000 |F -89 34 $41925101 | D4 - 449 24
$41764009 | A1 -46 2 541846001 |F -91 34 541926001 | D4 -456-2 24
$41765009 | A2 -48 4 $41847009 |F -93 34 541927001 | D4 - 456-3 24
$41767000 | A2 -50 4 541848000 |F -95 34 541928001 [B -16 8
541768001 | A2 -54 4 541849000 |F -97 34 541935000 |H -17 38
541769001 | A2 -55 4 541850001 [F -56 34 Q -79 54
541770009 | A2 -71 6 541851001 |K -2-2 42 C2 -15 12
$41771001 JA2 -72 6 541852000 | G2 -2 38 541936000 |H -15 38
S41772009 |A2 -78 6 541853001 | G2 -3 38 541937000 |Q -80 54
541773009 | A2 -78-1 6 $41855001 | G2 -5 38 541938000 |Q -51 52
S$41774001 | A2 -81 6 541856000 | G2 -9 38 Q -52 52
$41776001 |W1-8 68 541857001 1 G2 - 11 38 Q -68 54
$41777001 |C2 -1 12 541858009 K -2-1 42 541939000 |Q -53 52
$41778001 | C2 -1-1 12 541859009 |K -1 42 Q -69 54
541780001 JC2 -1-2 12 541860009 |K -1-1 42 541940000 [Q -66 54
541782001 jC2 -1-3 12 $41861000 |K -1-9 42 Q -67 54
541783000 [C2 -1-4 12 $41862000 JK -1-10 42 A2 -24 4
541784000 | C2 -1-5 12 541863009 [K -2 42 541941000 |Q -62 52
$41785001 |C2 -4 12 541864009 |K -4 42 Q -64 52
$41786000 |C2 -6 12 541865001 |H -2 38 541943000 |F -66 34
541787101 |C2 -7 12 541866001 |H -4 38 H -20 38
541789001 | C2 - 7-1 12 541867000 |H -5 38 Q -58 52
541791000 |C2 -7-6 12 $41870001 |H -7 38 Q -60 52
541792000 | C2 -7-7 12 $41871001 |H - 11 38 Q -63 52
541794001 JC2 -7-8 12 $41872001 JH -21 38 C2 -32 12
541796101 | Ga - 10 76 541873001 JH -25 38 541959001 ]S -15 62

82




CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
541960001 | D1 -17 14 544823001 |R1 -71 58 0A4300605 |R2 -7 62
541961000 | R1 -14-3 56 544831001 [R1 -72-1 58 0A4301005 | T -1-6 64
541963000 | R1 -14-4 56 544832001 |R1 -71-1 58 0A5300605 [P -3-6 50
541964000 [P -19 50 544957001 | D2 - 246 18 0A5301005 |P -3-7 50

R1 -35 56 544958001 | D2 - 247 17 0A5301405 | R1 -50-3 56
541965001 JR1 -89 58 544959001 | D2 - 248 18 0A5400806 |P -2 50
541967000 |R1 -23 56 S449610XX | Ga - 14 76 D2 -193 16
541969000 [P -18 50 5449620XX | Ga - 15 76 D2 -266 17
541972000 | R1 - 21 56 5449630XX | Ga - 16 76 R1 -36 56
541975000 |R2 -1 62 544964000 | D3 -373-14 21 0A5401006 |Q -26 52
541976000 |R2 -2 62 D3 -385 21 D1 -130 14
542227009 | A1 -29 2 D4 -385 24 R1 -88 58
543402000 |R1 -30 56 544965000 | D3 -373-15 22 R2 -5 62
543611001 JW2-6-1-1 70 D3 -386 21 0A5401605 | R1 -921 60
543612001 | W2-6-1-3 70 D4 -386 24 002301203 |[R1 -28 56
543613000 JW2-6-1-4 70 544966001 { D4 - 560 26 004400814 | D2 - 147 16

wW2-6-1-13 70 544967001 | D4 - 561 26 D3 -330 20
S43614001 | W2-6-1-12 70 544968001 {2 -45 74 D4 -486 25
543615001 |W2-6-1-15 70 544969001 |Z -46 74 004401414 | D4 -490 25
543616001 JW2-6-1-18 70 544970001 12 -47 74 008300604 | K -2-3 42
543617001 |W2-6-1-22 70 544971001 |Z -48 74 Al -47 2
543618001 | W2-6-1-29 70 544972001 | D3 - 331 20 R1 -50-19 58
543619001 | W2-6-1-26 70 544973001 { D3 -332 20 R1 -60-1 58
543620001 |W2-6-1-30 70 544974001 | D3 -373 21 W1-1-1-4 68
543621001 |W2-6-1-37 70 544975000 | D3 - 371 21 008400604 |P -6 50
543622001 |W2-6-1 70 544976000 { D3 -319 20 u -5 64
543623000 | W2-6-1-2 70 544978001 [ D2 - 140 16 v -13 66
543624000 | W2-6-1-2-1 70 544979000 | D2 - 139 16 v -17 66
543625000 |W2-6-1-8 70 544980001 | D3 -299 20 vV -42 66
543627000 | W2-6-1-8-1 70 544983001 | D5 -570-1 28 A2 -49 4
543628000 | W2-6-1-8-2 70 544984001 | D5 -570-1-1 28 c2 -5 12
543629000 |W2-6-1-9 70 544985001 | DS -570-1-2 28 D4 -539 26
543630000 | W2 -6-1-9-1 70 544986001 | DS -570-1-3 28 W2 -6-1-31 70
543631000 | W2-6-1-9-2 70 544987001 | D5 -570-2 28 012060636 |U -3 64
543632001 | W2-6 70 544988001 | D5 -570-3 28 A2 -27 4
543634101 | D2 -270 17 544989001 | D5 -570-4 28 A2 -29 4
543636001 | D2 - 221 17 544990001 | DS - 570-5 28 A2 -67 6
543640001 | D1 -24 14 545188001 |Z -56 74 D1 -113 14

D1 -33 14 Ga -9 76 D2 -215 16
$43958001 | D2 -239 17 545721001 [F -87-2 34 012400436 |J -1-28 40
543959001 | D2 - 246-1 18 545730000 [P -5 50 D2 -213 16
543960001 | D2 -247-1 17 545731000 [P -5 50 D2 -240 17
543961001 | D2 - 248-1 18 545732000 [P -5 50 D2 -246-2 18
543963001 | D3 -373-10 21 545733000 JP -5 50 D2 -246-5 18
543965001 | D3 -373-11 21 546476001 |R1 -15 56 D2 -247-2 17
543966001 | D3 -373-12 21 R1 -31 56 D2 -247-5 17
543967001 | D3 -373-6 21 R1 -33 56 D2 -248-2 18
543968001 | D3 -373-7 21 546502000 JR1 -120 60 D2 -248-5 18
543969001 | D3 -373-1 21 546563001 |[F -96 34 D3 -354 20
543970001 | D3 -373-2 21 546740001 |C2 -34 12 D3 -359 21
543997001 | D4 -510 25 546833001 [P -3-2 50 D3 -362 21
543998001 | D4 - 521 26 547058001 | D5 -570 28 D4 -421 24
543999001 | D4 -529 26 547369001 | D4 - 487 25 D4 -424 24
544000000 | D4 -533 26 547393001 ] D4 -484 25 D4 -432 24
544209000 | D3 - 348 20 547394001 | D4 - 485 25 D4 -434 24
544210000 | D3 - 348-1 20 547395001 | D4 -506 25 012500536 |[F -8 32
544688000 | D1 -22 14 547398000 | D4 - 491 25 F -33 32

D1 - 31 14 547399009 | D4 -480 25 F -41 32
544762001 | Ga - 11 76 547528001 | D5 -570-7 28 F -43 32
544763001 | Ga -12 76 547529001 | DS -570-8 28 D2 -134 16
544773101 {F -98 34 547553001 | D5 -570-9 28 D2 -232 17
544775000 | A2 -91 6 $47554001 I D5 -570-10 28 013660612 | -1-24 40
544822001 JR1 -72 58 U32744000 J T -1-5 64 013710512 | F - 36-2 32

83




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
013719412 |F -19 32 018300822 | D4 - 527 26 018401422 | D4 -538 26
014060622 | D4 -426 24 018301236 [ D4 -475 25 018401636 |C2 -7-2 12
014060632 |Z -17-18-1 72 R1 -68 58 D2 - 258 17
014300332 |K -2-8 42 018400636 |F -60 34 018402036 | R1 - 109 60
014500522 JwW1-10-22 68 F -92 34 018402536 | D2 - 227 17
014680422 |K -2-11 42 S -153 62 018403036 | A2 -56 4

C1 -6-9 10 c2 -27 12 018404036 |R1 -50-5 56
D4 -441 24 D3 -376 21 018404532 |C1 -16 10
014680622 |E -3 30 R1 -50-10 56 018500636 fC2 -3 12
L -7-2 44 Wi1-1-2 68 018500836 fC2 -2 12
014760622 |B - 15 8 018400836 |H -22 38 018501036 |B -22 8
B -31 8 vV -10 66 A2 -16 4
E -7 30 A2 -82 6 2 -1-7 12
E -10 30 c2 -79 12 018501236 |A2 -2 4
E -15 30 c2 -31 12 A2 -31 4
F -21 32 D2 - 271 17 D2 -217 16
L -33 44 D3 -316 20 D4 -405 24
P -12 50 D3 -317 20 W2-6-1-16 70
C1 -1-4 10 D3 -323 20 018501422 |E -20 30
c1 -1-7 10 D3 -338 20 F -48 32
C1 -6-4 10 D3 -345 20 018501436 |M -3 48
C1 -6-10 10 D3 -364 21 018501636 |M -7 48
c1 -10 10 D3 -368 21 2 -1-6 12
c1 -13 10 D3 -373-3 21 2 -17 12
c1 -21 10 D3 -373-8 21 D4 -481 25
C1 -30 10 D3 -373-16 22 R1 -70 58
014770622 |B -12 8 D3 -382 21 018502036 | D3 -305 20
E -1341 30 D3 -387 21 R1 -50-20 58
L -2 44 D4 -387 24 018503036 |Q -22 52
L -22 44 D4 -437 24 018503536 | D4 -492 25
014780622 |B -4 8 D4 - 467 25 018680522 | A1 -17 2
017086006 | A2 -58 4 D4 -503 25 018680822 |B -41 8
D1 -3 14 D4 -562 26 018681022 JL - 11 44
017501006 | D2 -252 17 R1 -95 58 018681232 |B -27 8
018061036 |V -51 66 R1 -98 58 021060206 jP -23 50
018061222 |Q -2 52 018401036 |H -8 38 A2 -6 4
018061236 | W2-6-1-38 70 H -12 38 A2 -90 6
018061436 | D2 - 143 16 2 -75 12 021080206 | A2 -61 4
018061636 | A2 -14 4 2 -9 12 D1 -6 14
A2 -20 4 2 -21 12 D1 -16 14
A2 -37 4 D1 -18 14 D1 -39 14
A2 -68 6 D2 -201 16 021160303 |V -1-5 66
A2 -73 6 D2 -263 17 021200203 |V -1-3 66
D1 -121 14 D3 -308 20 021300103 | D4 -478 25
D1 -125 14 D3 -311 20 W1-10-5 68
018062036 A2 -41 4 D3 -333 20 W2-6-1-36 70
D1 -8 14 D4 -409 24 021300206 |Q -82 54
D1 -102 14 D4 -443 24 S -15-10 62
D2 -151 16 D4 -451 24 R1 -29 56
018062536 | D3 -302 20 D4 -457 24 021300303 |R1 -50-14-4 56
D4 -402 24 D4 -459 25 021400106 {R1 -923 60
018063022 | D1 -107-1 14 D4 -507 25 021400202 | D4 -448 24
D1 -115-1 14 018401136 | D4 -511 25 W1-10-20 68
018063036 | D1 -27 14 018401222 fU -7 64 021400206 |R1 -3 56
D1 -35 14 R2 -3 62 R1 -110 60
W1 -8-3-6 68 018401236 |H -26 38 021400216 |R1 -50-7 56
018065022 jW1-8-1-2 68 K -2-4 42 R1 -50-11 56
018065036 |P -11 50 A2 -74 6 021400316 | D3 -321 20
018081236 |P -14 50 A2 -92 6 021500102 D4 -516 25
W1 -8-3-5 68 D4 -553 26 021500106 |Q -33 52
018081636 |V -44 66 R1 -91 58 Z -17-10-3 72
018082036 |V -6 66 W2-6-1-19 70 Z -17-17-1 72
018300636 | D4 -474 25 W2 -6-1-23 70 Z -17-18-2 72

84




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
021500106 |Z -17-19-1 72 025050236 | D4 - 407 24 028040246 | D3 -339 20
021500216 | D2 - 160 16 D4 -483 25 D3 -346 20

D2 -224 17 R1 -50-21 58 D3 -357 21
021680202 |J -15 40 025060232 |Q -4 52 D3 -365 21
K -1-7 42 Wi1-12 68 D3 -369 21
022120306 |V -48-3 66 025060236 |V -52 66 D3 -3734 21
vV -49 66 A2 -43 4 D3 -373-9 21
025030233 |W1-10-3 68 A2 -70 6 D3 -373-17 22
W1-10-16 68 D1 -123 14 D3 -377 21
W2-6-1-34 70 D2 -145 16 D3 -383 21
025030236 | K -2-24 42 D3 -298 20 D3 -388 21
S -159 62 025060336 |P -21 50 D4 -388 24
D4 -477 25 025080236 |P -16 50 D4 -438 24
025030335 |F -42-10 32 v -7 66 D4 -444 24
025040136 |C2 -23 12 vV -45 66 D4 -452 24
025040233 [W1-10-13 68 025100132 | A2 -65 6 D4 -460 25
025040236 [H -10 38 025100236 | D1 - 119 14 D4 - 468 25
H -14 38 025350236 | D4 -524 26 D4 -508 25
H -24 38 R1 -65 58 D4 -512 25
H -28 38 025680132 L -12 44 D4 -554 26
S -155 62 025680232 |[K -1-13 42 D4 -563 26
v -1 66 L -39 44 R1 -92 58
A2 -35 4 G1 -8 36 R1 -96 58
A2 -75 6 026040136 | D4 -439 24 R1 -99 58
A2 -83 6 026050136 | D2 -219 17 Wi1-1-3 68
C2 -74 12 D2 -223 17 W2 -6-1-7 70
C2 -1 12 028030242 | D4 -528 26 W2 -6-1-11 70
c2 -29 12 028030243 |W1-10-4 68 W2 -6-1-20 70
D1 -20 14 W1-10-10 68 W2 -6-1-24 70
D2 -138 16 Wi1-10-17 68 028050246 |F -65 34
D2 -198 16 W2-6-1-35 70 M -4 48
D2 -260 17 028030246 |S -15-8 62 Q -23 52
D2 -268 17 D2 -190 16 Q -32 52
D2 -273 17 D4 -456-5 24 Z -17-10-2 72
D3 -335 20 D4 -476 25 A2 -3 4
D3 -340 20 D5 -570-1-5 28 C2 -18 12
D3 -366 21 028040242 | C2 -22 12 D2 -161 16
D3 -370 21 028040246 |H -9 38 D2 -162 16
D3 -373-5 21 H -13 38 D2 -218 16
D3 -373-18 22 H -23 38 D2 -222 17
D3 -384 21 H -27 38 D2 -253 17
D3 -389 21 S -154 62 D3 -306 20
D4 - 389 24 vV -12 66 D4 - 406 24
D4 - 445 24 A2 -34 4 D4 -482 25
D4 -453 24 A2 -84 6 W2 -6-1-17 70
D4 - 461 25 A2 -87 6 028060242 |Q -3 52
D4 - 469 25 2 -73 12 028060246 |P -22 50
D4 -471 25 C2 -7-14 12 vV -53 66
D4 -509 25 2 -10 12 A2 -42 4
D4 -513 25 C2 -26 12 A2 -69 6
D4 -555 26 C2 -30 12 D1 -1 14
D4 -564 26 D1 -19 14 D1 -28 14
R1 -50-8 56 D2 -202 16 D1 -37 14
R1 -93 58 D2 -210 16 D1 -103 14
R1 -97 58 D2 -259 17 D1 -122 14
R1 -100 58 D2 -264 17 D1 -126 14
R1 -922 60 D2 - 267 17 D2 - 144 16
W2-6-1-21 70 D2 -272 17 D2 -152 16
W2-6-1-25 70 D3 -309 20 D3 -303 20
025050236 |[M -5 48 D3 -312 20 D4 -403 24
Q -3 52 D3 -318 20 W2 -6-1-39 70
A2 -4 4 D3 -327 20 028080246 |P -15 50
C2 -19 12 D3 -334 20 vV -8 66

85




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
028080246 |V -46 66 062300512 | C1 -35 10 081003670 |F -45 32
A2 -60 4 062300616 | K -2-23 42 100022004 |K -1-11 42
D1 -4 14 A2 -80 6 100022005 JL -24 44
028260242 | K -2-29 42 W1-10-9 68 L -25-3 44
028350242 |L -21-6 44 W1-10-15 68 Wi1-13 68
028350243 |F -42-9 32 062300806 |R1 -34 56 100032004 |F -79 34
028680242 | F -55-4 34 R2 -34 62 L -51 46
G1 -9 36 062301005 | R1 -50-14-3 56 C1 -33 10
031452206 |Z -17-2-2 72 062301006 |S -15-7 62 100090004 |E -2 30
Z -17-19-2 74 R1 -16 56 100136001 K -1-3 42
037301215 | A2 -78-3 6 062302016 |W2-6-1-33 70 100250001 |B - 11 8
039411215 |\v -27 66 062302506 |Q -81 54 100257010 | A1 -85-3 2
047301042 | K -2-18 42 062400616 | A2 -53 4 D4 -525 26
048020342 |W1-10-7 68 Wi1-10-12 68 100360003 |F -81 34
048030346 | D4 -472 25 062400816 | D4 - 455 24 L -54 46
048040342 | C1 -6-7 10 062401012 | A1 -22 2 100402004 | D4 - 465 25
048050142 | D2 - 212 16 062401016 JA2 -33 4 100645003 | C1 -39 10
D4 - 496 25 D2 -197 16 100887001 |z -8 72
D4 -498 25 W2-6-1-6 70 101482001 |B -32 8
048060342 |L -32 44 062401416 |W2-6-1-10 70 101572101 |Z -40 74
C1 -23 10 062501006 |V -1-7 66 101706001 |B -13 8
048070342 |L -19 44 Z -17-19-3 74 E -6-1 30
048080342 |E -18 30 062501406 {Z -17-17-4 72 C1 -5-2 10
F -46 32 062660412 |E -14-3 30 102707002 |C2 -7-11 12
A2 -64 4 F -42-3 32 C2 -7-15 12
048100142 |F -13 32 062660712 E -14-7 30 R1 -50-9 56
048120142 | D2 -238 17 F -42-7 32 104449009 |A1 -12 2
048130242 | D4 -427 24 062670512 |J -1-18 40 104450109 |K -3 42
048150142 |B -7 8 G1 -27 36 Al -3 2
D1 -110 14 G1 -39 36 Al -1 2
048180142 |C1 -8 10 G2 -8 38 A2 -44 4
048260242 |F -3 32 R2 -12 62 104567001 | G1 - 21 36
F -9 32 062670612 |B -18 8 104821009 | A2 -57 4
048320242 | D1 -105 14 =17 40 104833009 | A2 -39 4
052300606 |K -2-30 42 R1 -64 58 105161004 | D4 - 456-6 24
D4 -557 26 062671412 1) -8 40 105234003 |F -55-3 34
052400606 ] R1 -111 60 062680612 | A1 -27 2 105288001 | D4 -520 26
052400806 | R1 -53 58 C1 -3 10 105299002 [A2 - 10 4
R1 -55 58 C1 -38 10 106129002 |L -21-5 44
R1 -57 58 G1 -7 36 A1l -85-1-5 2
W1-10-19 68 G1 -30 36 Al -85-4 2
052401605 |R1 -112 60 062680812 |B - 14-6-1 8 106147002 |L -14 44
060300416 {F -88 34 B -34-1 8 106588003 | R1 -50-23 58
060300516 | D4 -456-4 24 N -4 48 106629002 |F -70 34
D5 -570-1-4 28 062681012 1C1 -26 10 F -84 34
060300612 |[F -90 34 062681212 |J -5 40 F -94 34
R1 -50-13 56 K -1-12 42 K -5 42
060350812 |J -1-19 40 062682012 j) -4 40 Al -16 2
060400616 | D2 - 150-3 16 062710812 JR1 -62 58 G2 -10 38
060400816 | D2 - 132 16 062711212 A1 -20 2 107017002 [P -4-4 50
D2 -137 16 062761212 JW1-11 68 W2-6-1-28 70
D3 -326 20 062781412 |B -20 8 107149001 | G1 -5 36
D4 -537 26 070688850 | C1 - 15 10 G1 -13 36
060660512 |K -2-16 42 C1 -24 10 107321003 |P -4-3 50
060670512 | G1 - 16 36 072512260 |F -15 32 107657001 |F -58 34
060670612 jJ -9 40 072600080 [F -5 32 107779001 |Z -6 72
J -1 40 F -11 32 107780001 {Z -9 72
060680712 |L -4 44 072630260 |B -6 8 108265009 |J -1-6 40
061300616 | W2-6-1-5 70 076002800 | D1 -104 14 109893002 |J -1-27 40
W2-6-1-14 70 076805800 | D4 -488 25 L -28 44
062060806 |z -17-2-1 72 081003670 JE -12 30 110161004 |L -27 44
062300502 | D2 - 195 16 E -17 30 L -37 44
062300512 [N -3 48 F_-40 32 110233001 JL -26 44

86



CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
110233001 |L -36 44 146354001 jU -8 64 152889001 |J -16 40
110367001 L -31 44 148239001 [F -54 32 152948001 | G1 -1 36

D2 -231 17 148417001 | D4 -518 25 G1 -32 36
110735002 |B -42 8 148738000 | G1 -4 36 G2 -1 38
K -2-5 42 G1 -40 36 152956001 | G1 -42 36
111140002 |F -78 34 G1 -41 36 152960001 | G1 -52 36
L -50 46 148813001 |L -21-4 44 152962001 | G1 -51 36
111942001 |K -2-14 42 148851001 |J -1-15 40 152969001 | G1 -38 36
111943001 K -2-15 42 149547000 JR1 -51 58 153040001 |B -2 8
112712001 }J -1-9 40 149566109 [J -1-14 40 153050000 |[E -14-8 30
114483002 |z -3 72 149796001 |Z -5 72 F -42-8 32
114486002 | A2 -79 6 149809000 [ R1 -926 60 153113001 | R1 -50-16 58
115127001 | F -36-1 32 149864051 | D4 - 464 25 153208002 |F -85 34
115157001 |Z -60 74 149996001 | A2 -9 4 153215001 }J -7 40
116662004 | D2 - 154 16 150172003 }Z -17-8-1 72 153218001 | D2 - 155 16
116920001 | D1 - 111 14 Z -17-16 72 153242000 |P - 1-2-1 50
117150001 | R2 - 11 62 150173003 |Z -179 72 Z -52 74
117936009 | D3 -372 21 150179002 |Z -17-10-1 72 153252000 [Q -1-3 52
118064001 {Z -13 72 150180001 |z -17-3 72 153484001 |L -38 44
118550001 [ D1 -2 14 150182000 |Z -17-4 72 153562001 | G1 -19 36
D1 -25 14 150183000 |Z -17-15-2 72 G2 -13 38
118837001 |Z -39 74 150185009 |z -17-11 72 153596001 |F -31 32
120192000 |Z -16 72 150188009 |Z -17-13 72 F -53 32
120438001 |E - 21 30 150189109 |Z -17-1 72 153597001 [L -21-2 44
F -2 32 150335001 {Z -14 72 153769001 |V -48-2 66
121007001 |L -42 44 150349001 |R1 -117 60 153920001 | G1 -12 36
122257001 |F -29 32 150357001 |P -24 50 G1 -37 36
122991001 |Z -15 72 150594001 |F -20 32 154024001 |K -2-9 42
126863001 fZ -17-5 72 151602002 |F -30 32 154092001 |K -2-10 42
132051001 |B -14-4 8 151927001 | G1 -20 36 154125001 |z -1 72
133172003 |V -1-6 66 152231000 |B -10 8 154467001 | A2 -78-2 6
138843001 {Z -17-12 72 152236001 }B - 14-2 8 154514001 [ D4 - 489 25
140392009 |P -25 50 152237001 |B -14-3 8 R1 -50-6 56
Al -6 2 152238001 |B -14-5 8 154560001 | W1-10-21-4 68
A1 -13 2 152245001 |E -4 30 154590001 |F -55-2 34
140647001 | G2 -6 38 152361001 K -2-12 42 154596000 |L -20 44
140682001 |Q -20-5 52 152362001 | K -2-13 42 154599000 JL -5 44
Q -21-6 52 152363001 | K -2-17 42 154627001 [B -26 8
140726000 |B -5 8 152364001 | K -2-19 42 154702101 |z -4 72
140947002 | D4 - 447 24 152393200 |V -1-4 66 154760001 1Z -38 74
141542001 | D4 -534 26 152507000 | K -2-21-2 42 155103001 | D3 -356 21
141590001 |K -1-8 42 152508000 | K -2-21-3 42 156956001 | C1 -1-3 10
141786001 JE -1 30 152509000 | K -2-21-4 42 156958001 | D1 - 101 14
142002001 |z -10 72 152510000 |P -26 50 D3 - 301 20
142205001 |z -7 72 R1 -7 56 D4 -401 24
142721001 |Z -12 72 152566000 |P - 1-1-2 50 157219000 P -1-2-2 50
142990001 |Z -17-15-3 72 P -1-2-3 50 Z -53 74
142997001 |2 -17-7 72 Z -51 74 157270101 [R1 -101 58
144105000 |J -1-25 40 152645001 | K -2-22 42 158597001 | K -2-25 42
K -1-6 42 152678001 JE - 11 30 158722002 [ D3 -313 20
144110001 |J -1-26 40 E -16 30 D3 -378 21
K -1-4 42 F -39 32 158769001 §J -1-11 40
144458001 |B -43 8 F -44 32 158830001 | A2 -62 4
144504001 {W1-10-21-3 68 152683001 JE -14-4 30 158831001 J A2 -63 4
144712001 |B -2-1 8 F -42-4 32 158832009 | A2 -66 6
145318001 |C1 -32 10 152684101 |E -14-5 30 158940001 |L -35 44
145446001 |J -1-12 40 F -425 32 159114001 | D4 - 446 24
K -1-5 42 152743001 |C1 -1-2 10 159150009 |V -5 66
145478101 |L -9 44 C1 -6-2 10 159574101 | K -1-2 42
145547001 [ G1 -26 36 C1 -6-5 10 159805001 |J -1-13 40
145624000 | G2 -14 38 152756001 |C1 -9 10 159905001 fL -13 44
146124001 |J -1-5 40 152760051 |C1 -7 10 159928009 |A1 -4 2
146197001 | K -2-20 42 152863001 | R1 - 50-22 58 A2 -76 6

87



CODE REF.NO. Page
181995001 [E -6 30
183377001 |W1-10-21 68
183493001 JC1 -5 10
213650001 ] A2 - 59 4

D1 -5 14
215769001 |P - 1-1-1 50
Z -50 74
228475000 |F -62 34
L -55 46
Gl -44 36
G2 -15 38
R1 -115 60
231071001 JL -16 44
402887001 {E - 14-6 30
F -426 32
525567000 |R1 -54 58
552851001 [ K -2-21-5 42
554482000 1Q -25 52
R1 -56 58
625010000 | A2 -52 4
R1 -37 56




N—=YTvo
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

F5<-TE%RSH
T467-8561 %Eﬁfﬁlﬁﬁﬂﬁﬁml 15815 TEL(052)824-2392

BROTHER INDUSTRIES, LTD.
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone: 81-52-824-2177

Printed in Japan / Gedruckt in Japan { Imprimé au Japon / Impreso en Japin

151-705
$98705-201
2002.04. B (1)




